REV 0209

Manual de Instrucciones ES
Bedienungsanleitung DE
Instructions Manual GB
Manuel d’instructions FR
Manual de Instrucoes PT
Odnylec Xpnoewg GR
Kullanym Kylavuzu TR
Instrukcja obstugi PL
Hasznalati utasitas HU
MHCTpyKUMA No akcnnyaTtaumm RU
KepiBHMUTBO 3 ekcnnyaTauii UA
Navod na pouzitie SK
Navod k obsluze CZ
Ghid de Utilizare RO
MHcTpykummn 3a Ynotpeba BG

DG2-ISLA

KUCHENTECHNIK



ES

Estimado cliente:

Le felicitamos por su eleccion. Estamos
seguros que este aparato, moderno, funcional
y practico, construido con materiales de
primera calidad, ha de satisfacer plenamente
sus necesidades.

Lea todas las secciones de este MANUAL DE
INSTRUCCIONES antes de utilizar Ia
campana por primera vez, a fin de obtener el
maximo rendimiento del aparato y evitar
aquellas averias que pudieran derivarse de
un uso incorrecto, permitiéendole ademas
solucionar pequefios problemas.

Guarde este manual, le proporcionara
informacién util sobre su campana en todo
momento y facilitara el uso de la misma por
parte de otras personas.

Instrucciones de Seguridad

+ Respete las disposiciones locales vigentes en
cuanto a instalaciones eléctricas domésticas y
evacuacion de gases.

+ Compruebe que la tension y frecuencia de la
red corresponden con las indicadas en la
etiqueta situada en el interior de la campana.

+ Si el cable de alimentacién esta dafiado, debe
ser sustituido por el fabricante, por su servicio
postventa 6 por personal cualificado con el fin
de evitar un peligro.

+ Una vez instalada la campana aseglrese de
que el cable de alimentacion a la red no esta en
contacto con aristas metalicas vivas.

+ Evite conectar el aparato a conductos que se
utilicen para la evacuacion de humos originados
por una energia distinta a la eléctrica. p.ej:
calderas, chimeneas, etc.

+ La habitacion debe estar provista de una
ventilacion adecuada si se va a utilizar la
campana simultdneamente con aparatos
alimentados por energia diferente a la eléctrica.
p. ej: cocinas a gas.

+ La acumulaciéon excesiva de grasa en la
campana y filtros metalicos origina riesgo de
incendio y goteo, es por ello necesario lavar el
interior de la campana y los filtros metalicos una
vez al mes como minimo.

* La parte inferior de la campana debe situarse
como minimo a 50 cm. de altura sobre
encimeras eléctricas y a 65 cm. en encimeras a
gas o mixtas. OBSERVE LAS INDICACIONES
MINIMAS DEL FABRICANTE DE LA
ENCIMERA.

Nunca deje los quemadores de gas encendidos
sin un recipiente que los cubra. La grasa
acumulada en los filtros puede gotear o
inflamarse por efecto del aumento de
temperatura.

Evite cocinar debajo de la campana si no estan
colocados los filtros metalicos, p.ej. mientras se
estan limpiando en el lavavajillas.

No esta permitido flamear debajo de la
campana.

No colocar objetos encima de la campana.
Desconecte el aparato antes de realizar
cualquier manipulacién en su interior. p.ej
durante la limpieza o el mantenimiento.

Le recomendamos usar guantes y extremar la
precaucion cuando limpie el interior de la
campana.

Su campana esta destinada para el uso
doméstico y Unicamente para la extraccion y
purificacion de los gases provenientes de la
preparacién de alimentos. El empleo para otros
usos es bajo su responsabilidad y puede ser
peligroso. El fabricante no se responsabiliza de
los dafios originados por un uso indebido del
aparato.

Para cualquier reparacion debe dirigirse al
Servicio de Asistencia Técnica de TEKA mas
cercano, usando siempre repuestos originales.
Las reparaciones o modificaciones realizadas
por personal no cualificado pueden ocasionar
dafios al aparato o un mal funcionamiento,
poniendo en peligro su seguridad.

Este aparato cumple con la Directiva europea
2002/96/CE sobre aparatos eléctricos vy
electronicos identificada como “Residuos de
Aparatos Eléctricos y Electronicos”. La directiva
proporciona el marco general valido en todo el
ambito de la Union Europea para la retirada y
reutilizacién de los residuos de los aparatos
eléctricos y electrénicos,g.

Cuando la campana de cocina se ponga en fun-
cionamiento al mismo tiempo que otros
aparatos alimentados por una energia distinta
de la eléctrica, la salida de aire no debe ser
superior a 4Pa (4 x 10 bar).



Indice

Pagina

Descripcion del aparato 3

Instrucciones de uso

Limpieza y mantenimiento

Si algo no funciona

Dimensiones y Caracteristicas

Accesorios suministrados

Instalaciéon

ala|la| s~ | b~ ®

Filtros de carbén activo

Descripcién del aparato

A Mando electrénico programador con
botones iluminados para luz vy
velocidades.

B Filtros metalicos.

Cc Lamparas con cuatro luces - 20 W (G-
4).

D, E Cubretubos, regulables en altura.
F Elemento decorativo.

Instrucciones de uso

Accionando el mando como se indica en la
figura podra controlar las funciones de la
campana.

2]
Luz

Aspiracién minima
Aspiracion media

w N = ¥

Aspiracion maxima

b
L

Aspiracion intensiva
® Temporizador

Para conseguir una mejor aspiracion le
recomendamos poner en funcionamiento la
campana unos minutos antes de cocinar para
que el flujo de aire sea continuo y estable al
momento de aspirar los humos.

De igual modo, mantenga la campana
funcionando unos minutos después de
cocinar para el total arrastre de humos y
olores al exterior.

Programacion tiempo de aspiracion

Proceda del modo siguiente:

1.- Elija la velocidad de aspiracion deseada.
2.- Pulse en '"temporizador". La luz
comenzara a parpadear.

La duracién del tiempo de programacion es
de 10min.

Durante el tiempo programado podra cambiar
la velocidad de aspiracion.

La velocidad intensiva esta autoprogramada
y pasara a velocidad 2 transcurridos 10 min.
aprox.

ES



ES

Limpieza y Mantenimiento

Al realizar labores de Ilimpieza vy
mantenimiento asegurese de cumplir las
Instrucciones de Seguridad indicadas en
la pagina 2.

Limpieza del cuerpo de la campana

» Si su campana es de acero inoxidable,
utilice limpiadores especializados para
este material siguiendo las instrucciones
del proveedor del producto.

* En ningun caso use estropajos metalicos
ni productos abrasivos o corrosivos.

» Seque la campana utilizando un pafio que
no desprenda pilosidades.

* No es aconsejable la utilizacién de
aparatos de limpieza por vapor para
realizar esta tarea.

Limpieza de Filtros Metalicos

Para extraer los filtros de sus alojamientos
haga una leve presion sobre los dispositivos
de enclavamiento y luego tire de ellos.

neutro hasta que se disuelva la grasa y
después aclarando bajo el grifo o utilizando
productos especificos para grasa. También se
pueden limpiar en lavavajillas. En este caso,
es aconsejable colocarlos en posicion vertical
para evitar que se depositen restos de
comida sobre los mismos.

La limpieza en lavavajillas puede deteriorar la
superficie metalica (ennegreciéndola) sin que
esto afecte a su capacidad de retencion de
grasas.

Una vez limpios déjelos secar libremente y
posteriormente coléquelos en la campana.

Cambio de Luces

Fig. 1 (Pag. 63)

Proceda del modo siguiente:

e Desenrosque el embellecedor
portalamparas.

« Cambie la lampara averiada/ fundida. La
potencia maxima de las lamparas es de 20
W (G-4).

del

’ ) o * Enrosque el embellecedor del
Lo§ filtros metalicos se pueden limpiar portalamparas.
dejandolos en agua caliente y detergente
Si algo no funciona
Antes de llamar al Servicio Técnico haga las siguientes comprobaciones:
Problema Posible causa Solucién
La campana no funciona. El cable de alimentacion de la Conecte el cable de alimentacion

campana no esta conectado alared.

alared.

No hay corriente en la red.

Aseglrese de que la red tenga
corriente.

La campana no aspira lo
suficiente o vibra.

aire.

Filtros saturados de grasa.

Obstruccidn en el conducto de salida de

Sustituya o limpie los filtros de
carbon activo y/o metalicos seglin
sea el caso.

Elimine la obstruccién.

Las lamparas no iluminan.

Las lamparas estan fundidas.

Las lamparas estan flojas.

Sustituya las lamparas.

Apriete las lamparas.

Dimensiones y Caracteristicas

Vease pag. 62.

TEKA INDUSTRIAL S.A., se reserva el derecho de introducir en sus aparatos las correcciones
que considere necesarias sin perjudicar sus caracteristicas esenciales.

4



Accesorios suministrados

Reduccién 150/ 120 mm.
Tornillo anclaje (M8 x 45).
Tornillos M4 x 12.

Tornillos M4 x 10.
Tornillos M4 x 16.
Arandelas (26,4 x @12).

oo~ A~ O -

Instalacion

Fig. 1 (Pag. 63)

Al instalar la campana asegurese de cumplir las
Instrucciones de Seguridad indicadas en la
pagina 2.

Para obtener un rendimiento 6ptimo el conducto
al exterior no debera ser superior a CUATRO
METROS, tener mas de dos angulos de 90°, y su
diametro debe ser al menos @120.

! LA CONEXION DE LA ALIMENTACION DEL
MOTOR DEBE SER REALIZADA POR
SERVICIO TECNICO AUTORIZADO.

1) Utilizando el soporte (O) trace y taladre en el
techo la situacion de los tirafondos-anclaje (S)
(9Dx 45).

2) Atornille el soporte (O) al techo con los
tirafondos-anclaje (S) (8 x 45).

3) Monte el chasis superior (A6) en el soporte (O)
mediante los tornillos (Q) (M6 x 16).

4) Conecte la parte superior del tubo interior (no
suministrado) a la salida.

5) Monte el cubretubo superior (A8) y fijelo al
chasis superior (A6) con los tornillos (G) (M4 x
12).

6) Monte el chasis inferior (A7) al conjunto
superior fijjado al techo mediante los tornillos
(A10) (M4 x 12) a la altura deseada.

7) Coloque la pieza (B) si el tubo interior (no
suministrado) es @120.

8) Retire los filtros metalicos.

9) Monte el cuerpo con los tornillos (A21) M4x16
por el interior de la campana con las arandelas
(A22) (26,4 x @12).

10) Fije el tubo interior con una abrazadera (no
suministrada) a (B) o a la salida del motor segun
sea el caso.

11) Monte la parte (A9a) del cubretubo inferior al
chasis inferior (A7) con los tornillos (I) (M4 x 12).
12) Ajuste la parte (A9b) del cubretubo inferior a
la (A9a) como indican los detalles.

13) Coloque los filtros metalicos.

Filtros de Carbon Activo (Opcional)

Cuando no sea posible la evacuacion de gases al
exterior, la campana puede configurarse para
purificar el aire recirculandolo a través de filtros
de carbon activo.

La duracion de los filtros de carbén activo es de
tres a seis meses, dependiendo de las
condiciones particulares de uso. Estos filtros no
son lavables ni regenerables. Una vez agotada
su vida util deberan reemplazarse.

Fig. 1 (Pag. 31)

! LA CONEXION DE LA ALIMENTACION DEL
MOTOR DEBE SER REALIZADA POR
SERVICIO TECNICO AUTORIZADO.

1) Monte el soporte del difusor (A13) en el chasis
superior (A6) con los tornillos (A4) (M4 x 12).

2) Ajuste el difusor (A5) sobre el soporte (A13).
3) Conecte la parte superior del tubo interior (no
suministrado) a la salida circular del soporte
(A13).

4) Utilizando el soporte (O) trace y taladre en el
techo la situacion de los tirafondos-anclaje (S)
(98 x 45).

5) Atornille el soporte (O) al techo con los
tirafondos-anclaje (S) (8 x 45).

6) Monte el chasis superior (A6) en el soporte (O)
mediante los tornillos (Q) (M6 x 16).

7) Monte el cubretubo superior (A8) y fijarlo al
chasis superior (A6) con los tornillos (G) (M4 x
12).

8) Monte el chasis inferior (A7) al conjunto
superior fijado al techo mediante los tornillos
(A10) (M4 x 12) a la altura deseada.

9) Coloque la pieza (B) si el tubo interior (no
suministrado) es @120.

10) Retire los filtros metalicos.

11) Monte el cuerpo con los tornillos (A21) M4x16
por el interior de la campana con las arandelas
(A22) (26,4 x ©12).

12) Fije el tubo interior con una abrazadera (no
suministrada) a (B) o a la salida del motor segun
sea el caso.

13) Monte la parte (A9a) del cubretubo inferior al
chasis inferior (A7) con los tornillos (I) (M4 x 12).
14) Ajuste la parte (A9b) del cubretubo inferior a
la (A9a) como indican los detalles.

15) Situe los filtros en la seccion lateral del motor
haciendo coincidir los orificios de los filtros (A11)
con los pivotes (A12) de la carcasa de motor.
16) Vuelva a colocar los filtros metalicos.

ES



DE

Sehr geehrte Kundin, sehr geehrter Kunde,

Wir méchten Ihnen zu Ihrer Wahl gratulieren. Wir
sind Uberzeugt, dass dieses moderne, funktionelle
und praktische Gerat, das aus hochwertigem
Material hergestellt wurde, |hren Anspriichen voll
gerecht wird.

Bitte lesen Sie die Bedienungsanleitung sorgfaltig,
bevor Sie die Dunstabzugshaube in Gebrauch
nehmen, damit Sie das Gerat optimal nutzen und
Schaden vermeiden, die durch unsachgemasse

Handhabung auftreten kdnnen;

auch finden Sie

Hinweise, um kleinere Probleme selbst beheben zu
kénnen.

Bitte bewahren Sie diese Gebrauchs-anweisung
auf, damit Sie jederzeit nitzliche Informationen zu
Ilhrer Dunstabzugshaube nachschlagen koénnen
und auch andere Personen das Gerat muhelos
bedienen kénnen.

.

Sicherheitshinweise

Beachten Sie die geltenden Ortlichen
Bestimmungen bezlglich der Installation von
elektrischen Haushaltsgeraten und
Entliftungseinrichtungen.

Versichern Sie sich, dass die Spannung und
Frequenz des Stromnetzes mit den Angaben auf
dem Aufkleber im Innern der
Dunstabzugshaube Ubereinstimmen.

Wenn das Stromkabel beschadigt ist, muss es
vom Hersteller, vom Kundendienst oder von
qualifiziertem Personal ausgetauscht werden.

Vergewissern Sie sich nach dem Anschluss des
Gerates, dass das Stromkabel nicht mit
scharfen Metallkanten in BerGhrung kommt.

Vermeiden Sie den Abluftanschluss der
Dunstabzugshaube an Entliftungsleitungen fir
Rauch aus nichtelektrischen Energiequellen,
z.B. offene Kamine, Heizkessel, etc.

Der Raum muss Uber eine angemessene
Laftung verfugen, falls Sie die
Dunstabzugshaube gleichzeitig mit nicht-
elektrischen Geraten wie Gasherden, etc.
benutzen.

Die UbermaBige Fettansammlung in der
Dunstabzugshaube und in den Metallfiltern kann
Fettabtropfen und Brandgefahr zur Folge haben.
Um dies zu vermeiden, ist es notwendig, das
Innere der Dunstabzugshaube sowie die
Metallfilter mindestens einmal monatlich zu
reinigen.

Der Héhenabstand zwischen der Unterkante der
Dunstabzugshaube und dem Kochherd muss
bei Elektroherden mindestens 50 cm und bei
Gasherden oder kombinierten Gas-
Elektroherden mindestens 65 cm betragen.

BEACHTEN SIE BITTE DIE GRUNDANWEI-
SUNGEN DES HERSTELLERS DER HERD
PLATTE.

Lassen Sie niemals eine Gasflamme offen
brennen, ohne dass Sie ein Kochgefass auf das
Kochfeld stellen. Das in den Filtern
angesammelte Fett kann in die Flamme tropfen
oder sich durch den Temperaturanstieg
entziinden.

Kochen Sie nicht unter der Dunstabzugshaube,
ohne dass die Filter montiert sind, z.B. wenn Sie
diese im Geschirrspller reinigen.

Unter der Dunstabzugshaube darf
flambiert werden.

Bitte stellen Sie keine Gegenstande auf die
Dunstabzugshaube.

Unterbrechen Sie die Stromzufuhr vor jedweder
Handhabung im Inneren der Dunst-
abzugshaube, z.B. bei der Reinigung oder
Wartung.

Wenn Sie das Gerat von innen reinigen,
empfehlen wir Ihnen, Handschuhe zu tragen und
vorsichtig vorzugehen.

Ihre Dunstabzugshaube ist fir den hauslichen
Gebrauch und nur zum Abzug und Reinigung
von Kochdampfen aus der Zubereitung von
Lebensmitteln bestimmt. Jede andere Nutzung
unterliegt lhrer Eigenverantwortung und kann
gefahrlich sein. Der Hersteller ubernimmt
keinerlei Haftung fur Schaden durch den
unsachgemaBen Einsatz des Gerates.

Fur jegliche Reparaturarbeiten wenden Sie sich
bitte an den n&chsten TEKA-Kundendienst und
verwenden Sie stets Originalersatzteile.
Reparaturen oder Anderungen, die nicht von
Fachleuten ausgefuhrt werden, kénnen
Schaden am Gerat und Fehlfunktionen
verursachen und somit lhre Sicherheit
gefahrden.

Dieses Gerat ist entsprechend der européischen
Richtlinie 2002/96/EG Uber Elektro- und elektro-
nikaltgerate “Waste Electrical and Electronic
Equipment” (WEEE) gekennzeichnet. Die
Richtlinie gibt den Rahmen fir eine EU-weit
gultige Rucknahme und Verwertung der
Altgerate vor, H.

Bei gleichzeitigem Betrieb von
Dunstabzugshauben im Abluftbetrieb und
Feuerstatten darf im Aufstellraum der
Feuerstatte der Unterdruck nicht groRer als 4Pa
(4 x 10 bar) sein.

nicht



Inhaltsverzeichnis

Seite

Geréatebeschreibung 7

Bedienungsanleitung

Reinigung und Wartung

Falls etwas nicht funkioniert

GeriatemaBe und technische Daten

Mitgeliefertes Zubehor

Einbau

©O©|©|©|0| || N

Aktivkohlefilter

Gerétebeschreibung

A Elektronische Programmschaltung mit
leuchtenden  Schaltknépfen  zur
Kontrolle von Geschwindigkeit und
Licht.

B Metallfilter.
C Beleuchtung mit vier Lampen - 20 W

(G-4).

D, E Abzugsrohrverkleidung, hdhenverstell-
bar.

F Dekoratives Element.

Gebrauchsanleitung

Sie kénnen die Funktionen der
Dunstabzugshaube durch Betatigung der
Bedientasten, wie in der Zeichnung
angegeben, einstellen.

(o] (O] 2] (B3] &) (]

DE

Licht
Absaugleistung-schwach
Absaugleistung-mittel

w N =

Absaugleistung-maximal
Intensivabzugs

@ -

Zeiteinstellung

Um eine bessere Absaugleistung zu erzielen,
empfehlen wir lhnen, das Gerat einige
Minuten vor dem Kochen einzuschalten,
damit der Luftstrom bei Kochbeginn den
Dunst dauerhaft und gleichmassig absaugt.

Ebenso sollten Sie das Gerat nach dem
Kochen einige Minuten eingeschaltet lassen,
um den vollstdndigen Abzug aller Démpfe und
Gerliche nach drauBen sicherzustellen.

Programmierung der Abzugszeit

Gehen Sie wie folgt vor:

1.- Wahlen sie die
Abzugsgeschwindigkeit.

2.- Drucken sie "Zeiteinstellung". Das Licht
beginnt jetzt zu blinken.

Die Zeitdauer der “Zeiteinstellung” ist 10
minuten.

Wahrend der programmierten Zeit kann die
Geschwindigkeit gewechselt werden.

gewlinschte

Die Intensivstufe ist selbstprogrammiert und
schaltet automatisch nach ca. 10 Minuten auf
Stufe 2 um.



DE

Reinigung und Wartung

Beachten Sie bei der Reinigung und
Wartung des Gerédtes die Sicherheits-
hinweise auf Seite 6.

Reinigung des Gehauses

* Wenn lhre Dunstabzugshaube aus
rostfreiem Edelstahl ist, benutzen Sie bitte
die speziellen Reinigungsmittel fiir dieses
Material und befolgen Sie die
Gebrauchsanweisung des
Reinigungsmittelherstellers.

« Benutzen Sie keinesfalls metallische
Schwamme bzw. Birsten und scheuernde
oder atzende Produkte.

« Trocknen Sie die Dunstabzugshaube mit
einem fusselfreien Tuch.

* Der Einsatz von Dampfreinigungsgeraten
ist nicht empfehlenswert.

Reinigung der Metallfilter

Zum Entfernen der Filter aus dem
Filterrahmen Uben Sie leichten Druck auf die
Einflgevorrichtung aus und nehmen Sie dann
die Filter heraus.

Zur Reinigung koénnen Sie die Filter in

heissem Wasser mit neutraler Seife
einweichen, bis sich das Fett 16st und sie
dann unter flieBendem Wasser abspulen,
oder Sie benutzen spezielle Fettléser. Die
Filter kénnen auch in der Spulmaschine
gereinigt werden; in diesem Fall empfehlen
wir lhnen, sie senkrecht zu stellen, damit
keine Speisereste zurlickbleiben. Der Einsatz

von scharfen Reinigungsmitteln in der
Geschirrsplilmaschine kann die
Metalloberflache der Filter angreifen

(Einschwérzung), ohne dass sich dies jedoch
negativ auf die Fettabsorptionsféhigkeit der
Filter auswirkt.

Lassen Sie die Filter nach der Reinigung an
der Luft trocknen, bevor Sie sie wieder in die
Dunstabzugshaube einsetzen.

Lampenwechsel

Zeichnung 1 (S. 63)

Gehen Sie wie folgt vor:

* Schrauben Sie den Zierschirm aus der
Lampenfassung.

* Wechseln Sie die defekte
Hochstleistung 20 W (G-4).

» Schrauben Sie den Zierschirm wieder in
die Lampenfassung.

Lampe aus;

Falls etwas nicht funktioniert
Bevor Sie den technischen Service anrufen, Uberprifen Sie bitte folgende Punkte:

Problem

Mogliche Ursache

Ldsung

Das Stromkabel ist nicht an
das Netz angeschlossen.

Die Dunstabzugshaube
funktioniert nicht.

Kein Strom im
Netz / Stromausfall.

Schliefen Sie das Kabel an.

Vergewissern Sie sich, dass
das Stromnetz funktioniert.

Die Dunstabzugshaube saugt
nicht geniigend ab oder
vibriert.

Fettverstopfte Filter.

Verstopfung im Luftabzugsrohr,

Ersetzen bzw.reinigen Sie die
Aktivkohle-oder Metallfilter.

Entfernen Sie die
Verstopfungsursache.

Die Beleuchtung funktioniert nicht. Die Lampen sind defekt.

Die Lampen sind lose.

Ersetzen Sie die Lampen.

Drehen Sie die Lampen fest.

GeratemaBe und Technische Merkmale

Siehe Seite 62.

TEKA INDUSTRIAL S.A. behilt sich das Recht vor, an seinen Geraten ggf. Anderungen
vorzunehmen, ohne dabei deren Haupteigenschaften zu verandern.

8



Mitgeliefertes Zubehor

1 Reduzierstlick 150/ 120 mm.
Senkkopfschrauben Nirosta @4 x 12
fur die obere Kaminbefestigung.

4 Senkkopfschrauben Nirosta @4 x 10

fur die obere Kaminbefestigung.

Wandbefestigungsschrauben(M8x45)

Schrauben M4 x 16.

U-Scheiben @6,4 x @12 fir

Wandbefestigungsschrauben.

@ 00 O™

Einbau

Zeichnung 1 (S. 63)

Beim Einbau der Dunstabzugshaube beachten Sie
bitte die Sicherheitshinweise auf Seite 6.

Fir eine optimale Leistung der Dunstabzugshaube
sollte das Abzugsrohr nach aufien nicht langer als
VIER METER sein, nicht mehr als zwei 90° Winkel
haben und der Durchmesser sollte mindestens @120
betragen.

IDIE STROMVERSORGUNG DES MOTOR DARF
NUR DURCH EINEN ZUGELASSENEN
KUNDENDIENST ANGESCHLOSSEN WERDEN

1) Zeichnen Sie mit Hilfe der Aufhdngung (O) die
Bohrlécher an und bohren Sie die Lécher fur die
Schraubenbolzenverankerung (S) (d8 x 45) in die
Decke.

2) Schrauben Sie die Aufhdngung (O) mit den
Schraubenbolzenverankerungen (S) (8 x 45) in der
Decke fest.

3) Befestigen Sie das obere Gehause (A6) mit den
Schrauben (Q) (M6 x 16) in der Aufhangung (O).

4) Verbinden Sie den oberen Teil des Innenrohres
(nicht mitgeliefert) mit dem Ausgang.

5) Montieren Sie die obere Rohrummantelung (A8)
und befestigen Sie diese mit den Schrauben (G) (M4
x 12) am aueren Gehause (A6).

6) Befestigen Sie das Unterteil des Gerats (A7) auf
der gewinschten Hohe mit den Schrauben (A10)
(M4 x 12) am in die Decke montierten Oberteil.

7) Bringen Sie das Teil (B) an, wenn das Innenrohr
(nicht mitgeliefert) einen Durchmesser von @120.

8) Entfernen Sie die Metallfilter.

9) Befestigen sie den Korper mit den Schrauben
(A21) (M4 x 16) mit den Unterlegscheiben (A22)
(96,4 x D12) im inneren der Haube.

10) Befestigen Sie das Innenrohr mit einer Schelle
(nicht mitgeliefert) entsprechend an (B) bzw. tber
die Luftabzugs6ffnung des Motors an.

11) Bringen Sie das Teil (A9a) der unteren
Rohrummantelung mit den Schrauben (1) (M4 x 12)
am unteren Gehause (A7) an.

12) Passen Sie, wie ausflhrlich beschrieben, das
Teil (A9b) der unteren Rohrummantelung an das Teil
(A9a) ein.

13) Fiigen Sie die Filter wieder ein.

Aktivkohlefilter (Optional)

Falls ein Dunstabzug nach aufen nicht mdéglich ist,
kann die Dunstabzugshaube mittels Aktivkohlefiltern
so betrieben werden, dass die Reinigung der Luft mit
Umluftbetrieb tber diese Filter erfolgt.

Die Nutzungsdauer dieser Aktivkohlefilter betragt, je
nachdem wie oft und lange Sie das Gerat
einschalten, zwischen drei bis sechs Monaten. Diese
Filter sind nicht wasch- oder wiederverwendbar. Sie
mussen nach der Abnutzung erneuert werden.
Zeichnung 1 (S. 63)

IDIE STROMVERSORGUNG DES MOTOR DARF
NUR DURCH EINEN ZUGELASSENEN
KUNDENDIENST ANGESCHLOSSEN WERDEN

1) Befestigen Sie die Aufhangung des Diffuseurs
(A13) mittels der Schrauben (A4) (M4 x 12) im
oberen Gehause (A6).

2) Justieren Sie den Diffuseur (A5) Uber der
Aufhangung (A13).

3) Verbinden Sie den oberen Teil des Innenrohres
(nicht mitgeliefert) mit dem runden Ausgang der
Aufhangung (A13).

4) Zeichnen Sie mit Hilfe der Aufhdngung (O) die
Bohrlécher an und bohren Sie die Locher fiir die
Schraubenbolzenverankerung (S) (d8 x 45) in die
Decke.

5) Schrauben Sie die Aufhadngung (O) mit den
Schraubenbolzenverankerungen (S) (8 x 45) in der
Decke fest.

6) Befestigen Sie das obere Gehause (A6) mit den
Schrauben (Q) (M6 x 16) in der Aufhangung (O).

7) Montieren Sie die obere Rohrummantelung (A8)
und befestigen Sie diese mit den Schrauben (G) (M4
x 12) am aufleren Gehause (A6).

8) Befestigen Sie das Unterteil des Gerats (A7) auf
der gewiinschten Héhe mit den Schrauben (A10)
(M4 x 12) am in die Decke montierten Oberteil.

9) Bringen Sie das Teil (B) an, wenn das Innenrohr
(nicht mitgeliefert) einen Durchmesser von @120.
10) Entfernen Sie die Metalffilter.

11) Befestigen sie den Koérper mit den Schrauben
(A21) (M4 x 16) mit den Unterlegscheiben (A22)
(96,4 x @12) im inneren der Haube.

12) Befestigen Sie das Innenrohr mit einer Schelle
(nicht mitgeliefert) entsprechend an (B) bzw. Uber
die Luftabzugs6ffnung des Motors an.

13) Bringen Sie das Teil (A9a) der unteren
Rohrummantelung mit den Schrauben (I) (M4 x 12)
am unteren Gehause (A7) an.

14) Passen Sie, wie ausflhrlich beschrieben, das
Teil (A9b) der unteren Rohrummantelung an das Teil
(A9a) ein.

15) Setzen Sie die Filter jeweils in das Ansaugteil
an beiden Seiten des Motors ein, indem Sie die
Filter6ffnungen (A11) in die Raster (A12) des
Motorgehauses einstecken.

16) Flgen Sie die Filter wieder ein.

DE



GB

Dear client:

Congratulations on your choice. We are sure
that this modern, functional and practical
appliance, made with top quality materials,
will fully satisfy your needs.

Please read every section of this
INSTRUCTIONS MANUAL before using your
kitchen hood for the first time, to ensure
maximum performance from the appliance
and to avoid breakdowns, which may be
caused by incorrect use, as well as to allow
any minor problems to be solved.

Store this manual, as it will provide useful
information about your kitchen hood at all
times and will also help other people to use it.

Safety Instructions

* Please be aware of current local
regulations with reference to domestic
electrical fittings and gas eduction.

» Verify that the tension and frequency of the
network match those indicated on the label
located inside the kitchen hood.

 If the supply cable is damaged it should be
replaced by the manufacturer, the after-
sales service or a suitably qualified person
in order to avoid hazard.

» Once the kitchen hood has been installed,
ensure that the mains cable to the network
is not in contact with any live metal edges.

+ Avoid connecting the appliance to
conductors used as exits for fumes
produced by a non-electric energy source,
e.g.: boilers, chimneys, etc.

» If the extractor fan is going to be used
simultaneously with equipment powered by
a non-electric energy source, e.g.: gas
cookers, then the room must have
sufficient ventilation.

» Excessive fat accumulation in the kitchen
hood and metal filters is a fire risk and may
also cause dripping, therefore the inside of
the kitchen hood and the metal filters must
be cleaned at least once a month.

» The lower part of the kitchen hood must be
fitted at least 50 cm. over electric hobs and
65 cm. over gas or mixed hobs. FOLLOW
THE HOBS’ MANUFACTURER'S
MINIMUM RECOMMENDATIONS.

» Never leave gas hobs lit if not covered by a
container. The fat accumulated in the filters

10

may drip or catch fire when the
temperature increases.

Avoid cooking under the kitchen hood if the
metal filters are not fitted, e.g.: while they
are being cleaned in the dishwasher.

You must not produce flames under the
kitchen hood.

Do not place anything on top of the cooker
hood.

Disconnect the appliance before any
interior manipulation, e.g. during cleaning
or maintenance.

We recommend the use of gloves and to
be extremely careful when cleaning the
kitchen hood's interior.

Your kitchen hood is designed for domestic
use and only for extraction and purification
of fumes produced during food
preparation. It will be your responsibility if it
is used for other purposes, which may be
dangerous. The manufacturer cannot
accept responsibility for damage caused
by improper use of the appliance.

For repairs please contact the nearest
TEKA Technical Assistance Service, and
always use genuine spare parts. Repairs
or modifications carried out by unqualified
personnel can cause malfunctions or may
damage the appliance, putting your safety
in danger.

This appliance is marked according to the
European directive 2002/96/EC on “Waste
Electrical and Electronic Equipment”
(WEEE). This guideline is the frame of a
European-wide validity of return and
recycling on Waste Electrical and
Electronic Equipment, X.

When the cooker hood is run at the same
time as other than electrical appliance or
equipment with different energy source,
the air extraction (underpressure) must no
be higher than 4Pa (4 x 10 bar).

The appliance is not intended for use by
young children or infirm persons without
supervision. Young children should be
supervised to ensure they do not play with
the appliance.



Index

Page
Description of the appliance 1
Instructions for use 1
Cleaning and maintenance 12
Problem solving 12
Sizes and specifications 12
Accessories supplied 13
Installation 13
Active charcoal filters 13

Description of the appliance

A Electronic programmer control box

with iluminated buttons to control
speed and light.

B Metal filters.
C Lamps with four bulbs - 20 W (G-4).
Vertically adjustable tubecovers.

F Decorative part.

Instructions for use

You may control the kitchen hood by
operating the controls as shown in the
diagram.

(o] (1) (2] (3] (&) (=]
# Light
1  Minimum speed
2 Medium speed
3 Maximum speed
A Extra fan
© Timer

Switch on the extractor fan a few minutes
before you start to cook in order to ensure that
a steady air flow has been established before
fumes appear.

Allow the extractor fan to run for several
minutes after you have finished cooking
(between 3 to 5 minutes) in order to expel all
the grease from the outlet duct. This prevents
the return of grease, smoke and smells.

Programming timer
Proceed as follows:
1.- Choose the required speed.
2.- Press "timer". The light will begin to flash.
The duration of the “timer” is 10 min.

During the programmed time, fan speed can
be changed.

The intensive speed is autoprogramed and
will change to speed 2 after approximately 10
minutes.

11

GB



GB

Cleaning and maintenance

During cleaning and maintenance work, make
sure the safety instructions set out on page 10
are complied with.

Cleaning the hood body

« If your kitchen hood is made from stainless
steel, use proprietary cleaners mentioned
in the product instructions.

* Never use metallic scourers, nor abrasive
or corrosive products.

» Dry the kitchen hood using a cloth that
does not produce fibres.

« The use of vapour cleaners
recommended.

Cleaning the metal filters

is not

To remove the filters from their fittings, press
lightly on the locks and then pull them off.

The metal filters can be cleaned by soaking
them in hot water with neutral detergent until
the fat dissolves and then rinsing them under

the tap or using special anti-grease products.
They can also be washed in a dishwasher. In
this case, it is advisable to stack them
vertically to avoid food residues to stick to
them.

Cleaning in a dishwasher may damage the
metallic surface (blackening it), although this
will not affect its fat retention capacity.

Once clean, leave them to dry off and then fit
them onto the kitchen hood.

Changing light bulbs
Fig. 1 (Page 63)
Proceed as follows:
¢ Unscrew the lamp trim cover.

» Change the broken/ burnt out lamp.
Maximum lamp power is 20 W (G-4).

» Screw the lamp trim cover.

Problem solving

Proceed with the following checks before calling the Technical Service:

Problem Possible cause

Solution

The extractor fan does not work.
network.

The mains cable is not connected to the

There is no current in the network.

Connect mains cable to the network.

Provide current to the network.

The kitchen hood does not extract
sufficiently or vibrates.

Filters are saturated with fat,

Obstruction in the air exit conduct.

Change or clean the active charcoal and/or metal
filters, as the case may be.

Remove the obstruction.

The lamps do not light up. The lamps are blown,

The lamps are slack.

Change the lamps.

Tighten the lamps.

Sizes and specifications

See page 62.

TEKA INDUSTRIAL S.A. reserves the right to make changes and corrections to its products as
it deems necessary, without altering their basic characteristics.

12



Accesories supplied

150/ 120 mm reduction.
Screws (94 x 12).
Screws (94 x 10).
Lock screws (M8 x 45).
Screws M4 x 16.

26,4 x 312, washers.

[ecielie) B S

Installation

Fig. 1 (Page 63)

On installing the kitchen hood make sure that
the Safety Instructions set out on page 10 are
complied with.

To obtain optimum performance, the external
conduct must not be more than FOUR METRES
long, have no more than two 90° angles and its
diameter must be at least @120.

! THE MOTOR POWER SUPPLY MUST BE
CONNECTED BY AN AUTHORIZED
TECHNICAL SERVICE.

1) Using the support (O) trace and drill the where
the screw-fittings will sit onto the roof (S) (98 x
45).

2) Screw the support (O) into the roof with the
screw-fittings (S) (D8 x 45).

3) Mount the upper chassis (A6) onto the support
(O) using the screws (Q) (M6 x 16).

4) Connect the upper part of the inner tube (not
supplied) to the exit.

5) Mount the upper cover (A8) and attach it to the
upper chassis (A6) with the screws (G) (M4 x 12).
6) Mount the whole lower unit (A7) to the upper
section, attaching it to the roof using the screws
(A10) (M4 x 12) at the required height.

7) Fit the part (B) if the inner tube (not supplied) is
@120.

8) Remove the metal filters.

9) Mount the body with the screws (A21) M4x16 )
with the washers (A22) (96,4 x ©@12) through the
inside of the kitchen hood.

10) Attach the inner tube with a clamp (not
supplied) to (B) or on to the motor's air outlet vent
as the case may be.

11) Mount the lower part (A9a) of the cover to the
lower chassis (A7) with the screws (I) (M4 x 12).
12) Adjust the lower part (A9b) of the cover (A9a)
as shown in the diagrams.

13) Fit the metal filters.

Active charcoal filters (Optional)

When exterior gas extraction is not possible, then
the kitchen hood may be set to purify the air by
recycling it through active charcoal filters.

The active charcoal filters have an active life of
between three to six months, depending on the
individual conditions of use. These filters cannot
be washed nor regenerated. They must be
replaced once their useful life comes to an end.

Fig. 1 (Page 63)

! THE MOTOR POWER SUPPLY MUST BE
CONNECTED BY AN AUTHORIZED
TECHNICAL SERVICE.

1) Mount the diffuser support (A13) onto the
upper chassis (A6) with the screws (A4) (M4 x
12).

2) Adjust the diffuser (A5) over the support (A13).
3) Connect the upper part of the inner tube (not
supplied) to the circular support exit (A13).

4) Using the support (O) trace and drill the where
the screw-fittings will sit onto the roof (S) (8 x
45).

5) Screw the support (O) into the roof with the
screw-fittings (S) (@8 x 45).

6) Mount the upper chassis (A6) onto the support
(O) using the screws (Q) (M6 x 16).

7) Mount the upper cover (A8) and attach it to the
upper chassis (A6) with the screws (G) (M4 x 12).
8) Mount the lower chassis (A7) to the upper
section, attaching it to the roof using the screws
(A10) (M4 x 12) at the required height.

9) Fit the part (B) if the inner tube (not supplied) is
@120.

10) Remove the metal filters.

11) Mount the body with the screws (A21) M4x16
throught the inside of the kitchen hood.

12) Attach the inner tube with a clamp (not
supplied) to (B) or on to the motor's air outlet vent
as the case may be.

13) Mount the lower part (A9a) of the cover to the
lower chassis (A7) with the screws (I) (M4 x 12).

14) Adjust the lower part (A9b) of the cover (A9a)
as shown in the diagrams.

15) Put the filters into the lateral draught section
of the motor making the holes in the filters match
up (A11) with the pivots (A12) of the motor
carcass.

16) Fit the metal filters

13

GB



FR

Cher client, toutes nos félicitations! Vous avez
fait un excellent choix. Nous sommes sirs et
certains que cet appareil, moderne,
fonctionnel et pratique qui a été construit avec
des matériaux de premiéere qualité, pourra
largement répondre a vos besoins.

Avant d'utiliser la hotte pour la premiére fois,
lisez attentivement les sections de ce
MANUEL D'INSTRUCTIONS. Cela vous
permettra non seulement d'obtenir un meilleur
rendement de I'appareil mais aussi d'éviter les
pannes qui pourraient se produire par la suite,
en cas de mauvaise utilisation de l'appareil ;
par ailleurs, cela vous permettra surtout de
résoudre les petits problemes auxquels vous
pourrez étre confrontés.

Conservez ce manuel, il vous fournira, a tout
moment, une information utile concernant
votre hotte et facilitera, par ailleurs, son
utilisation a d'autres personnes.

Instructions de Sécurité

+ Respectez les dispositions légales en vigueur
aussi bien concernant les installations
électrigues domestiques que concernant les
dégagements de gaz.

+ Vérifiez si la tension tout comme la fréquence du
réseau correspondent bien avec celles
indiquées sur l'étiquette située a l'intérieur de la
hotte.

» Sile cable d’alimentation est endommagé, il doit
étre remplacé par le fabricant, par son service
post vente ou par du personnel qualifié afin
d’éviter un danger.

+ Une fois que la hotte a été installée, faites en
sorte que le cable d'alimentation qui doit étre
branché sur le réseau ne soit pas en contact
avec des arétes métalliques vivantes.

- Evitez de brancher I'appareil & des conduits
devant étre utilisés pour le dégagement de
fumées produites par une source d'énergie
différente  a I'électrique par exemple;
chaudiéres, cheminées,etc.

+ Dans la piéce, la ventilation doit étre adéquate
dans le cas ou la hotte serait utilisée en méme
temps que des appareils devant étre branchés
sur une source d'énergie différente a |"électrique
par exemple; cuisiniéres a gaz, etc.

+ L'accumulation excessive de graisse dans la
hotte tout comme dans les filtres métalliques
peut provoquer des incendies et des
égouttements, c'est pourquoi il est nécessaire

14

de laver lintérieur de la hotte et des filtres
meétalliques au moins une fois par mois.

La partie inférieure de la hotte doit étre située au
moins a 50 cm. de haut sur des plaques
électriques et a 65 cm., sur des plaques a gaz
ou mixtes. RESPECTEZ LES INDICATIONS
FONDAMENTALES DU FABRICANT DE LA
PLAQUE A CUISSON.

Ne jamais laisser les brlleurs a gaz allumés
sans placer un récipient dessus. La graisse
accumulée dans les filtres peut dégoutter ou
s'enflammer a cause de l'augmentation de
température.

Eviter de faire la cuisine sous la hotte si les
filtres métalliques ne se trouvent pas a leur
place, par exemple; pendant qu'ils sont nettoyés
dans le lave-vaisselle.

Il est interdit de flamber sous la hotte.
Ne mettez pas d objets au-dessus la hotte.

Débrancher I'appareil avant de faire n'importe
quelle manipulation a l'intérieur de ce dernier ;
par exemple, pendant le nettoyage ou
I'entretien.

Nous vous recommandons d'utiliser des gants et
de prendre toutes les précautions nécessaires
au moment de nettoyer l'intérieur de la hotte.

La hotte est destinée a I'usage domestique et
exclusivement a I'extraction et a la purification
des gaz produits par la préparation d'aliments.
L'utilisation & d'autres fins est sous votre entiére
responsabilité et peut étre dangereuse. Le
fabricant ne se responsabilise pas des
dommages causés par une mauvaise utilisation
de l'appareil.

Pour tout type de réparation, veuillez vous
adresser au Service d'Assistance Technique de
TEKA le plus proche, et utiliser toujours des
piéces de rechange originales. Les réparations
ou modifications réalisées par un personnel non
qualifi¢ peuvent causer des dommages a
I'appareil ou peuvent entrainer un mauvais fonc-
tionnement et peuvent méme mettre en danger
votre propre sécurité.

Cet appareil est marqué selon la directive
européenne 2002/96/CE relative aux appareils
électriques et électroniques usagés “Waste
Electrical and Electronic Equipment” (WEEE).
La directive définit le cadre pour une reprise et
une récupération des appareils usagés
applicables dans les pays de la CE, E
Lorsqu'on met en marche la hotte en méme
temps que dautres appareils alimentés par une
énergie autre qu’électrique, la sortie d"air ne doit
pas étre supérieure a 4Pa (4 x 10 bar).



Index

Page
Description de I'appareil 15
Mode d'emploi 15
Nettoyage et Entretien 16
Si quelque chose ne marche pas 16
Dimensions et caractéristiques 16
Accessoires livrés 17
Installation 17
Filtres a charbon actif 17

Description de I'appareil
A Commande électronique servant a
programmer, dotée de boutons

illumniés destinés a contréler la

vitesse et la lumiére.

B Filires métalliques.
Cc Lampes dotées de quatre ampoules -
20 W (G-4).

D, E Couvre-tuyaux, réglables en hauteur.

F Elément décoratif.

Mode d'emploi

En appuyant sur la commande comme cela
est indiqué sur la figure, vous pourrez
contréler les fonctions de la hotte.

T R

o] OJ (2] (3]

Lumiére

Aspiration minimum
Aspiration moyenne
Aspiration maximum
Aspiration intensive
Temporisateur

ENRES

Afin d'obtenir une meilleure aspiration, nous
vous recommandons de mettre en marche la
hotte quelques minutes avant de faire la
cuisine pour que le flux d'air soit soutenu et

stable au moment d'aspirer les fumées.

De méme, laissez la hotte allumée quelques
minutes aprés avoir fini de faire la cuisine
pour que les fumées tout comme les odeurs

soient entierement évacuées a l'extérieur.

Programmation du temps d'aspiration

Procédez de la fagon suivante:
la vitesse d'aspiration

1.- Choisissez
souhaitée.

2.- Appuyez sur "Temporisateur". La lumiére
commence a clignoter.

La duration du “Temporisaterur” est 10min.

Pendant la durée programmée vous pourrez
changer la vitesse d aspiration.

La vitesse intensive est autoprogrammée et
passera a la vitesse 2 aprés environ 10

minutes.

15

FR



FR

Nettoyage et entretien

Au moment de procéder au nettoyage et a

I'entretien, veuillez respecter les instructions

de Sécurité indiquées a la page 14.
Nettoyage du corps de la hotte

» Si votre hotte est en acier inoxydable,
utilisez des produits de nettoyage
spécialisés pour ce type de matériau en
suivant les instructions du fabricant du
produit.

» N'utilisez, en aucun cas, des éponges
métalliques ni des produits abrasifs ou
corrosifs.

» Séchez la hotte en utilisant un linge ne
contenant pas des pilosités.

* Il n'est pas conseillé d’utiliser
appareils de nettoyage a vapeur.

Nettoyage des filtres métalliques

des

Pour retirer les filtres de I'endroit ou ils sont
placés, exercez une légére pression sur les
dispositifs d'enclavement et ensuite, tirez.

Les filtres métalliques peuvent étre nettoyés
en les plongeant dans de l'eau chaude
contenant du détergent neutre jusqu'a ce que
la graisse disparaisse et ensuite en les ringant

sous le jet de I'eau du robinet ou en utilisant
des produits spécifiques pour la graisse. De
méme, ils peuvent étre lavés dans un lave-
vaisselle.

Dans ce cas, il est recommandé de le faire en
les plagant verticalement pour éviter que des
restes de nourriture ne se déposent dessus.
Le fait de laver les filtres dans un lave-
vaisselle peut détériorer la surface métallique
(en la noircissant) sans pour autant que cela
n'ait des répercussions sur leur capacité de
retention de graisses.

Une fois qu'ils sont propres, il faudra les
laisser sécher en plein air et ensuite les placer
dans la hotte.

Changement des ampoules
Fig. 1 (Page 63)
Procédez de la fagon suivante:
» Dévissez et enlevez la plaque décorative.
* Changez l'ampoule abimée/ grillée. La
puissance maximum des ampoules est de
20 W (G-4).
» Vissez la plaque décorative.

Si quelque chose ne marche pas
Avant d'appeler le Service Technique, procédez aux vérifications suivantes:

Probléme

Cause éventuelle

Solution

La hotte ne marche pas.
branché sur le réseau.

Le cable d'alimentation de la hotte n'est pas

Il n'y a pas de courant sur le réseau.

Branchez le cable d'alimentation sur le réseau.

Faites en sorte que le courant arrive au réseau.

La hotte n'aspire pas assez ou vibre. F_illres saturés de graisse.

dair.

Obstruction dans le conduit d'échappement

Remplacez ou nettoyez les filtres a charbon actif
etlou métalliques selon le cas.

Enlevez l'obstruction.

Les lampes n'éclairent pas. Les ampoules sont grillées.

Les ampoules sont déserrées.

Remplacez les ampoules.

Serrez les ampoules.

Dimensions Caractéristiques

Voir page 62.

La Société TEKA INDUSTRIAL S.A. se réserve le droit d'introduire dans ses appareils les
modifications qu'elle jugera opportunes sans pour autant modifier leurs caractéristiques

fondamentales.

16



Accessoires livrés

Réduction 150/ 120 mm.
Vis (@4 x 12).

Vis (@4 x 10).

Vis a bois (M8 x 45).

Vis (M4 x 16).
Rondelles (96,4 x @12).

[ecle e B S

Installation
Fig. 1 (Page 63)
Faites tout pour respecter les Instructions de
Sécurité indiquées a la page 14 au moment
d'installer la hotte.
Pour obtenir un meilleur rendement, la conduite
située a l'extérieur ne devra pas dépasser les
QUATRE METRES et ne devra pas non plus avoir
plus de deux angles de 90°. Par contre, elle devra
avoir au moins @120 de diamétre.
! LA CONNEXION DE L’ALIMENTATION DU
MOTEUR DOIT ETRE EFFECTUEE PAR UN
SERVICE TECHNIQUE AUTORISE.
1) Au moyen du support (O) tracez et perforez sur
le toit la situation des tire-fonds-ancrage (S) (98 x
45).
2) Vissez le support (O) au toit a I'aide des tire-
fonds ancrage (S) (98 x 45).
3) Montez le chassis supérieur (A6) sur le support
(O) a l'aide des vis (Q) (M6 x 16).
4) Branchez la partie supérieure du tuyau
intérieur (non livré) a la sortie.
5) Montez le couvre-tuyau supérieur (A8) et fixez-
le au chassis supérieur (A6) a l'aide des vis (G)
(M4 x 12).
6) Montez I'ensemble inférieur fixé au toit a l'aide
des vis (A10) (M4 x 12) a la hauteur souhaitée.
7) Placez la piece (B) si le tuyau intérieur (non
livré) est @120.
8) Retirez les filires métalliques.
9) Montez la piéce avec les vis (A21) (M4 x 16) au
moyen des rondelles (A22) (96,4 x @12) par
I'intérieur de la hotte cheminée.
10) Fixez le tuyau intérieur avec un collier (non
livré) a (B) ou dans la zone d"évacuation d"air du
moteur selon le cas.
11) Montez la partie (A9a) du couvre-tuyau
inférieur au chassis inférieur (A7) a l'aide de vis (l)
(M4 x 12).
12) Adaptez la partie (A9b) du couvre-tuyau
inférieur a celle (A9a) comme cela est indiqué sur
les détails.
13 )Placez les filtres métalliques.

Filtres a charbon actif (facultatif)

Dans le cas ou il serait impossible d'évacuer le
gaz a l'extérieur, la hotte peut étre placée pour
purifier 'air en le faisant passer a nouveau dans
les filtres a charbon actif.

Les filtres a charbon actif peuvent durer entre
trois et six mois, selon la fagcon dont ils sont
utilisés par tout un chacun. Ces filtres ne sont pas
lavables et ne peuvent pas étre regénérés non
plus. Une fois qu'ils sont &bimés, il faut les
remplacer.

Fig. 1 (Page 63)

! LA CONNEXION DE L’ALIMENTATION DU
MOTEUR DOIT ETRE EFFECTUEE PAR UN
SERVICE TECHNIQUE AUTORISE.

1) Montez le support du diffuseur (A13) sur le
chéssis supérieur (A6) a l'aide de vis (A4) (M4 x
12).

2) Adaptez le diffuseur (A5) au support (A13).

3) Branchez la partie supérieure du tuyau
intérieur (non livré) a la sortie circulaire du support
(A13).

4) Au moyen du support (O) tracez et perforez sur le
toit la situation des tire-fonds-ancrage (S) (8 x 45).
5) Vissez le support (O) au toit a I'aide des tire-
fonds ancrage (S) (98 x 45).

6) Montez le chéssis supérieur (A6) sur le support
(O) a l'aide des vis (Q) (M6 x 16).

7) Montez le couvre-tuyau supérieur (A8) et fixez-
le au chassis supérieur (A6) a l'aide des vis (G)
(M4 x 12).

8) Montez le chassis inférieur (A7) a l'aide des vis
(A10) (M4 x 12) a la hauteur souhaitée.

9) Placez la piéce (B) si le tuyau intérieur (non
livré) est @120.

10) Retirez les filtres métalliques.

11) Montez la piece avec les vis (A21) M4 X 16
par l'intérieur de la hotte cheminée.

12) Fixez le tuyau intérieur avec un collier (non
livré) a (B) ou dans la zone d"évacuation d"air du
moteur selon le cas.

13) Montez la partie (A9a) du couvre-tuyau
inférieur au chassis inférieur (A7) a I'aide de vis (I)
(M4 x 12).

14) Adaptez la partie (A9b) du couvre-tuyau
inférieur a celle (A9a) comme cela est indiqué sur
les détails.

15) Placez les filtres dans la section latérale
d'aspiration du moteur en faisant correspondre
les orifices des filtres (A11) avec les pivots (A12)
de la carcasse du moteur.

16) Placez les filtres métalliques.

17

FR



PT

Estimado cliente:

Parabéns pela sua preferéncia. Estamos
certos que este aparelho, moderno, funcional e
pratico, construido com materiais de primeira
qualidade, ira satisfazer plenamente as suas
necessidades.

Leia todas as secgdes deste MANUAL DE
INSTRUCOES antes de utilizar o exaustor de
campanula pela primeira vez, a fim de obter o
maximo rendimento do aparelho e evitar
avarias provocadas por uma utilizagao
incorrecta, permitindo-lhe ainda solucionar
pequenos problemas.

Guarde este manual, pois fornecer-lhe-a
informagdes Uteis sobre 0 seu exaustor em
qualquer altura e facilitara a utilizagdo do
mesmo por outras pessoas.

Instrugées de Segurancga

* Respeite as normas locais em vigor que
regulam as instalagbes eléctricas
domésticas e evacuagao de gases.

« Certifique-se que a tensao e frequéncia da
rede correspondem as indicadas na
etiqueta situada no interior do exaustor.

+ Se o0 cabo de alimentagdo estiver
danificado, este deve ser substituido pelo
fabricante, pelo servigo técnico ou por
pessoal qualificado de modo a evitar perigo.

+ Uma vez instalado o exaustor, certifique-se
que o cabo de alimentagéo a rede ndo esta
em contacto com arestas metélicas vivas.

+ Evite ligar o aparelho a condutas utilizadas
para a evacuacgéo de fumos originados por
uma energia que nao seja eléctrica. Por
exemplo: caldeiras, chaminés, etc.

+ O compartimento deve estar provido de
uma ventilagdo adequada se o exaustor for
utilizado, simultaneamente, com aparelhos
alimentados por uma energia que néo seja
eléctrica. Por exemplo: cozinhas a gas.

+ A acumulagcdo excessiva de gordura no
exaustor e filtros metalicos aumenta o risco
de incéndio e saturagcéo, sendo, por isso,
necessario lavar a parte interior do exaustor
e os filtros metalicos pelo menos uma vez
por més.

+ A parte inferior do exaustor deve estar, no
minimo, a 50 cm de altura das placas de
fogéo eléctricas e a 65 cm das placas a gés
ou mistas. OBSERVE AS INDICACOES

18

MiNIMAS DO FABRICANTE DO FOGAO.
Nunca deixe os bicos do fogdo acesos sem
que tenham um recipiente a cobri-los. A
gordura acumulada nos filtros pode
escorrer ou inflamar-se devido ao aumento
de temperatura.

Evite cozinhar por baixo do exaustor se os
filtros metalicos ndo estiverem colocados,
por exemplo: enquanto estiverem a ser
lavados na maquina de lavar a loica.

Nao deve flamejar debaixo do exaustor.

Evite colocar objetos emcima do exaustor.
Desligue o aparelho antes de efectuar
qualquer manipulacdo no seu interior. Por
exemplo: durante a limpeza ou
manutenc¢ao.

Recomendamos o uso de luvas e extrema
precaucéo durante a limpeza do interior do
exaustor.

O seu exaustor destina-se a uso doméstico
e unicamente para a extraccdo e
purificacdo dos gases provenientes da
preparagcéo de alimentos. A sua utilizacdo
para outros fins € da sua inteira responsabi-
lidade e pode ser perigosa. O fabricante
nédo se responsabiliza por danos causados
por uma utilizagcao indevida do aparelho.
Para qualquer reparagdo, devera dirigir-se
ao Servigo de Assisténcia Técnica da TEKA
mais préoximo e utilizar sempre pecgas
originais. As reparacdes ou modificacdes
realizadas por pessoal nao qualificado
podem originar danos no aparelho ou um
mau funcionamento, colocando em perigo a
sua seguranga.

Este aparelho cumpre com a Directiva
Europeia 2002/96/CE sobre aparelhos
eléctricos e electronicos identificada como
“Residuos de Aparelhos Eléctricos e
Electronicos”. A directiva proporciona um
ponto padrédo vélido para toda a Uniéo
europeia para a recolha e reciclagem dos
residuos dos aparelhos eléctricos e
electrénicos, XK.

Quando a Chaminé de cozinha se liga ao
mesmo tempo de outros electrodomésticos
com energia distinta da eléctrica, a saida de
ar ndo deve ser superior a 4Pa (4 x 10
bar).



indice

Pagina
Descricao do aparelho 19
Instrucoes de utilizacao 19
Limpeza e manutencao 20
Em caso de alguma avaria 20
Dimensoes e caracteristicas 20
Acessorios fornecidos 21
Instalacao 21
Filtros de carbono activo 21
Descricao do Aparelho
A Comando electrénico de programagéo
com botdos para controlar a
velocidade.
B Filtros metalicos.
(o3 Lampadas com quatro pontos de luz -
20 W (G-4).

D, E Condutas, regulaveis em altura.

F Elemento decorativo.

Instrucoes de Utilizacao

Ao accionar o comando como indica a figura
podera controlar as fun¢des do exaustor.

(o] O] (2] (3] (&) (=]

Luz

Aspiragdo minima
Aspiracdo média
Aspiragdo maxima
Aspiracao intensiva
Temporizador

@ - w M = ¥

Para conseguir

uma melhor aspiragao,

recomendamos que ponha o exaustor em
funcionamento uns minutos antes de cozinhar
para que o fluxo de ar seja continuo e estavel
no momento de aspirar os fumos.

De igual modo, mantenha o exaustor em
funcionamento uns minutos depois de
cozinhar para que a totalidade dos fumos e
odores sejam aspirados para o exterior.

Programacéo de tempo de aspiragao

Proceda do seguinte modo:

1.- Seleccione a velocidade de aspiracdo
desejada.

Pressione no "temporizador'. A luz
comecara a piscar.

A duracao do tempo de programacéo é de 10

2.-

min.

Durante o tempo programado pode alterar a
velocidade de aspiracéo

A velocidade intensiva é autoprogramada e
passara para a velocidade 2, decorridos apro-
ximadamente 10 minutos.

19

PT



PT

Limpeza e Manutencao

Ao efectuar os trabalhos de limpeza e
manutencéo, certifique-se que cumpre as
instrucdes de Seguranca indicadas na
pagina 18.

Limpeza do Corpo do Exaustor

» Se 0 seu exaustor for em aco inoxidavel
deve utilizar produtos especificos para
este material, conforme as instrugoes do
fornecedor do produto.

* Nunca utilize esfregdes metalicos nem
produtos abrasivos ou corrosivos.

» Seque o exaustor com um pano que nao
liberte pélos.

* Nao ¢é aconselhavel a utilizagdo de
produtos de limpeza por vapor, para
realizar esta tarefa.

Limpeza dos Filtros Metalicos

Para retirar os filtros faca uma ligeira presséao
sobre o0s encaixes e retire-os.

Os filtros metalicos podem ser limpos
deixando-os em agua quente e detergente
neutro até que a gordura se dissolva e

enxugando-os debaixo da torneira ou
utilizando produtos préprios para gordura.
Também podem ser lavados na maquina de
lavar a loiga. Neste caso, é aconselhavel
colocar os filtros na vertical a fim de evitar que
se depositem restos de comida nos mesmos.
A lavagem dos filtros na maquina de lavar
loica pode deteriorar a superficie metélica
(enegrecendo-a), no entanto nao afecta a sua
capacidade de retencao de gorduras.

Uma vez limpos, deixe os filtros secar ao ar e
depois volte a coloca-los no exaustor.

Substituicao de Luzes

Fig. 1 (Pag. 63)

Proceda do seguinte modo:

- Desenrosque a lampada do casquilho.

« Troque a lampada avariada/ fundida. A
poténcia maxima das lampadas é de 20 W
(G-4).

+ Enrosque a lampada no casquilho.

Em caso de Alguma Avaria

Antes de telefonar ao Servigco Técnico, faca as seguintes verificagcoes:

Problema Possivel causa Solugao
O exaustor néo funciona. O cabo de alimentagdo do exaustor ndo Ligue o cabo de alimentagdo a
esta ligado & rede. rede.

N&o ha corrente na rede.

Certifique-se que a rede tem
corrente.

O exaustor néo aspira o suficiente]
ou vibra.

Filtros saturados de gordura.

Obstrug&o na conduta de saida de ar.

Substitua ou limpe os filtros de
carbono activo e/ou metalicos
consoante o caso.

Elimine a obstrugio.

As lampadas nao acendem.

As lampadas estdo fundidas.

As lampadas estao frouxas.

Substitua as lampadas.

Aperte as lampadas.

Dimensoes e Caracteristicas

Veja na péagina 62.

A TEKA INDUSTRIAL S.A. reserva-se o direito de introduzir nos seus aparelhos as alteragcoes
que considerar necessarias sem prejuizo das suas caracteristicas basicas.

20



Acessorios Fornecidos

Redutor de 150/ 120 mm.
Parafusos (M4 x 12).

Parafusos (M4 x 10).
Tira-fundos (parafuso de cabega
hexagonal) (M8 x 45).
Parafusos (M4 x 16).

Anilhas 6,4 x @12.

oA =

@ 00

Instalacao

Fig. 1 (Pag. 63)

Durante a instalacédo do exaustor certifique-se
que cumpre as Instrucdoes de Seguranca
indicadas na pagina 18.

Para obter o maximo rendimento, a conduta para
o exterior ndo devera ser superior a QUATRO
METROS, ter mais de dois angulos de 90°, e o
seu didmetro deve ser de pelo menos @120.

! A LIGAGAO ELECTRICA DO MOTOR DEVE
SER REALIZADA POR UM SERVICO TECNICO
AUTORIZADO.

1) Utilizando o suporte (O) marque e fure a
posicdo dos tira-fundos de amarragdo (S)
(@8x45) no tecto.

2) Fixe o suporte (O) ao tecto com os tira-fundos
de amarragéo (S) (8 x 45).

3) Monte o chéssis superior (A6) no suporte (O)
com os parafusos (Q) (M6 x 16).

4) Conecte a parte superior do tubo interior (ndo
fornecido) a saida.

5) Monte a conducta superior (A8) e fixe-a ao
chassis superior (A6) com os parafusos (G) (M4 x
12).

8) Monte o conjunto inferior oa conjunto superior
fixado ao tecto com os parafusos (A10) (M4 x 12)
a altura desejada.

7) Coloque a pecga (B) se o tubo interior (ndo
fornecido) for @120.

8) Retire os filtros metalicos.

9) Instale o corpo com os parafusos (A21) (M4 x
16) com as anilhas (A22) (J6,4 x @12) através do
interior da chaminé decorativa.

10) Fixe o tubo interior com uma bracadeira (nao
fornecida) a (B) ou sobre a sec¢éo de saida de ar
do motor consoante o caso.

11) Monte a parte (A9a) da conducta inferior ao
chassis inferior (A7) com os parafusos () (M4 x 12).
12) Ajuste a parte (A9b) da conducta inferior a
parte (A9a) como indicado nos detalhes.

13) Coloque os filtros metalicos.

Filtros de Carbono Activo (Opcional)

Quando néo for possivel a evacuacédo de gases
para o exterior, o exaustor pode ser configurado
para purificar o ar fazendo-o circular de novo
através de filtros de carbono activo.

A duracdo dos filtros de carbono activo varia
entre trés e seis meses, dependendo das
condicbes particulares de utilizacdo. Estes filtros
ndo sao lavaveis nem reutilizaveis, pelo que
devem ser substituidos sempre que termina a sua
vida util.

Fig. 1 (Pag. 63)

! A LIGACAO ELECTRICA DO MOTOR DEVE
SER REALIZADA POR UM SERVICO TECNICO
AUTORIZADO.

1) Monte o suporte superior do difusor (A13) no
chéssis superior (A6) com os parafusos (A4) (M4
x 12).

2) Ajuste o difusor (A5) no suporte (A13).

3) Conecte a parte superior do tubo interior (ndo
fornecido) a saida circular do suporte (A13).

4) Utilizando o suporte (O) marque e fure a
posicédo dos tira-fundos de amarragdo (S) (98 x
45) no tecto.

5) Fixe o suporte (O) ao tecto com os tira-fundos
de amarragéo (S) (J8 x 45).

6) Monte o chassis superior (A6) no suporte (O)
com os parafusos (Q) (M6 x 16).

7) Monte a conducta superior (A8) e fixe-a ao
chéssis superior (A6) com os parafusos (G) (M4 x
12).

8) Monte o chassis inferior (A7) oa conjunto
superior fixado ao tecto com os parafusos (A10)
(M4 x 12) a altura desejada.

9) Coloque a pecga (B) se o tubo interior (néo
fornecido) for @120.

10) Retire os filtros metalicos.

11) Instale o corpo com os parafusos (A21) M4 x
16 através do interior da chaminé decorativa.

12) Fixe o tubo interior com uma bracadeira (ndo
fornecida) a (B) ou sobre a sec¢éo de saida de ar
do motor consoante o caso.

13) Monte a parte (A9a) da conducta inferior ao
chéssis inferior (A7) com os parafusos (I) (M4 x
12).

14) Ajuste a parte (A9b) da conducta inferior a
parte (A9a) como indicado nos detalhes.

15) Coloque os filtros na seccao lateral de
aspiracao do motor fazendo coincidir os orificios
dos filtros (A11) com os pivots (A12) da carcaca
do motor.

16) Coloque os filtros metalicos.

21

PT



GR

Ayarnté MeAdTn,

Zuyxapnmpia yia my sm)\oyrl ogag. Eipaore
Bégoum OTI QUTN N GUYXPOVN, AEITOUPYIKH Kal
TIPOKTIK) OUCKEUN, KATAOKEUOOUEVN HE TO
KOAUTEPNG TTOIOTNTAG UAIKA, Ba IKAVOTTOINJEl
TTANPWG TIG AVAYKEG TAG.

Mpiv TNV TTpWTN XPron Tng ouakeurg, Ba
Tfﬁéﬂﬁl va OJloBACETE  TTPOCOEKTIKA  TIG
TTANPOPOpPiEG auTou Tou QUAAadiou waTe va
€€00QOAITETE TN PEYIOTN aTTOdOan OTd TN
OUCKEUN KOl YId VO ATTOQUYETE UNXAVIKEG
E)\d €G TTOU MTTOPEI va TTpokAnBouv a1ro
avBaagpévn xpnAon, kabwg €Tiong Kal va
pTTopéoete  va  AUCETE  OTTOIOdNTIOTE
MIKQOTTPOBArOTA UTTOPEI VO TTPOKUYOUV.
®UAGETE AUTO TO EYXEIPIDIO TE ATPAAEG LEPOG,
KOBWG  TTPOCQEPEl  TTAVTOTE  XPNOIPES
TTANPOPOPIES YIA TOV ATTOPPOPNTHPA TAG KAl
emiong Oa  Bonbrioelr AaAoug va  TO
XPNOIJOTTIOINTOUV.

Kavoviouoi ac@paAeiag

* AdBete uTTOWN TIG I0XUOUTEG DIOTALEIG TOU
XWPOU QaVAPOPIKA HE OIKIAKEG NAEKTPIKEG
EYKOTOOTATEIG.

* BePaiwbeite 611 N TGN KAI N gUXVOTNTA TOU
KUKAWUOTOG QvTIOTOIXOUV OE QUTEG TTOU
guQavidovtal aTnVv €TIKETA TTOU BpiokeTal
ETMIKOANUEVN  OTO  €EOWTEPIKO  TOU
aTToPPOPNTHPA.

* Av T0 KOAWDIO TTOU COG TTAPEXETAI UTTOTTEI
@Bopd, Ba TTPETTEl va avTIKATAOTAOEI atrd
TOV KATAOKEUAATN, 1 atmod 1o €€oualodoTn-
MEVO TEPRIG N OTTO KATTOIOV ApPUOdIO WATE
va atro@euxBei 0 Kiviuvog.

* A@ouU gykataaTabei o amoppoenTPAg
eBaiwBeite OTI TO KAAWDIO TPOPOOOTIag
€V EQXETAl Ot €MAQN  METAAAIKEG

TTPOECOXES N YEIWMEVEG.

* ATmroQeuyeTE VO OUVOEETE TN OUOKEUN OF
Qouyapa  €Gaywyng  KAmvwy  Tou
TTPOEPXOVTAI OTTO TTNYH EVEPYEIAG AAAN aTTO
TOV NAEKTPIOPO TT.X. TCAKIA, BepUAVTAPES
KEVTPIKWY Beppavaewv (UTTOIAEP) K.4.

* To dwudTio TTpéTTel va gival eEOTTAITUEVO PE
KatdAAnAo sgaeploué €AV TTPOKEITAI VA
XPNaoIJoTToInOEi o ATTOPPOPNTAHPAG
TauToxpova ME OUOKEUEG TToU
TPOQOOOTOUVTAI [E eVEPYEIQ AAAN ATTO TOV
NAEKTPITUO, TT.X. KOUZiVEG UypaEpPIOU.

* H umepPoAikn cuoowpeuan AITTWV OTOV
ammopPOPNTAPA. i aTa PETAAIKA  QIATPA
au&avel Tov Kivduvo va TTpokANBEi wTia 1
va TIEQTOUV OTAYOVEG OTTO AuTov. I auTtd
TO AOYO €ival aTTaPAITNTO VA TTAEVETAI TO
ETWTEPIKO TOU OTTOPPOPNTAPO KAl T
METOAAIKG QIATPO TO AlYOTEPO Wi POPA TO
pAva.

* To KATW PEPOG TOU ATTOPPOPNTAPA TTPETTEI
va TotroBeteital To Alydotepo g€ Uwog 50 cm

22

1m0 NAEKTPIKEG KOuliveg Kal 65 cm TTavw
a1Te  KOUCQiVEG  Uypagpiou N HIXTEG.
AIABAXTE TIZ ZYNTOMEZ OAHTIE
TOY KATAZKEYAZTH

Mnv a@rvete TTOTE Ta PATIA UYpaEPioU
QVOUMEVO XWPIG KaVEVA POYEIPIKO TKEUOG
amo  mAavw  yiati  OIOQOPETIKA  TO
OUOOWPEUPEVO AITTOG aTa QIATPA PTTOpEI
va atagel | va avaAeyei e€aitiag Tng
augnang Tng Bepuokpaaiag.

ATTOQEUYETE VA PAYEIPEVUETE KATW ATTO TOV
amoppoPnNTHP oTav oev gival
TOTTOBETNUEVA T PETAAAIKG QIATPA.

AtrayopeUetal va  avdaBel otroladnrorte
@AOYa KATW ATTO TOV ATTOPPOPNTHPAL.

Mnv TOTTOBETEITE QVTIKEiNEVA TTAVW OTNV
KapIvada.

ATTOOUVOEETE TN OUCKEUN OTTO TNV TIPida
TPIV_ va  TIpoReiTE  O€  OTTOIAdNTIOTE
ETTEURACN OTO ETWTEPIKO TNG, TT.X. KOATA TOV
KaBapIguo TNG A TNV GUVTAPNON.
Zag TTPOTEIVOUPE VA XPNOIUOTIOIEITE YAvVTIa
KOl va €igTe TTAPA TTOAU TTPOTEXTIKOI OTAV
6o  koBapifete TO €O0WTEPIKO  TOU
arroppoPnTHPA.
O amoppo@nTpag aag TTPoopileTal yia
OIKIOKR) XPNon Kal OTTOKAEIOTIKA yia ThV
ggaywyn Kal kaBapigpd Tou XWwpou armo
QEPIO KOl OTHOUG TTPOEPXOHEVA OTTO TNV
TApaokeuny @ayntwy. OToIadATIOTE AAAN
Xpnan Tou eival uttd TNV dIKNA gag €ubuvn
Kal ptropei va atrofei  emikivduvn. O
KATAOKEUOOTAG BEV PEPEI Kapia euBuvn yia
{nUIEG aTnNV guakeun TTou Ba TTpokAnBouv
Q1o Pn appolouaa xpnan.
MNa OTTOIaONATTOTE emMBIOPOWaN
ameuBuvBeite gT0 TTANCIETTEPO TEXVIKO
Tunua g TEKA, xpnaigotroiwvtag
TTAVTOTE €PYOOTATIOKA QVTAAAOKTIKA. Ol
€mMOIOPOWAEIG 1 PETATPOTTEG TTOU Ba yivouv
aTTd PN TTPOTOVTOUXO TTPOCWTTIKO, TTIBavOV
va mpokaAégouv BAGREG i Kakn AsiToupyia
aTn GUOKeur), BETovTag €101 O€ KivOuvo Thv
ao@AaAeId aag.
H guokeun auT CUPHOPPWVETAI TTPOG TNV
Koivorikn Odnyia 2002/98/EC
EC(VGKUK)\(,UCI’] H)\EKTEIKOU Kal HAekTpovIKou
omAiopou -WEEE). odnyia auth
aTTOTEAEI TO €UPWTTAIKO TTAQICIO yia TnV
ETIATPOPN Kal QvOKUKAWON  Twv
HAeKTPIKWV Kal HAEKTPOVIKWY ZUOTKEUWY, H.
Edav o amoppopntipag TIPOKEITal VA
XpnaipotroinBel Tautoxpova e eEOTTAIONO
TTOU AEITOUPYE PE pia pn NAEKTPIKAG
EVEQYEIOG TINYN TT.X. Kougiva uypagpiou, Ba
TPETTEl N £€£000C TOUu aépa (UTToTTiEDN) Va
gr]v) gival peyaAutepn amo 4Pa (4 x 105
ar).



[Mepiexopeva

Zehida
Mepiypaqr) TNG GUOKEUNG 23
OBnyieg Xproewg TTAnKTpoAoyiou 23
KaBapiop6g kan guvirpnan 24
O3nyog avnpeTwImong TIPORANUATWY 24
Al0OTACEIG Kal TEXVIKA XOPaKITPIoTIKA 24
Mapexoueva aggooudp 25
Eyxordiotaon 25
QiAtpa evepyoU AavOpaKa 25

MEPIFPA®H THZ ZYZKEYHZ

A HAeKTPOVIKO TTANKTPOAOYIO XEIPITHOU
ME  QWTICOPEVOUG  OIOKOTITEG  TTOU
puBpifouv TNV TAXUTNTO KOl TOV
PWTIUO.

B MeTaAAIKG @iATPa.

C QwTiopudég pe TEOOEPA  AQUTITHPEG,

¢kaatog — 20 W (G-4).

KdabBeta pubuigdueva d1akoaunTIKa

aToixeia (pouyapa).

F AlaKOOUNTIKO  PEPOG
TITEPUYIO).

(kpuaTaAAivo

OAHTIEZ XPHZEQZ HAEKTPONIKOY
NAHKTPOAOTIOY

Me ta TANKTpa TOXUTNTAG TTPOadIopifeTe Kal
TOV XpOVO AEIToupyiag.

(o] (1] (2] 3] (] (=)

# OwTIopOG

1 Mikpn Taxutnta

2 Meoaia Taxutnta

3 Méylotn taxutnta

A Evtatikn avappognon

O Evdetikn Auyvia Aettoupyiag

©¢aTe ge Aeitoupyia Tov atroppoPnTPa Aiya

AETTTA TTPIV EEKIVATETE TO pAYEIPEUA WATE VA (5

onuioupynBei pia oTabepry porp Tou agpa
OTOUG OWANVEG  €Caywyng aTgwv TIpIv
EUOAVIOTOUV Ol ATPOi TOU MAyEIPEPATOG.
ZEKIVWVTAG PE TNV PIKPH TayxUTNTa, aveRAaTe
oTadlakd TIG TOaXUTNTEG MEXPI E€KEI TTOU
emOupeite. 'ETal OlEUKOAUVETE TNV AciToupyia
TOU HOTEP.

Otav TeAEIWOETE TO MAYEIPEPQ, QQNOTE OTE
AeIToupyia Tov QATTOPPOPNTAPA VIO HEPIKA
AeTITa (3 pE 5 AeTTTA) yia va diaguyouv 0ol ol
atpoi amdé Tov gwAnva  egodou. 'ETal,
EUTTODICETAI N ETTIATPOPN TWV ATUWV KAl TWV
0OpWV aTnV Koudiva oag.

MNMPOrPAMMATIZMOZ XPONOY AEITOYPTIAZ

EvepyeioTe wg akoAoubwg:

1.- EmA£ETE TNV €mMBUPNTH TaXUTNTO.

2.- Théagte 1OV Xpovodiakotrtn “Timer”. H
evOEIKTIKA Auxvia Ba apxioel va avaBoafnvel.
H didpkeia Tou xpovodiakotTn “Timer” eivai
10 AetrT@.

Katd tnv OJIGpKEIO TOU TTPOYPONUATITUEVOU
XPOvou pTTopEiTe va aAAageTe Tnv TaxUTNTO
TOU OTTOPPOPNTAPA

H evramiky Taxutnta  €ival  autopaTa
TTPOYPAMUATIOUEVN Kal Ba €MOTPEWPEl aTNV
TaxuTnTa 2 TEPITTou PETA atTd 10 AETTTA.

23



GR

KAGAPIZMOZ KAl ZYNTHPHZH

Kard Ttnv Jidpkeia TG epyaciag Tou
KaOapiopou Kai TNG guvTiPNOoNG, PePaIwBEiTE
Om TnPEOUVTAl OI KAVOVIGHOI ao@aA&iag TTou
uttdpyouv aTn oelida 22.

KAGAPIZMOZ TOY XQOMATOX TOY
AMNOPPO®HTHPA

- Av 0 aTToppPOPNTHPAG TAG Eival PTIAYHUEVOG
a6 avoteidwTo xAaAuBa, gag ouviagToUpe va
XPNOIUOTTOINTETE €1I0IKA TTPOIGVTA KaBapIgoU
yla avogeidwrto xaAuBa.
- Mnv xpnoIUOTToIEiTE TUPHATAKIO 1 AEIQVTIKA
Kal JIaBPWTIKA TTPOIOVTA.
- ZTEYVWOTE TOoV aTropPOPNTAP
XPNOIMOTTOIWVTAG éva TTavi TToU Ogv AR Vel
Xvoudl.

KAGAPIZMOZ TON METAAIKQN ®IATPON

- Aev guvigTdTal n XpAon oTPHoKABapIaTWY.
Mo va a@aipéaeTe Ta PETAANIKA QIATpa aTTd TN
0¢an Toug, MEATE EAAPPWG TIG €IDIKEG AABEG
Kal TpaBngTe Ta.

Ta peTaAAIKd @iATpa pyTTOopOUYV Va KabapigTouv

“wouliadovtag” Ta ae CeaTo SiIdAupa vepoU Kal
OUDETEPOU  QTTOPPUTTAVTIKOU  PEXPI VO
SloAuBouv Ta AN Kal PETA EETTAEVOVTAG TO
KGTw amo Tn Bpuan, n XPNOIYOTTOIWVTOG
€I0IKA KaBapIaTIKA AitTtoug. MTropouv eTTiang
va TTAUBoUV ag TTAUVTAPIO TTIATWY. Z€ QUTA TN
TIEPITITWON GUVIGTOUPE va TO TOTTOBETAOETE
KaBeTa (0pOIA) yIa VO PNV TTETOUV ETTAVW TOUG
UTTOAEIPPOTO GaYNTWV.

To TAUCIYO g€ TTAUVTAPIO TTIATWY UTTOPEi va
“Haupigel” TIG WETOANIKEG ETTIPAVEIEG, XWPIG
wWaTOTO VA ETTNPEATEI TNV IKAVOTNTA

AAAATH AAMIMNTHPQON ®QTIZMOY

guyKpATNaNg oTpwyv. MeTd Tov KaBapiguo,
aQNaTE TA VO OTEYVWOOUV KOAG Kal TEAOG
TOTTOBETHOTE T GTOV OTTOPPOPNTHPC.
Axoloubnarte mv TTapakdTw diadikacia (ZynHa 1,
Oehida 63):
- AaipéaTe Ta PETAANIKG QIATPO aTTo TV B€am TOUG.
- AMGETe Tov aTTagpévo / kappévo Aapmmpa. H
péyiatn 1oxUG Tou Aaptrmpa ival 20 W (GH4).
- ToroBem|oTe Ta PETAANIKG QIATPa TIAN OV B€0m
TOUG,.

OAHIOz ANTIMETQMIZHZ NMPOBAHMATQN

Mpiv kaAéaeTte TO €€0UTIOdOTNUEVO TEPRIG, KAVETE TOUG TTAPAKATW EAEYXOUG:

Mpépinpu Mbevq autia Awpbmon
Agv  EyeTE  OUVOEGEL  TO  KoAmdo | ZuvOECTE TO KUAMOIO PEDUOTOSL.
PEDHATOL.
(8] WTOPPOPITI|PUS [its
rerrovpyei.
H mpila dev &y pedpo. EléyEre myv mpila ) Soxipdote G,

H amoppipnon dev
IKAVOTOUT| TUKT] 1

givin
(1]

GROPPOPITIPUS KOUVIETUL

To piktpo &xer yepicer himn.

Kabapicte | avoKaraotiote 1o
piktpo.

O owhivag eCoywyic £zl KArow
epmodio 1 &xel @ ukpodtepn Tov 12 ecm
0 vrdpgouy otabepéc ypikies oty

ARORUKPOVETE TO SPROMI0 amd 10
omhijve eEuyoyhc, ) evikaTao ot
pe dihov gupditepo @ 12 em | @ 15

£Codo. cm, i AVTIKATUCTTOTE uE
rnruaadpeves ypikies oty £Zodo.
"Exouv xaei. AVTIKUTUOTIGTE TOUS,
O daprmipeg dev avafouv.
HaTipEe p "Exovv Eefidwmbel. Zpikte Tove.

AIAZTAZEIZ KAl TEXNIKA XAPAKTHPIZTIKA

BAetre aehida 62.

H etaipeiac TEKA INDUSTRIAL S.A. diatnpei To dikaiwpa va kavel aAAayEg kal S1opBwaelg aTa TTpoiovTa TG

OTaV TO KPiVEl avayKaio, Xwpig va aAAdel Ta Bagikd TOUG XOPOKTNPIOTIKA.

H “Teka” dev eubuvetal yia TuxOov AABn OTO KEIMEVO TwV 0dNYIWV XPATEWG TTOU TTPOEPXOVTAI OTTO TNV

ammodoan atnv EAANVIKN KaTd Tn HETA@paan.

24




MAPEXOMENA A=EZOYAP

ZuaToAn 150/ 120 x1IAloaTWwVv.
Bideg (M4 x 12).

Bideg (M4 x 10).

Bideg aopaAeiag (M8 x 45).
Bideg (M4 x 16).

PodéAeg D6.4 x @12,

oo B~ b

ErKATA>TAZH

MpIv TNV €YKATGOTAON TOU ATTopPoPnTiPad, BERaIWOEITE OTI
mpolvial o1 Kavoviopoi Ag@aleiag Trou ekTiBevral aTn
oehida 22.

MNa Tnv kaAUTepn duvarr amédoon, N owARvwaon péoa
atnv kouliva Jev TIPETTEl VO €ival TTEPICCOTEPO aATTO
TEXZEPA METPA MHKOZ, va pnv €xel TrEpIcoOTEPO ATTO
Ouo ywvieg 90° kal n OIGUETPOG TNG, TTPETTEI va Eivail
TouAaxiotov @120 mm (j £150 mm). (ZxAua 1, oeAida
63).

I H ZYNAEZH TOY AMOPPO®HTHPA

ME THN NMAPOXH HAEKTPIKOY PEYMATOZ

MPEMEI NA T'INEI ANMO E=OYZIOAOTHMENO TEXNIKO.
1) Xpnaipotroiwvtag 1o atpiypa (O), Bpeite Kal TPUTTATTE
Ta gnueia Tou Ba ToroBeTNBOUV Ta oUTTA aTNV 0pPoPn (S)
(48 x 45).

2) Bidwate 10 atipiypa (O) aTnv opo@r| XpNaIPOTIOIWVTAG
Ta oUTTa (S) (A8 X 45).

3) TomoBeTnOTe/KpEPAATE TO  AVW  UEPOG  TOU
okeAeTou/gaaai (AB) ato atiplypa (O) xpnoIHOTIoIVTAG
TIG Bides (Q) (M6 x 16).

4) ZuvdEaTe TO AVW PEPOG TOU ECWTEPIKOU PTTOUPIOU (dEV
TTOPEXETAI) PE TNV £0D0 TTPOG TNV OPOPH.

5) ToTroBeTHOTE/KPEPATTE TO ECWTEPIKO BIAKOTUNTIKO
KOAuppa (A8) Kal OTEPEWATE TO ME TO AVW MEPOG TOU
okeheTou/oaaai (AB) pe TG Bideg (G) (M4 x 12).

6) Kpepaote oAdkAnpn Tnv KATW povada/gwpa Tou
aTTOPPOPNTAPA TNV AVW €vOTNTA, OTNPICOVTAG TO OTOV
OKEAETO TTOU KPEPETAI ATTO TNV OPOPH|, XPNTIPOTTOIWVTAG TIG
Bideg (A10) (M4 x 12) aTo emBuPNTé UYOG.

7) TommoBetAOTE TO PEPOG (B) €@V 0 e0WTEPIKOG TWARVag
eCaywyng eivar @120 mm (o owAfvag egaywyng Odev
TIAPEXETAI PE TO TTPOIOV).

8) ApaipéaTe Ta PETAAAIKG QIATPQ.

9) Kpepdote TO OwPa  TOU  ATTOPPOPNTAPA
xpnoipotroiwvtag Tig Bideg (A21) (M4x16) HE TIG
POodENEG (A22) (/6.4 x AE12), atmd To E0WTEPIKO
TOU GWHOTOG TOU ATTOPPOPNTAPA.

10) BaATe TOV £0WTEPIKO OWARVA PE €va aPIYKTAPA (dev
TTapéxeTal) ato (B) f aTov owAnva egaywyng Tou POTEP,
avahoya JE TNV TEPITITWAN.

11) TomroBeTraTE TO KATW WEPOG (A9a) TOU BIOKOTUNTIKOU
KOAUPHOTOG OTO KATW MEPOG TOU OKEAETOU/OWHATOG (A7) pE
TIG Bideg (1) (M4 x 12).

12) Mpooappoate To XapnAotepo pépog (A9b) Tou
KaAUppaTog (A9a) OTTwG PaiveTal aTa KUKAIKA dlaypdypaTa.
13) TommoBeTAOTE Ta PETAAAIKG QIATPO.

®DINTPA ENEPITOY ANOGPAKA (INMPOAIPETIKA)

AuTdg 0 atroppo®nTAPAG Egival OXESIOOUEVOG Yo TNV
€€aywyn TWV ATHWVY PETW TOU CWARVA EKTOG TTTITIOU 1 yId
TNV ETTAVOKUKAOPOPIa TOUG pPéTw TwV QIATPWY evepyou
avBpaka. Av Sev gival dUVATA N €§aywyn TwV ATPWY TTPOG
To €Ew, WTTOPEITE va TOTTOBETAOETE Ta @IATPa €vepyoU
avBpaka péoa OTO OWHA TOU ATTOPPOPNTAPA WATE VA
OETUEUOVTAI OI OOUEG TWV ATHWYV KAl VO aTTEAEUBEPWVETAI O
KoBapog 0épag péda OTO €OWTEPIKO Tou amTiou. H
TPooBAKN @iATpwY €evepyol AvOpaka HEIWVEl TNV
QTTOPPOPNTIKH IKAVATNTA TNG TUTKEUNG.

Ta @iATpa  evepyou avBpaka €xouv pia didpkeia {wng
peTagyu 3 kal 6 pnvwy, avaloya PE TIG OUVONKESG  TNG
xpnong. Ta  @iAtpa  autd  dev  TTAévovTal  OUTE
avoKukAwvovtal. Metd Tn xpnaon Toug, TIPETTEl va
avTikaBiotwvral. (ZxfApa 1, oehida 63)

I HZYNAEZH TOY ANTIOPPO®HTHPA

ME THN NAPOXH HAEKTPIKOY PEYMATOZ

MPENEI NA TINEI ANO EZOYZIOAOTHMENO TEXNIKO.
1) Kpepaate Tn Baon tou gpaypou £6dou (A13) péoa ato
Avw PEPOG TOu akeAeToU/gaaai (A6) XPNOIHOTTOIWVTOG TIG
Bideg (A4) (M4 x 12).

2) Mpogappdate Tov @paypo (A5) Tavw atn Baon Tou
(A13).

3) EvwaTte 1o dvw PEPOG TOU £0WTEPIKOU PTTOUPIOU (BeV
TTaPEXETAI) PE TN BAaN Tou gpaypou aépa (A13).
JuveyiCeTe WG TTPONYOUpEVN eyKaTdaTaon, dnAadn :

4) XpnaigotroiwvTag 1o atpiyda (O), Bpeite kKl TPUTTATTE
T gnpeia Tou Ba ToToBeTNBOUV Ta OUTTA aTNV 0po®n (S)
(A8 x 45).

5) Bidwate 10 atipiypa (O) aTnv opoPr) XpNaIPOTTOIWVTAG
Ta ouTTa (S) (A8 X 45).

6) TormoBeTnOTE/KPEPAATE TO  AVW  PEPOG  TOU
okeheTou/gaaai (A6) ato atrpiypa (O) XpnOIPOTTOIWVTAG
TIG Bideg (Q) (M6 x 16).

7) ToTmmoBeTAOTE/KPEUAATE TO EEWTEPIKO OIOKOTUNTIKO
KOAuppa (A8) Kal OTEPEWATE TO HPE TO GVW HEPOG TOU
oakeheTou/agaaai (AB) pe Tig Bideg (G) (M4 x 12).

8) Kpepdate oAdkAnpn TNV KATw povdada/owpa (A7) Tou
aTTopPPOPNTAPA OTNV Gvw €vaTNTA, ATNPI(OVTAg TO OTOV
OKEAETO TTOU KPEPETAI OTTO TNV OPOPH, XPNTIPOTTOIWVTAG TIG
Bideg (A10) (M4 x 12) aTo emBupnTd UYOG.

9) TomoBeTAATE TO PEPOG (B) €AV O £0WTEPIKOG TWARVAG
eCaywyng eival @120 mm (o owAivag egaywyng Oev
TIOPEXETAI PE TO TTPOIOV).

10) AQaIpEaTe Ta PETOAAIKG QiATPA.

11)  Kpegpdote 71O  Owpa  TOU  ATTOPPOPNTAPA
Xpnaipotrolwvtag TiG Bideg (A21) M4x16, atrd To e0wTEPIKO
TOU OWHATOG TOU ATTOPPOPNTAPT

12) BaATe TOV €0WTEPIKO OWARVA PE €va aPIYKTAPA (dev
TapéxeTal) ato (B) n atov owAnva e¢aywyng Tou POTEP,
avaAoya JE TNV TIEPITITWON.

13) TomroBetnaTe TO KATW pPéPOG (A9a) Tou SIOKOTUNTIKOU
KOAUPPATOG OTO KATW PEPOG TOU TKEAETOU/TWHATOG (A7) pE
TIG Bideg (1) (M4 x 12).

14) TMpooappoate TO XapnAotepo pépog (A9b) Tou
KOAUPpaTog (A9a) OTTwG GaivETAl OTA KUKAIKG SiaypAppaTa.
15) TomroBetAaTe Ta QIATPa OTIG SUO TTAEUPEG TOU WOTEP
TPOgapPPOloVTag TIG TPUTTEG OTA @IATPa va Talpid§ouv
(A11) pe mig uTTod0XEG (A12) TOU TWHATOG TOU POTEP.

16) TomobetnoTe Ta PETAAAIKG QiATPa aTNV B€0N TOUG.

25

GR



TR

Sayyn Mupterimiz,

Yaptiginiz segimden 6tirl sizi tebrik ederiz.
En kaliteli malzemelerle Uretilmis bu modern,
fonksiyonel ve pratik cihazin ihtiyaglarinizi
tamamiyla karsilayacagindan eminiz.

Cihazinizdan maksimum performansi
alabilmeniz, hatali kullanimlardan dolayi
olusabilecek arizalari  6nlemeniz  ve
olusabilecek klgik hatalarin ¢ézimuna
saglamaniz i¢in cihazin ilk kullanimindan
o6nce muhakkak bu kullanma kilavuzunun her
bolimund okuyunuz.

Her zaman basvurabileceginiz bir kaynak
olmasi ve davlumbazinizi sizden baskalarinin
da kullanmasi durumunda faydalanmalari igin
bu kilavuzu saklayiniz.

Givenlik Talimatlary

« Lutfen bulundugunuz yerde gecerli olan
elektrik baglanti ve gaz tahliyesi (baca)
kurallarina dikkat ediniz.

» Kullanacaginiz hattin  geriliminin  ve
frekansinin davlumbazin igindeki etikette
yazili olan degerlere uydugundan emin
olunuz.

* Glg¢ kablosunun degismesi gerektigi
hallerde bu degisim mutlaka Teka yetkili
servisleri tarafindan yapiimahdir.

» Cihazin baca baglantisinin, elektrikli
olmayan cihazlar tarafindan (retilen
dumanlarin  ¢ikmasi igin  kullanilan

bacalara yapilmamasina dikkat ediniz
(6rnek: kalorifer bacasi)

» Eger cihaz surekli olarak elektrikli olmayan
bir enerji kaynagiyla beraber calistirila-
caksa, (6rnegin bir gazh isitici) odanin
yeterli derecede havalandigindan emin
olunuz.

» Davlumbazda ve filtrelerinde olusabilecek
yag birikimi bir yangin riski olusturabilecegi
gibi damlamaya da sebep olabilir. Bu
birikimin olusmamasi icin davlumbazin
filtreleri en azindan ayda bir temizlenmeli-
dir.

» Davlumbaz, alt tarafi elektrikli ocaklardan
minimum 50 cm, gazli ocaklardan ise

26

minimum 65 cm. yukarida olacak sekilde
monte edilmelidir. KULLANACAGINIZ
OCAGIN URETICI FIRMASININ MINIMUM
OLCU ICIN VERDIGI TAVSIYELERE
UYUNUZ.

Davlumbazin altindaki gazli ocaklari
Uzerinde tencere yokken aclk
birakmayiniz. Isinin ylikselmesiyle birlikte
filtrelerde biriken yad damlayabilir ya da
alev alabilir.

Metal filtreler takili olmadan davlumbazin
altinda yemek pisirmeyiniz. (6rnegin
filtreler bulasik makinesinde yikanirken)
Davlumbazin altinda ates yakmayiniz.

Davlumbaz Uzerine herhangibir sey
koyulmaz.

Ic kismina herhangi bir midahale
yapilmadan 6nce cihazin  elektrik
baglantisini kesiniz. (6rnek: i¢ kismin
temizligi, tamir)

Davlumbazin i¢ temizligi yapilirken ¢ok
dikkatli olunmasini ve eldiven kullanil-
masini tavsiye ederiz.

Davlumbaziniz ev kullanimi i¢in ve sadece
yemek pisirme sirasinda olusabilecek
gazlarin arindirilmasi ve disariya atimi igin
tasarlanmistir. Tehlikeli oabilecek baska
amaglar igin kullanimi sizin sorumlulugu-
nuzdur. Uretici firma cihazin hatali
kullanimindan dolayi olusabilecek
tehlikelerle ilgili sorumluluk kabul etmez.

Tamir ve bakim hizmetleri icin litfen size
yakin bir "Teka Yetkili Servisi" ne
basvurunuz ve gergcek Teka yedek
pargalari  kullaniniz. Yetkili olmayan
servislerce yapilacak tamir ve bakim
hizmetleri arizalara yol acgabilir, cihazinizi
bozabilir ve sizi tehlikeye sokabilir.

Elektrikli ve Elektronik Cihazlarin Atiklar
Yonetmeligine (WEEE) uygundur. Bu
ybnetmelik Avrupa c¢apinda Elektrikli ve
Elektronik Cihazlarin Atiklari ile ilgili gere-
Klilikleri agiklar, X .

Davlumbazinizla ayni anda enerji kaynagi
elektrik olmayan baska cihazlar da
calisiyorsa hava ¢ikis basinci 4 Pa (4 x 10
5 bar)'dan fazla olmamalidir.



Icindekiler

Sayfa
Cihazyn Tanymy 27
Kullanym Talimatlary 27
Temizlik ve Bakym 28
Sorun Giderme 28
Olgiler ve Ozellikler 28
Aksesuarlar 29
Montaj 29
Karbon Filtreler 29

Cihazyn Tanymy

A Elektronik kontrol panelindeki ypy-
hyz
kademeleri ve ypydy ayarlamak igindir.

klandyrylmyp didmeler,

B Metal filtreler.

C Dért ampulli aydynlatma - 20 W (G-4).

D, E Yukseklidi ayarlanabilen bacalar.

F Dekoratif cam kanat.

Kullanym Talimatlary

Davlumbazy apadydaki bekilde gorilen
kontrolleri kullanarak galyptyrabilirsiniz.

(o] () (2] 3] (] (=]

Isik diigmesi
Dusuk fan hizi
Orta fan hizi

Hizli fan hizi

w =

2. Maksimum fan hizi

® Pilotisik

Cekip glicini artyrmak icin pipirme iplemine
baplamadan birka¢ dakika 6nce cihazy
calyptyrmanyzy Oneririz. Bdylece buharlar
olupmaya bapladydynda sirekli ve sabit ¢ekip
elde etmip olursunuz.

Ayny bekilde, buhar ve kokulary tamamyyla
dypary atabilmek igin, pipirme iplemi bittikten
sonra davlumbazy birka¢ dakika (3-5 dakika)
daha agyk tutunuz. Bu iplem yadlaryn,
dumanyn ve kokularyn geri ddbnmesini enge-
lleyecektir.

Calypma Siresinin Programlanmasy

Apadydaki iplemleri uygulayynyz:
1.-Ystedidiniz hyz kademesini seginiz

2.- Zamanlama dudmesine basynyz, ypyk
yanacaktyr.

Zamanlayycy stresi 10 dakikadyr.

Ayarlanan zaman suresince hyz kademesi
dediptirilebilir.

Yaklapyk 10 dakika sonra otomatik
programlanmyp olan hyz konumu; 2.
kademeye gelecektir.

27

TR



TR

Temizlik ve Bakym
Temizlik ve bakym iplemlerini gergekleptirir-
ken, "Sayfa 26" deki guvenlik iplemlerinin
yapyldydyndan emin olunuz.
» Paslanmaz celikten Uretilmip olan davium-

Davlumbazyn gbévdesinin temizlenmesi

bazynyzy, bu malzeme igin 6zel olarak
uretilmip temizlik maddeleriyle temizleyiniz.

+ Davlumbazy tiy byrakmayan bir bezle
kurulayynyz.

» Sterilizérler, karbonlu ¢elikten mamul
urinler ve Klorid ihtiva eden benzeri
maddelerin paslanmaz c¢elikle temasy
siyah goélgelere, paslanmaya ve kalycy
izlere neden olabilir.

» Cihazinizi temizlemek igin buharli temizle-
yiciler kullanmayiniz.

Filtreleri yerlerinden ¢ykartmak igin, kilitlerine

hafifce bastyryp c¢ekiniz.

Metal filtrelerin temizlenmesi

Metal filtreler, yadlar eriyene kadar sycak su
icerisinde zararsyz bir deterjanla yykanarak

ve sonra durulanarak veya yadlar igin 6zel
Uretilmip temizlik malzemeleri kullanylarak
temizlenebilir. Ayryca bulapyk makinesinde
de yykanabilirler. Bu durumda, filtrelerin,
Uzerlerine bapka  yiyecek  artyklary
yapypmamasy ic¢in dik konulmalary tavsiye
edilir.

Bulapyk makinesi icinde yykanmak filtrelerin
kararmasyna sebep olabilir. Ama bu, filtrelerin
yad tutma kapasitesini etkilemez.
Temizlendikten sonra, kurumaya byrakynyz
ve sonra da yerlerine takynyz.

Sekil 1 (Sayfa 63)
Ampullerin degiptiriimesi

Halojen lambalari degistirmek igin:
* A halkasyny bpekilde gorildidou gibi
geviriniz ve gykarynyz.

« B lambasyny c¢ekerek yuvasyndan
g¢ykarynyz. Lambanyn max. gicu 20 W
olmalydyr.

* A halkasyny bpekilde gorildidou gibi
cevirerek kilitli konuma getiriniz.

Sorun Giderme

Teknik servisi gadyrmadan 6nce apadydaki kontrolleri yapynyz :

Sorun Olasi Sebep

Cozim

Davlumbaz galigmiyor

Cihazin kablosu elektrije bagh degildir.

Elekirik hatiinda akim yoktur

Kabloyu prize takiniz

Elektrik olup clmadigina bakiniz

Davlumbaz yeterince ¢cekmiyor ya da
titriyor

Filtreler yagla dolmustur

Hava ¢ikig yolunda tikanma vardir

Metal ya da karbon filtreleri degistirin / temizleyin

Tikanan yeri agin

Isik yanmiyor Ampuller yanmistir

Ampuller gev®emi®tir

Ampull degistinn

Ampull sikin

Olgiiler ve Ozellikler

Bakynyz Sayfa 62.

TEKA INDUSTRIAL S.A. gerekli gordudl taktirde Urlnlerinde, Urinln genel karakterini
dediptirmeden, dedipiklik yapma hakkyny sakly tutar.

28



Aksesuarlar

1 adet
4 adet
4 adet
6 adet

150/ 120 mm reduksiyon.

Vida (94 x 12).

Vida (@4 x 10).

Kilit vida (M8 x 45).8 adet Vida

(M4 x 16).

8 adet 6.4 x @12, pul.

Montaj

bekil 1 (Sayfa 63)

Montaj iplemlerini gergekleptirirken, "Sayfa 26" daki
gtivenlik iplemlerinin yapyldydyndan emin olunuz.
Optimum performans sadlamak igin, ¢gykyp borusu
4 metreden uzun olmamaly, boruda 2 taneden fazla
90° lik donup (dirsek) olmamaly ve borunun gapy en
az 120 mm. olmalydyr.

1 GUC KAYNAGI YETKILI SERVIS TARAFINDAN
BAGLANMALIDIR

1) (O) destedini kullanarak (S) (@8 x 45) celik
dubellerin tavanda girecedi yerleri iparetleyiniz ve
deliniz.

2) (S) (@8 x 45) gelik dubellerle (O) destedini
tavana vidalayynyz.

3) Govdenin Ustlnd (AB), (O) destedine (Q) (M6 x
16) vidalaryny kullanarak takynyz.

4) Ig hortumun (pakete dahil dedildir) Gst kysmynyn
baca ¢ykypyna badlantysyny yapynyz.

5) Ust bacayy (A8) iist baca montaj aparatyna (A6),
(G) (M4 x 12) vidalaryyla tutturunuz.

6) Alt kysmyn tamamyny (A10) (M4 x 12) vidalaryny
kullanarak tavandaki pargaya istenilen yukseklikte
takynyz.

7) Eder i¢ hortum (pakete dahil dedildir) 120 mm.
capynda ise (B) pargasyny takynyz.

8) Metal filtreleri gykartynyz.

9) Davlumbazin icine govdeyi (A21) (M4 x 16)
vidalaryny (A22) (96.4 x @12) pullaryyla vidalar
yardimi ile monte ediniz.

10) I¢ hortumu duruma goére (B) pargasyna ya da
motorun ¢ykypyna kelepce ile (pakete dahil dedildir)
tutturunuz.

11) Alt bacayy (A9a) alt baca montaj aparatyna
(A7), () (M4 x 12) vidalaryyla tutturunuz.

12) (A9a) bacasynyn alt kysmyny (A9b) bekilde
gorildidu gibi ayarlayynyz.
13) Metal filtreleri yerlerine takynyz.

Karbon Filtreler (Opsiyonel)

Dyparyya baca ile gaz c¢ykypy olanaksyzsa,
davlumbaz karbon filtreler ile havayy temizlemek ve
ortama geri vermek igin kullanylabilir.

Karbon filtrelerin  kullanma  pekline gore
dedipebilen, 3 ila 6 ay arasy omdrleri vardyr. Bu
filtreler temizlenemez ya da tekrar kullanylamaz.
Faydaly omdurleri bittidi zaman dediptirilmeleri
gerekir.

bekil 1 (Sayfa 63)

! GUC KAYNAGI YETKILI SERVIS TARAFINDAN
BAGLANMALIDIR

1) Dadytycynyn destedini (A13) Ust destek
aparatyna (A6), (A4) (M4 x 12) vpdalaryyla takynyz.
2) Dadytycyyy (A5) destedin Uzerine yerleptiriniz
(A13).

3) Yg kysymda kullanylan borunun (pakete dahil
dedildir) Ust kysmyny yuvarlak g¢ykyp noktasyna
(A13) yerleptiriniz.

4) (O) destedini kullanarak (S) (@8 x 45) celik
dlbellerin tavanda girecedi yerleri iparetleyiniz ve
deliniz.

5) (S) (@8 x 45) celik dubellerle (O) destedini
tavana vidalayynyz.

6) Govdenin Ustind (A6), (O) destedine (Q) (M6 x BE
16) vidalaryny kullanarak takynyz. =
7) Ust bacayy (A8) Uist baca montaj aparatyna (A6),
(G) (M4 x 12) vidalaryyla tutturunuz.

8) Alt kysmyn tamamyny (A10) (M4 x 12) vidalaryny
kullanarak tavandaki pargaya istenilen yukseklikte
takynyz (A7).

9) Eder i¢ hortum (pakete dahil dedildir) 120 mm.
capynda ise (B) pargasyny takynyz.
10) Metal filtreleri ¢gykartynyz.

11) Davlumbazin igine gdvdeyi
vidalar yardimi ile monte ediniz.
12) Ig hortumu duruma gore (B) pargasyna ya da
motorun gykypyna kelepce ile (pakete dahil dedildir)
tutturunuz.

13) Alt bacayy (A9a) alt baca montaj aparatyna
(A7), () (M4 x 12) vidalaryyla tutturunuz.

14) (A9a) bacasynyn alt kysmyny (A9b) pekilde
gorildudu gibi ayarlayynyz.

15) Filtreleri motorun yatay c¢ekip kysmyna,
filtrelerdeki (A11) delikleri motordaki (A12)
pivotlarynyn lizerine gelecek pekilde yerleptiriniz ve
pekilde gdsterildidi ydnde ceviriniz.

16) Metal filtreleri yerlerine takynyz.

(A21) M4 x 16

29



PL

SZANOWNI PANSTWO! Serdecznie gratulujemy
trafnego wyboru. Jestesmy przekonani, ze
nowoczesne, funkcjonalne i praktyczne urzgdzenie,
wyprodukowana z najwyzszej jakosci materiatéw,
spetni wszystkie Wasze wymagania.

Prosimy o uwazne zapoznanie sie z trescig
instrukcji obstugi, ktéra dostarcza doktadne
informacje dotyczace instalacji, uzytkowania i
pielegnacji urzadzenia. Instrukcji obstugi nie nalezy
niszczy¢, poniewaz wskazowki eksploatacyjne i
dane w niej zawarte moga sie przydaé w
pdzniejszej eksploatacii.

UWAGA: by méc skorzysta¢ z naszej gwarancji na
wyréb, nalezy przedstawi¢ karte gwarancyjng oraz
potwierdzenie zakupu, opatrzone datg i
ostemplowane przez punkt sprzedazy. Bez
spetnienia tego wymogu gwarancja jest niewazna.

SRODKI OSTROZNOSCI | OGOLNE ZALECENIA

» Prace instalacyjne mogag byé prowadzone
wylgcznie przez uprawnione osoby zgodnie z
niniejszg instrukcja.

» Nalezy przestrzega¢ obowigzujacych przepiséw
dotyczacych instalacji urzadzen elektrycznych i
wentylacyjnych.

* Przed przylgczeniem urzadzenia do instalacji
elektrycznej nalezy sprawdzi¢ zgodno$é
napiecia i czestotliwosci z danymi na tabliczce
znamionowej. Okap powinien by¢ podtaczony
do gniazdka z uziemieniem.

» Nie nalezy odprowadza¢ oparéw przewodami
oddymiajgcymi, ktore stuzg do odprowadzania
spalin urzadzen nie zasilanych energig
elektryczng.

» Z uwagi na gromadzacy sie tluszcz na filtrach
metalowych i wnetrzu obudowy okapu istnieje
niebezpieczenstwo jego samozaptonu. Dlatego
filtry i obudowe nalezy regularnie czysci¢ (co
najmniej raz w miesiacu).

» Dolna powierzchnia okapu powinna znajdowacé
sie co najmniej 50 cm nad palnikami
elektrycznymi lub 65 cm nad palnikami
gazowymi.

» Nie pozostawia¢ palacych sie palnikow ew.
wiaczonych pdl grzejnych bez stojgcych na nich
naczyn. Wysoka temperatura moze uszkodzi¢
okap i/lub spowodowac¢ pozar.

» Nie wolno gotowa¢ i smazy¢ pod okapem bez
zamontowanych filtrow.

+ Nie wolno przygotowywa¢ pod okapem tzw.
ptonacych potraw. Otwarty ogien moze
uszkodzi¢ okap i/lub spowodowac pozar.

* Urzadzenie jest przeznaczone do uzytku
domowego i nie moze by¢ uzywany do innych
celow.

» Nie wolno uzywaé¢ urzadzenia w przypadku
widocznego uszkodzenia przewodu

30

elektrycznego lub tez samego urzadzenia. W
przypadku uszkodzenia urzadzenia nalezy je
niezwtocznie wytaczyé i zawiadomié najblizszy
punkt serwisowy. W zadnym wypadku nie
podejmowa¢ samodzielnych prob naprawy.
Uzywa¢ wytacznie oryginalnych czesci
zamiennych. Naprawy dokonane przez osoby
nieuprawnione moga spowodowac uszkodzenie
urzadzenia lub zakitéci¢ jego eksploatacje.
Opakowanie. Urzadzenie na czas transportu
zostato zabezpieczone przed uszkodzeniem
przez opakowanie. Po rozpakowaniu urzgdzenia
prosimy Panstwa o usuniecie elementow
opakowania w sposéb nie zagrazajacy
$rodowisku. Wszystkie materiaty zastosowane
do opakowania sg nieszkodliwe dla $rodowiska
naturalnego, w 100% nadajg si¢ do odzysku
i oznakowano je odpowiednim symbolem.
Uwaga! Materiaty opakowaniowe (woreczki
polietylenowe, kawatki styropianu itp.) nalezy w
trakcie rozpakowywania trzymaé¢ z dala od
dzieci.
Wycofanie z eksploatacji. Niniejsze urzadzenie
posiada oznaczenia zgodne z Dyrektywg
Europejskg 2002/96/EC w sprawie zuzytego
sprzetu elektrycznego i elektronicznego
(WEEE). Zapewniajgc prawidtowe ztomowanie
niniejszego urzadzenia przyczynig sie Panstwo
do ograniczenia ryzyka wystgpienia
negatywnego wptywu produktu na $rodowisko i
zdrowie ludzi, ktére mogtoby zaistnie¢ w
przypadku niewtasciwej utylizacji urzgdzenia.
H Niniejszy symbol umieszczony na produkcie
lub na dotgczonych do niego dokumentach
oznacza, ze ten produktie jest klasyfikowany
jako odpad z gospodarstwa domowego.
Urzadzenie, z przeznaczeniem jego
ztomowania, nalezy zda¢ w odpowiednim
punkcie utylizacji odpadéw, w celu recyklingu
komponentéw elektrycznych i elektronicznych.
Urzadzenie nalezy ztomowaé zgodnie z
lokalnymi przepisami dot. utylizacji odpaddw.
Dodatkowe informacje na temat utylizacji,
ztomowania i recyklingu  opisywanego
urzadzenia mozna uzyskaé w lokalnym urzedzie
miasta, w miejskim przedsiebiorstwie utylizacji
odpadoéw lub w sklepie, w ktérym produkt zostat
zakupiony. Niniejsze urzgdzenie zostato
wykonane z odpowiednich  materiatéw
nadajacych sie do ponownego wykorzystania.
Przed zlomowaniem zawsze nalezy
doprowadzi¢ urzadzenie do stanu nieprzydat-
nosci, odcinajac kabel elektryczny.



SpiS tresci Obstuga urzadzenia

Strona Do obstugi urzadzenia stuza ponizsze

Opis urzadzenia 31  przyciski:
Obstuga urzadzenia 31
Czyszczenie 32
(o) 1) (2] (3] (] (=]

Rozwigzywanie probleméw 32
Dane techniczne 32 L .

# Oswietlenie
Akcesoria na wyposazeniu 33 1 Najnizsza predkosc
Montaz 33 2 Srednia predkosé
Filtry z wegla aktywnego 33 3 Najwyzsza predkose

A Tryb intensywny

O Timer

Opis i obsluga urzgdzenia Zaleca sie wigczenie wyciggu na kilka minut

przed rozpoczeciem gotowania (3 — 5 minut),
w ten sposéb tworzy sie stabilny cigg
B Filtry metalowe. powietrza jeszcze przed powstaniem opardw.

c Oswietlenie 4 x 20 W (G-4). Zaleca sie rowniez pozostawienie wyciggu
D,E Osfona przewodu wentylacyjnego z wifaczonego (3 — 5 minut) po zakonczeniu i

A elektroniczny panel sterujacy

regulacja wysokosci. gotowania, co umozliwia wydmuchanie
wszelkich oparow
F Szklany parasol. i tluszczy z przewoddéw wentylacyjnych i

zapobiega ich cofaniu sie do pomieszczenia.

Programowanie Timeta

Wiaczy¢ okap i wybra¢ odpowiednig
predkosc.

Wocisng¢ przycisk TIMER. Podswietlenie
przycisku zacznie migac.

Czas trwania zaprogramowanej pracy okapu
wynosi 10 min. Podczas trwania ustawionego
czasu predkos¢ turbiny moze zostac
zmieniona.

Tryb intensywny zostat zaprogramowany tak,
ze zmienia sie automatycznie na poziom 2 po
uptywie 10 minut..

31



PL

Czyszczenie i konserwacja

Czyszczenie i  konserwacje  nalezy
przeprowadzaé¢ zgodnie z instrukcjami bez-
pieczenstwa przedstawionymi na stronie 30.

Czyszczenie obudowy

e Zaleca sie uzycie specjalnych srodkow
przeznaczonych do czyszczenia stali
nierdzewne;.

* Elementy szklane nalezy czysci¢
powszechnie uzywanymi s$rodkami do
mycia okien i szkia.

* W Zzadnym wypadku nie wolno uzywaé
metalizowanych ggbek do szorowania ani
proszkow i mleczek szorujgcych.

Czyszczenie filtrow metalowych

Filtry nalezy my¢é w zmywarce do naczyn lub
recznie uprzednio namaczajgc w gorgcej

wodzie z dodatkiem $rodka myjgcego.
Dopuszczalne jest stosowanie specjalnych
srodkow/sprayow do usuwania ttuszczu.
Ptuka¢ pod biezacg wodg i pozostawi¢ do
wyschnigcia. Filtr nalezy czysci¢ co najmniej
raz w miesigcu.

Niektore srodki myjace uzywane w
zmywarkach moga odbarwi¢ metalowg
powierzchnie filtra na czarno. Nie ma to
zadnego wptywu na prawidtowe funkcjonowa-
nie urzadzenia. Prosimy zwréci¢ uwage, ze
podczas gotowania na filtrze osadza sie
tluszcz réwniez, gdy urzadzenie nie jest
wigczone.

Wymiana zaréwek

1. Zdja¢ ostone oswietlenia.

2. Wymieni¢ zaréwke (20 W; G-4).

3. Zamontowac¢ ostone oswietlenia.

Nalezy stosowac zaréwki halogenowe o mocy
20 W.

Rozwigzywanie probleméw

Problem

Prawdopodobna przyczyna

Rozwigzanie

Nie dziata pochtanianie w Okap nie

jest podtaczony

Podtaczy¢ okap do zasilania.

powietrza.

okapie. zasilania sieci elektryczne;.
Sprawdzi¢, dlaczego nie ma
Nie ma napiecia w sieci napiecia.
elektryczne;j.
Okap nie pochtania Filtry sg zabrudzone. Wymieni¢ filtry weglowe lub
wystarczajgco lub wyczyscic filtry metalowe.
wibruje. Zablokowany  jest  wylot

Usunac¢
zablokowania.

przyczyne

Nie dziata o$wietlenie.

Zaréwki sg przepalone.

Zaréwki sg nie dokrecone.

Wymieni¢ zaréwki na nowe.

Dokreci¢ zarowki.

Dane techniczne

Patrz strona 62.

TEKA INDUSTRIAL, S.A. zastrzega sobie prawo do wprowadzania zmian w swoich urzadzeniach, jesli tylko

uzna je za konieczne bgdz uzyteczne, bez szkody dla ogdlnego funkcjonowania urzadzenia.

32



Akcesoria na wyposazeniu

Redukcja 150/120 mm.

Uchwyty do dolnej ostony okapu.
Uchwyty do gornej ostony okapu
Kotki (98 x 40).

Wkrety (5 x 45).

Kotki (96 x 30).

Wkrety (J4 x 30).

Podkfadki (26,4 x &18).
Podktadki (86,4 x @12).

Sruby (M4 x 12).

Zaciski.

N AN DNDMPMMOOODNDDN -

Montaz

! PODLACZENIE DO SIECI ELEKTRYCZNEJ
MUSI BYC WYKONANE PRZEZ
AUTORYZOWANY SERWIS.

Elementem montazowym (O) zaznaczy¢ na
suficie miejsca na kotwy 8x45 (S), wywierci¢
otwory.

Element montazowy (O) przykreci¢ do sufitu
kotwami 8x45 (S).

Przykreci¢ srubami M6x16 (Q) gorna czesc
korpusu (A6) do elementu montazowego (O).
Zamocowacé¢ przewdd wentylacyjny z
odprowadzeniem w suficie.

Przykreci¢ srubami M4x12 (G) gérng ostone
(A8) do gornej czesci korpusu (AB).

Potaczy¢ dolng czes¢ korpusu (A7) ze
zmontowang gorng czescia obudowy
przewodu wentylacyjnego, wkrecajgc $Sruby
M4 x 12 (A10) na odpowiedniej wysokosci.
Zamocowac na wylocie redukcje (B).

Zdjac filtry metalowe.

Korpus wyciagu ponownie zawiesi¢ i
przykreci¢ srubami (A21) M4 x 16) wraz z
podktadkami (A22) (6,4 x @12) przez.
Podtaczy¢ przewdd wentylacyjny do redukgji
(B)

Przykreci¢ srubami M4x12 (l) dolng ostone
(A9a) do korpusu (A7).

Szczepi¢ ze sobg ostone (A9b) z ostong
(a9a).

Dopasowac filtry metalowe.

Filtry z wegla aktywnego (opcja)
W przypadku braku mozliwosci
odprowadzania oparéw na zewnatrz, nalezy
zainstalowac filiry z wegla aktywnego. Na
wylot wentylatora zatozy¢ zamiast przewodu
wentylacyjnego dysze (C). Umiesci¢ nakretki

(F) na obudowie okapu. Przykreci¢ rame (B)
wkretami (E) do obudowy. Wiozyc¢ filtry (A) w
otwory ram (zatrzask z przodu).

Skutecznos¢ dziatania filtrow weglowych
wynosi od 3 do 6 miesiecy zaleznie od
intensywnosci uzycia. Filtrow tych nie mozna
czyscic¢ ani regenerowac.

| PODLACZENIE DO SIECI ELEKTRYCZNEJ
MusI BYC WYKONANE PRZEZ
AUTORYZOWANY SERWIS.

Mocowanie dyszy (A13) potgczy¢ z goérng
czescig korpusu (A6) za pomocg Srub (A4)
(M4 x 12).

Dopasowac dysze (A5) do mocowania (A13).

Zamocowac¢ przewdd wentylacyjny (nie jest
dostarczany razem z urzgdzeniem) do
mocowania dyszy (A13).

Elementem montazowym (O) zaznaczy¢ na
suficie miejsca na kotwy 8x45 (S), wywierci¢
otwory.

Element montazowy (O) przykreci¢ do sufitu
kotwami 8x45 (S).

Przykreci¢ srubami M6x16 (Q) gorng czesé
korpusu (A6) do elementu montazowego (O).
Przykreci¢ srubami M4x12 (G) goérng ostone
(A8) do goérnej czesci korpusu (AB).
Potaczy¢ dolng czes¢ korpusu (A7) ze
zmontowang gorng czesScia obudowy
przewodu wentylacyjnego, wkrecajgc $ruby
M4 x 12 (A10) na odpowiedniej wysokosci.
Zamocowac na wylocie redukcje (B).

Zdjac filtry metalowe.

Korpus wyciggu ponownie zawiesi¢ i
przykreci¢ srubami (A21) M4 x 16) wraz z
podktadkami (A22) (46,4 x A£12) przez.
Podtaczy¢ przewodd wentylacyjny do redukcji
B

Przykreci¢ srubami M4x12 (l) dolng ostone
(A9a) do korpusu (A7).

Szczepi¢ ze sobg ostone (A9b) z ostong
(a9a).

Zatozy¢ filtry na boki silnika celujgc otworami
w filtrach (A11) na adaptery zamieszczone
obudowie (A12) i przekrecic.

Dopasowac filtry metalowe.

33

PL



HU

Tisztelt Vasarld!

El6szor is, szeretnénk megkdszonni, hogy a
mi termékilinket valasztotta. Biztosak vagyunk
abban, hogy ez a modern és praktikus
termék, amelyik a legjobb anyagokbol késziilt,
kielégiti minden igényét.

A paraelszivé elsd hasznalata el6tt kérjik,
figyelmesen olvassa végig ezt a hasznalati
utmutatét, hogy a készilékkel sokaig a
legjobb eredményt érje el és elkerilje az
olyan hibakat, amelyek a készilék
szakszer(tlen hasznalatabol erednek. A
hasznalati utmutaté ezen kivil segit aprobb
hibak megoldasaban is.

Keérjiuk, 6rizze meg a hasznalati utmutatot,
hogy barmikor elolvashassa és mas személy
is kdnnyedén hasznalhassa a késziléket!

Biztonsagi utasitasok

+ Tartsa be az elektromos haztartasi
készlilékek és a paraelszivo beszerelésére
vonatkoz6  érvényben  1évé  helyi
eléirasokat!

+  Gy6zb6djon meg arrdél, hogy az aramhalozat
feszlltsége és frekvenciaja megegyezik-e
a készilék  belsejében  talalhato
tipuscimkén megadott adatokkal!

« A paraelszivo halézatrdl t6rténd levalasz-
tasahoz halézati oldalon, egy az
érvényben 1évé elbirasoknak megfeleld
biztonsagi berendezés szikséges. AZ
ARAMELLATO KABELT CSAK A
VEVOSZOLGALAT CSERELHETI KI.

+ A készilék csatlakoztatasa utan gy6z6djon
meg arrol, hogy az elektromos kabel nem
érintkezik sehol éles fémszegélyekkel!

+ Ne csatlakoztassa a paraelszivét nem
elektromos készulékek, pl. nyilt kémény,
vizmelegit6, stb. flstjének elvezetésére
hasznalt elvezet6 csére!

+ Amennyiben a paraelszivét egyidejlileg
mas, nem elektiromos készulékkel
hasznalja, pl. gaztlzhely, stb., biztositsa a
helyiség megfeleld szellb6zését!

« Amennyiben tul sok zsir rakodik le a para-
elszivéban, vagy a fémszirékoén, zsir
csepeghet le, vagy tlz keletkezhet. Ennek
elkerlilése érdekében legalabb havonta
egyszer tisztitsa meg a paraelszivo
belsejét és a fémszliréket!

34

A paraelszivé alsé szegélye és a tlzhely
kozotti minimalis tavolsagnak elektromos
tizhelyek esetén legalabb 50 cm-nek, gaz-
és kombinalt tlizhelyek esetén legalabb 65
cm-nek kell lennie. TARTSA BE A
FOZOLAP GYARTO ERRE VONATKOZO
UTASITASAIT!

Soha ne hagyjon bekapcsolva gazégét
rahelyezett edény nélkil! A szlrékben
Osszegydilt zsir a langba csépoghet vagy a
hémérsékletndvekedés kovetkeztében,
meggyulladhat!

Ne f6zzon a paraelszivo alatt akkor, ha a
sz(ir6k nincsenek beszerelve, pl. ha ezeket
éppen a mosogatogépben tisztitja!
A paraelszivé alatt nem
flambirozni!

Mindig szakitsa meg az aramellatast,
miel6tt a készilék belsejébe nyul, pl.
tisztitas vagy karbantartas el6tt!

A készilék belsejének tisztitasakor
viseljen keszty(t és 6vatosan jarjon el!

Ez a paraelszivd kizarolag haztartasi
hasznalatra alkalmazhaté és kizarolag
élelmiszer készitésébdl szarmazod fozeési
g6zok elszivasara és tisztitasara
hasznalhaté. Minden mas hasznalat sajat
felel6sségre torténik és veszélyes lehet. A
gyartdé semmilyen felel6sséget nem vallal a
készllék szakszer(tlen és nem rendelte-
tésszerl haszndlata esetén.

Minden szerelési munkalat elvégzéséhez
kérjik, forduljon a legkdzelebbi TEKA
Vevészolgalathoz és ragaszkodjon eredeti
alkatrészek hasznalatahoz! Nem
szakember altal végzett javitasok vagy
modositasok karosithatjak a készlléket és
hibas miikodéshez vezethetnek, ami az On
biztonsagat is veszélyeztetheti.

A készilék az eurdpai elektromos és
elektronikus régi készilékekrdl szolo
2002/96/EG  iranyelv  szerint van
megjeldlve. Ez az iranyelv a régi készilék
visszavételét és felhasznalasat
szabalyozza X .

Amennyiben egyidejlleg hasznalja a
paraelszivot elszivo izemmodban
tGzhellyel vagy nem elektromos arammal
mikods készulékkel, a tlizhely felallitasi
helyén az als6 nyomas nem lehet
nagyobb, mint 4Pa (4 x 10-5 bar).

szabad



Tartalomjegyzék Hasznalati utasitasok

Oldal A paraelszivé funkcidit az iizemeltetd gombok
A késziilék leirasa 35 segitségével mikddtetheti az abran lathatd
maodon.

Hasznalati utasitdsok 35
Tisztitas és karbantartas 36 o] (1) (2] (3] (=] [&]
Hiba esetén 36
A késziilék méretei és mliszaki adatok 36 #  Vilagitas
Mellékelt tartozékok 37 1 Alacsony elszivé teliesitmény
Beépités 37 2 Koz:ept'e? elszn'ro,telj?mt'mepy

3 Maximalis elszivo teljesitmény
Aktivszén 52(r6 37 A Intenziv elszivas

©  1dé beallitas

A készlilék leirasa

A Elektronikus programkapcsolo
vilagitd kapcsolékkal a sebesség Tanacsos a keésziléket néhany perccel a
és a vilagitas szabalyozasahoz fézés megkezdése el6tt bekapcsolni a jobb
elszivo teljesitmény érdekében. Ezaltal a
B Fémsz(ird f6’zéjs mggkezdésekor a [evegééramlat a
parat mar folyamatosan és egyenletesen
szivja el.
C Vilagitas negyedik izzoval — 20 W 2]
(G-4) Ugyanigy, hagyja bekapcsolva a késziiléket a
. fézés befejezése utan még néhany percig, ¢
D,E Allithatd magassagu elszivd cs6é hogy biztositsa a para és szagok kivilre
burkolat torténd teljes elszivasat!
F Dekor elem

Az elszivé iddé beprogramozasa

A kovetkezdképpen jarjon el:

1.- Valassza ki a kivant elszivasi sebességet!
2.- Nyomja meg az “Id6 beallitas” gombot! Az
ellendrzd lampa villogni kezd.

Az “idébeallitas” idétartama 10 perc.

A programozott idét alatt lehetéség van a
sebesség modositasara.

Az intenziv fokozat elére beprogramozott és
kb. 10 perc elteltével automatikusan
atkapcsol 2 fokozatra.

35



= |
=

Tisztitas és karbantartas

A készlilék minden tisztitasanal és karbantar-
tasanal tartsa be a 34 oldalon talalhat6é
biztonsagi utasitasokat!

A burkolat tisztitas

- Amennyiben az On paraelszivdja
rozsdamentes nemesacélbol készilt,
specialis, ehhez az anyaghoz vald
tisztitoszert hasznaljon és kdvesse a tiszti-
tédszergyartd hasznalati utasitasait!

« Semmi esetre ne hasznaljon fémes
szivacsot, illetve kefét és surol6é vagy mard
hatasu termékeket!

« Torblje szarazra a paraelszivot
szalmentes ronggyal!

egy

A fémsz(irok tisztitasa
Tavolitsa el a szlréket a burkolatbdl a
zarelemek enyhe megnyomasaval!
A tisztitashoz aztassa be a szlréket forr6 viz
és semleges szappan keverékébe, amig a
zsir leoldodik és ez utan mosogassa el folyo
viz alatt azokat, vagy hasznaljon specialis
zsiroldét!

A szirbket tisztithatia mosogatégépben is;
ebben az esetben tanacsos a szlrét
fliggblegesen dllitani, hogy ne rakddjon le
ételmaradék. A mosogatogépben hasznalt
er@s tisztitoszerek vagy 0blité szerek megta-
madhatjak a szlrd fémfellletét
(megfeketedik), ez azonban nincs semmilyen
negativ hatassal a szlUr§ zsirelnyel6
képességére.

A tisztitas utan hagyja a szlréket a levegdn
megszaradni, miel6tt ismét beszerelné a
paraelszivobal!

Az izz6 cseréje
A kovetkezdképpen jarjon el:
- Tavolitsa el a fémszlrdket!
- Cserélje ki a hibas eégét;
teljesitmény 20 W (G-4)!
« Szerelje ismét vissza a sz(ir6ket!

maximalis

Hiba esetén
Miel6tt ertesitené a miiszaki Vev8szolgalatot, kérjik ellenérizze a kbvetkezd pontokat:

Hibajelenség

Lehetséges ok

Megoldas

A paraelszivd

nem mikdodik. csatlakoztatva.

aramszinet van.

Az aramkabel nincs a halézatra

Nincs aram a halézatban /

Csatlakoztassa a kabelt!
Gy6z6djon meg az aramhaldzat
miikédésérol!

A paraelszivé nem sziv
megfeleléen vagy rezeg.

elszivo csdben.

A sz(irék zsirral telitettek.

Eltémddés van a levegd

Cserélje, illetve tisztitsa meg az
aktivszén- vagy fémsziiroket!
Szlintesse meg az elttmddést!

A vilagitas nem miikodik. | Az izzé hibas.

Az izz6 meglazult.

Cserélje ki az izzot!
Csavarja be szorosan az izzét!

A késziilék méretei és miiszaki adatok

Lasd 62. oldal

A TEKA fenntartja maganak a jogot, hogy az esetleg szikségesnek vélt modositasokat
elvégezze a 6 tulajdonsagok megvaltoztatasa nélkl.

36



Mellékelt tartozékok

Sz(kitd elem 150 / 120 mm

Fali tartéelem (O)

Tartéelem a (C és H) kéményhez
Fali r6gzit6 csap (d8x40)
Fali régzit6 csavar (95x45)
Ro6gzit6é csap (6 x 30)

Fali rogzité csavar (94x30)
U-alatét ©6,4x@12 a fali
csavarokhoz

U-alatét @6,4x@18 a fali
csavarokhoz

Sillyesztett fejii rozsdamentes csavar
M4x12, a fels6 kéményrbdgzitéshez
Slllyesztett fejli rozsdamentes csavar
@3,9x20, a fels6 kéményrogzitéshez
Kapocs

rogzitd

rogzitd

N N B N NRARPROONN-=-

Beépités
1. dbra (Lasd 63. oldal)
A paraelszivd beszerelésekor kerjuk, tartsa
be a 34 oldalon talalhatdo biztonsagi
utasitasokat!
A paraelszivé optimalis teljesitményének
biztositasa érdekében az elyezetd csd kivilre
nem lehet NEGY METERNEL hosszabb, nem
lehet ketténél tobb 90°-os gorbilete és
legalabb 120 @-nek kell lennie.

1) Jeldlje be a furatok helyét az (O) tartéelem
segitségével és furja ki a lyukakat az (S)
menetes csap horonyhoz (A8x45) a
mennyezetre!

2) Csavarozza fel szorosan az (O) tartdéelemet
az (S) menetes csap horonnyal (A£8x45) a
mennyezetre!

3) Rogzitse az (A6) felsé burkolatot a (Q)
csavarokkal (M6 x 16) az (O) tartoelemre!

4) Kosse 6ssze a belsd cso fels6 részét (nem
tartozék) a kimenettel!

5) Szerelje fel az (A8) fels6 cs6 burkolatot és
rogzitse a (G) csavarokkal (M4 x 12) a kiilsd
(AB) burkolathoz!

6) Rogzitse a készlilék also részét (A7) a kivant
magassagban az (A10) (M4 x 12) csavarokkal
a mennyezetre szerelt felsd részre!

7) Amennyiben a bels6 csd atméréje /£ 120
(nem tartozék), szerelje fel a (B) részt!

8) Szerelje le a femszlréket!

9) Rogzitse a testet az (A21) (M4 x 16)
csavarokkal és az (A22) (A£6,4 x A12)
alatétekkel a paraelszivo belsejébe!

10) Rogzitse a belsd csévet egy csdbilinccsel
(nem tartozék) a (B) részhez illetve a motor
leveg6 elvezetd nyilasahoz!

11) Szerelje fel az alsd cséburkolat (A9a)
részét az (I) csavarokkal (M4 x 12) az also
(A7) burkolathoz!

12) Igazitsa az alsé cs6burkolat (A9b) részét
az (A9a) részbe, az abran lathaté médon!
13) Szerelje ismét vissza a szirdket!

Aktivszén sz(ird (opcionalis)
Amennyiben nem lehetséges a kiviilre torténd
paraelvezetés, a paraelszivd lzemeltethetd
aktivszén sz(irék segitségével ugy is, hogy a
levegd tisztitasa keringtetett izemmodban
torténik ezeken a sz(ir6kon keresztiil.

Az aktivszén szlrék élettartama a készulék
hasznalatanak gyakorisagatol és hosszatol
fuggben harom-hat honap. Ezek a szlirék
nem moshatok és nem hasznalhatok ujra. Ha
elhasznalodtak, ki kell cserélni azokat.

1. &bra (Lasd 63. oldal)

1) Rogzitse az (A13) diffuzor felfliggesztését
az (A4) csavarok segitségével (M4 x 12) az
(AB) felsé burkolathoz!

2) Egyensulyozza ki az (A5) diffuzort az (A13)
felfiggesztés felett!

3) Kbsse dssze a belsd csé fels6 részét (nem
tartozék) a felfliggesztés (A13) kerek
kimenetelével!

4) Jeldlje be a furatok helyét az (O) tartéelem
segitségével és furja ki a lyukakat az (S)
menetes csap horonyhoz (A8x45) a
mennyezetre!

5) Csavarozza fel szorosan az (O) tartéelemet
az (S) menetes csap horonnyal (A£8x45) a
mennyezetre!

6) Rogzitse az (A6) felsd burkolatot a (Q)
csavarokkal (M6 x 16) az (O) tartéelemre!

7) Szerelje fel az (A8) fels6 csd burkolatot és
rogzitse a (G) csavarokkal (M4 x 12) a kuls6
(AB) burkolathoz!

8) Rogzitse a készulék also részét (A7) a
kivant magassagban az (A10) (M4 x 12)
csavarokkal a mennyezetre szerelt felsd
részre!

9) Amennyiben a bels6é cs6 atmérdje £ 120
(nem tartozek), szerelje fel a (B) részt!

10) Szerelje le a fémszlrdket! 11) Rogzitse a
testet az (A21) (M4 x 16) csavarokkal a
paraelszivé belsejebe!

12) Rogzitse a belsd csévet egy csdbilinccsel
(nem tartozék) a (B) részhez illetve a motor
levegb elvezet6 nyilasahoz!

13) Szerelje fel az alsd cséburkolat (A9a)
részét az (I) csavarokkal (M4 x 12) az also
(A7) burkolathoz!

14) Igazitsa az alsé cséburkolat (A9b) részét
az (A9a) részbe, az abran lathaté mddon!

15) Helyezze a sziréket a motor két oldalan
talalhatd szivo részbe ugy, hogy az (A11)
sz(rén lévd lyukak a motorburkolaton |évo
(A12) csapokba illeszkedjenek!

16) Szerelje ismét vissza a szlrdket!!

37

HU



RU

YBaxaeMbli nokynaTensb!

Mo3sgpaensem Bac ¢ nokynkon! Mbl yBepeHbl,
4YTO 9TO COBPEMEHHOe, (YHKUMOHaNbLHoe 1
NnpakTU4YHOE YCTPOWCTBO, CAenaHHoe U3
BbICOKOKa4YeCTBEHHbIX ~MaTepuanos, 6ygeTt
NONHOCTbIO COOTBETCTBOBATb Bawum
TpeboBaHUSM.

Mepeg nepBbiM MCMONb30BaHWE  BbITSXKKM
npoyTUTE, NoXanywcra, Bce pasgensl OTOMNO
PYKOBO[LCTBA, 4TOObI nonyynTb
MakcumarnbHbIA  pe3ynbtaT u  usbexatb
NMOSIOMOK, BbI3BaHHbIX HenpasWbHbIM
MCNoNb30BaHNEM, a TaKke peWuTb Menkue
npobnembl, BO3HMKawowme npu paboTe
obopynoBaHus.

CoxpaHuTe [OaHHOe PYKOBOACTBO, MOCKOIbKY
OHO Bcerga obecneynt Bac nonesHon
MH(popMaLMen, KacaloLencs Balleil KyXOHHOW
BbITSKKW, @ TakxKe NOMOXET Nonb3oBaThCs e un
APYrum nuuam.

MpaBuna TexHukn 6esonacHoOCTU

» TMoxanyincta, OyabTe OCBEAOMMEHbI O
MECTHbIX AeiCTBYOLWNX HOpMax
3aKkoHodaTeNnbCTBa B OTHOLUEHUM ObITOBbIX
3MEeKTpPOoCcCeTeN U BbIBEAEHWSA rasa.

* Y6eguTecb, 4TO HanpskeHWe K YacTtoTa
NepeMeHHOro Toka B Ballel 3MeKTpoceTu
COOTBETCTBYIOT YyKasaHHbIM Ha Tabnuuyke C
TEXHUYECKUMU [AaHHbIMW, PaCMONOXEHHOW
BHYTPM BbITSXKKN.

* OnektpobbiToBON npubop AomKkeH ObiTb
NOAKMIYEH K CETU C MCNoNb30BaHWEM
BblKNtoYaTens c YyHVMBEpCcanbHbIM
OTKIIIOYEHNEM U MUHUMAanbHBIM 3230POM
MexXay PasoMKHYTbIMW KOHTakTamu B 3 MM.
3ameHy WHypa nuTaHus [OIKeH
OCYLLEeCTBNATb NCKIIOYNTENBHO
npou3BoAUTENb, OTAEN MOCNEenPOAaXKHOro
00CnyXnBaHUst UNU KBanuUUUMPOBaHHbI
TEXHUYECKMIN Crieumnannct.

+ [locne yCTaHOBKM KYXOHHOW  BbITSKKM
ybeanTecb B TOM, YTO CUIIOBOW Kabenb ceTn
3MEKTPONUTaHNSA He HaXOaMTCH B KOHTaKTe C
TOOBLIMU HAXOOALWMMUCS MOA HanpsiKeHUem
MeTanMyecknMm KoHTakTamu.

* W3Gerawite noaknioYeHns 3TOro
3NeKTpoObITOBOro npubopa K
BEHTUNALUMOHHBIM KaHanam, MCrosnb3yemMbiM
B  KayecTBe OTBOAOB AnA  AbIMa,
co3gaBaemoro HEeaneKTpMyYeckMMm
WUCTOYHUKaMW 3HEpPruun, Hanpumep, KoTrnamu,
KaMuHamu u 1.4

+ Ecnu nnaHvpyercs nucnonb3oBaHue
BCaCbIBalOLLIEr0 BEHTUNATOPA COBMECTHO C
obopynoBaHuem, paboTatowum oT
HEANMEKTPUYECKNX WUCTOYHWUKOB  3HEpruu,
HanpymMep C rasoBoOW NNWTOW, B KOMHaTe
[omkHa 6bITb obecneyeHa poctaTovHas
BEHTUNALMS.

+ bonblwoe ckonneHne xupa B KYXOHHOW
BbITSDKKE M MeTannuyeckux dunbtpax
SABNSETCS MOXapoonacHbIM, XUP Takxe
MOXET CTeKkaTb C BbITSDKKM B BWAE Kanerb,

38

NO3TOMY BbITSXKKA U3HYTPY U MeTannmyeckme
UNbTPbl  AOIMKHbI OYULLATBLCS HE pexe
O[lHOTO pa3a B Mecsil,

HwkHAs 4YacTb BbITSKKM OOJKHA ObiTb
YyCTaHOBMEHa Ha BbICOTE MUHUMYM 50 cm OT
ANEeKTPUYECcKnX KoOHGOpPoK M 65 cm oT
rasoBblX W  CMEeLIaHHbIX  KOH(OPOK.
NMPNOEPXMBAUTECE MUHUMAJIbHbBIX

PEKOMEHOALNI N3rOTOBUTESEN
NAanT.
Hvukoropa He ocTaBnanmte  KOHGOPKK

paboTalowumm 6e3 yCTaHOBIIEHHON Ha HWX
EeMKOCTW. Mon  pencTtBMeM  BbICOKOW
TemnepaTypbl  KMpP, CKOMMBLUWACA  Ha
dunbTpax, MOXeT HayaTb kKanaTb W
BOCMNaMEHUTLCS.

M3berante npuroToBneHUs nuwy nopg
BbITSKKOW, Korga metannuyeckne unbTpbl
CHATbI, Hanpumep, ANs  OYUCTKM B
NnoCcyJOMOEYHONM MalUvHe.

He pa3BoguTe OroHb NOA BbITAXKOMN.
OTkntovariTe BbITSXKKY OT 3MEKTpOoceTV npwu
BbINOMHEHUWN BHYTPEHHUX paboT, Hanpuwmep,
npu yncTke nnu TEXHNYECKOM
obcnyxmBaHuu.

CobnitopganTe OCTOPOXHOCTb M UCMONb3ynTe
nepyaTku Npu OYNCTKE BbITSKKM.

Balwa KyxOHHas BbITS)KKa CNpoOeKTMpoBaHa
0N JOMAaLUHEero MCnosib30BaHUs U TOMbKO
Ona  yganeHuss M OYUCTKM  ObIMOB,
co3aBaeMblX MpU NPUrOTOBIEHUN MULLK. Bbl
HeceTe OTBETCTBEHHOCTb, €Cnu oHa Oyaer
Mcnonb3oBaTbCA ANs APYrux uenewn, 4to
MOXET oOKka3aTbCs ornacHbiM. W3rotoBuTenb
HEe MOXeT HecTU OTBETCTBEHHOCTU 3a
noBpeXaeHne, Bbl3BaHHOE HeHagnexalium
MCMNONb30BaHNEM 3NeKTpobbLITOBOro
npubopa.

Ecnn BO3HMKNA Heo6XOOAMMOCTb PEMOHTA,
noxanyncra, obpatutecb B Onvxanmwmi

cepBucHoli ueHTp TEKA, w»n Bcerga
MCNonb3ynTe OpurMHanbHble 3anacHble
yacTu. PemoHT " Moaudurkaums,

BbINOSIHEHHbIE HekBannuUMpoBaHHbLIM
cneumanMcToM MOXeT MPUBECTU K MOSIOMKe
obopygoBaHusl, TEM CaMbiM MOCTaBMB MOA
yrposy Bawly 6e3onacHocTb.

YcTponcTteo npoMapKkupoBaHo B
cooTBeTCTBMM C EBponenckor aupekTusow
2002/96/EC «OTxo4bl 3MNEKTPOHHOrO U
anekTpuyeckoro obopyaoBaHus». [daHHas
anpekTnea HaxoauTcs B pamkax
obLeeBponenckoro 3aKkoHoAaTenbcTBa
OTHOCUTENbHO  nepepaboTkM  OTXOAO0B
3NEeKTPUYECKOro n ANEKTPOHHOr0
obopynoBaHus.

Ecnu BbITskka paboTaeT OOHOBPEMEHHO C
OPYrMMK  yCTPOMCTBaMK, MUTAKOLWMMUCS He
OT 9MeKTPMYEeCcKOM ceTW, BbIBOA BO3Ayxa
(paspexeHne) He JOMKHO cocTaBnATb bonee
4Ma (4 x 10-5 6ap).

[laHHOe yCTpOMCTBO He npeaHasHayeHo Ans
NCNOMNb30BAHNA ManeHbKUMU OeTbMu U1
MHBanuaamu bes npucmoTpa. He
paspeLuanTe OeTAM Urpatb C BbITSXKOMN.



YKkasaTtenb

CrtpaHuua
OnwucaHue ycTponcTea 39
MpaBuna akcnnyarayum 39
Uuctka n TexHndeckoe obenyxmBanne 40
YcTpaHeHue Henonagok 40
Pa3smepbl 1 TexHU4eckme gaHHbie 40
BcrnomoraterbHble MHCTPYMEHTLI 41
YcraHoBka 41
®PUnbTpLlI Ha OCHOBE aKTMBHOIO
OPEBECHOro yrns 41

OnucaHue ycTpoiicTBa

A OnNeKTPOHHBbIN nynsT c

nporpaMMHbIM  YCTPOMNCTBOM C
NOACBETKOM ANSA KHOMOK Af1s1 CBETA
1 CKOPOCTEN.

MeTannuyeckne punbTpbl

C Nlamnbl ¢ 4-ma ocBeTUTENAMHU
20 W (G-4)
D, E BepTtukanbHo perynumpyemblie

yexnbl Ans Tpy6 PucyHok

MpaBuna aKcnnyarawmm

yrlpaBJ'IﬂTb BbITSDKKO MOXHO C NOMOLLbH
3NeMEeHTOB YynpaBJieHUdA, KaK MNoka3aHO Ha
PUCYHKe.

Bkntounte BcacbiBalOWMii BEHTUNATOP 3a

(1] ESNED

(o] (2] (3]

#  Ceet

1 MuHMManbHaa BeHTUNALNSA

2 CpepHAs CKOPOCTb BEHTUAALMN

3 MakcumanbHaa CKOpoCTb BEHTUAALMUN
2. WHTeHcuBHas BeHTMRAUNA

® PerynAaTtop BpemeHu

HECKONbKO ~ MMHYT OO0 [AO0  Havana
NpuUroToBneHus nuwu, u ybeautecb B
HanMuun yCcTOMYMBOM BEHTUNSALMOHHOW TArM
[0 TOro, Kak NosiBUTCA 3arps3HEHHbIN BO3AYX.

Mocne 3aBepLUeHus NPUroToBREeHUs
pekoMeHAyeTCs OCTaBWTb BCacCbIBaOLLWNA
BEHTUNSATOP BbITSXKKM  BKIOYEHHBIM  Ha
HEeCKONbKO MUHYT (0T 3 00 5 MUHYT), 4TOObI
MOMTHOCTbIO BBIBECTU 3arpsi3HEHHbI BO3AYX
M3 BbIXOAHOTO KaHamna W He [onycTuTb
BO3BpALLEHNs Xupa, AbiMa M 3anaxoB B
KYXHIO.

MporpaMMMpoBaH1E BPEMEHWU BEHTUNSILIUK:

BbinonHute cnepytowme waru:
1.- BbibepeTte xenaemyto
BEHTUMALMN.

2.- Haxmute Ha «perynsatop BpeEMEHU».
HayHeT muraTb cBer.

[MpoaonmknTenbHOCTb 3anporpaMMmnpoBaH-
Horo BpemeHn 10 MUHYT.

B TeyeHue 3TOro BpeMeHn MOXHO U3MEHUTb
CKOPOCTb BEHTUMALMN.

CKOPOCTb

VIHTeHCcMBHas CKOPOCTL 3anporpamMMmMpoBaHa
aBTOMATMYECKMN, OHA CMEHUTCS Ha CKOPOCTb 2
nocne npumepHo 10 MUHYT paboTbl.

39

RU



YucTka u TexHu4eckoe OGCJ'Iy)KVIBaHVIe

Bo BpemMs BbIMONMHEHUA YNCTKU n
TEXHU4eckoro obcnyxusaHusi cobniogaiite
npaBuna TeXHWkM 6e3onacHOCTU, ykasdaHHble
Ha cTpaHuue 38.

YucTka kopnyca BbITsHKK/

« Ecnu kopnycC Ballei BbITSXKKU BbIMNOMHEH
M3 HepxaBelllen cTanu, Mnonb3yhTech
cneynanbHbIMM MOKLLMMU CPeAcTBamMu,
YKa3aHHbIMW B UHCTPYKLIMU K YCTPOWNCTBY.

« Ecnu kopnyc Bawen BbITSXKKM OKpaLLeH,
NCMONb3ynTe TENNMY BOAY N HEWTPanbHOe
MbII10.

* Hukorga He ucnonb3ymte metannuyeckme
Moyanku, abpasusHble 1 efkve BelecTsa
AN YUCTKM KOPMyca BbITSHXKM.

* YuctuTte BBITAXKKY C MOMOLLLIO TKaHW, He
obpasytoLLeli BONOKHa.

+ He pekomeHayeTca MCnonb30BaTb
MbINECOC ANSA YACTKN BbITSHKKM.

YUucTtka meTannuyeckmx unbTpos

YUTtobbl goctatb OUNbTPbI, CNerka HaxmuTe
Ha 3aTBOPbI U BbITAHUTE DUNBLTPbLI HAPYXKY.

YMCTKy MeTannmyecknx ¢uUbTPOB MOXHO
OCYLLEeCTBMATbL MNyTEM 3amMayuBaHuUs UX B
ropsiyelri Boge C HelTpasnbHbIM MOKLWMM
CPEACTBOM 0 MOJIHOrO PacTBOPEHWUS Xupa, a
3aTeM MONOCKaHUs UNbTPOB MOA KPaAHOM C

BOAOW MNU C MNOMOLUbI CchneuuanbHbIX
CPeACTB AN yAaneHus xupa.

®PunbTpbl  TaKKe MOXHO MblTb M B
nocyaoMoevHon MawuvHe. B atom cnydae
pekomeHAyeTCcsA pacnonaratb MX B MallvMHe
BEPTUKaNbHO, 4TOGbI M3bexaTb HanunaHus
Ha OUNbTPLI OCTATKOB MULLN.

Mpn MbITbe B MNOCYAOMOEYHON MalunHe
mMeTannmMyeckass MOBEPXHOCTb (uUNbTPOB
MOXEeT MNOTeMHeTb, YTO He BfMSeT Ha
CNocobHOCTb UMBLTPOB YNaBnNMBaTh XUP.
Mocne npombiBKM PUAbLTPLI HEOBXOAMMO
NpoCyLWNTb U YCTaHOBUTb MX OOpaTHO B
KOPMYC BbITSXKM.

3ameHa namnoyek ocBeLueHus

BbinonHseTca cneayowym oGpasom:
- OTKPYTWTE KPbILLKY rHE34a NaMMoYKu.

- Ws3Bnekute noBpexaeHHy/
neperopeBLUyO Nnamny.
MakcumanbHas MOLLHOCTb namnbl
coctasnsieT 20 Bt (G4).

- 3akpytute o00paTHO KpbIWKY rHesaa

JTaMMNOYKN.

YcTpaHeHve Henonagok

E Mpexae Yem obpaiaTtbest B CepBUCHbIN LIeHTp, BbINONHUTE criedyroLime NpoBepKU:

pabotaer

B ceTw HeT ToKa

Mpobnema BosmoxHas npuunHal PelweHne
BcacbiBaowmil BEHTUNATOP He MuTalowwmii kabens He E:;:]?: J::::;:g:::::um

MNOAKNKYEH K INEKTPOCETH

O6ecneysTe Hanuyue
3NEKTPMYECKOro TOKa B CeT.

BbiTAXKKa yaanAeT 3arpAsHEHHBIA
BO3/lyX HEYAOBNETBOPUTENBHO

nunu BnBpupyet
BO3AYyXa

OunbTPbI 336MThI KUPOM.

3akynopka KkaHana BobiBoga

MNomeHARTe MNKM NoUNCTHTE
GUNLTPLI M3 AKTUBHOTO
[PEeBecHoro yrna u/unm
MeTannuyeckue GunbTpbl.

[poyncTuTe KaHan,

He ropat namnoukm Namna neperopena

OcnabneH KOHTaKT namnbl

3ameHuTe namny.

BkpyTuTe namny nnotHee,

Pa3mepbl 1 TExHM4YECcKkMe AaHHbIe
Cwm cTp. 62

TEKA INDUSTRIAL S.A. ocTaBnsieT 3a coboli npaBo BHOCUTb M3MEHEHUSI U AOMOSIHEHUS B
NPOAYKLUMIO TaK, KaKk CHUTAET HY>KHbIM, MPU 3TOM HE N3MEHSSI OCHOBHbIX XapaKkTepUCTUK TOBapa.

40



MocTaBnsieMble KoMnnekTylowme

MepexogHuk 150 / 120 mm.
OnopHbIi  anemeHT Ans  TpybHoro
Yyexna.

CTeHHOWN OMOpPHbIV 3MIEMEHT.
CreHHble arobenu (38 x 40).
[nnHHble 6onTbl (D5 x 45).
CreHHble arobenu (36 x 30).
[nuHHble 6onTbl (D4 x 30).
Lanbel &6,4 x B18.

Lanbbl &6,4 x B12.

BuHTbl (83,9 x 13).

BuHTbl (M4 x 12).

3axnMbl.

N =

NAEANNMNNERROON

YcraHoBka

Puc. 1 (cTp. 63)

Mpu yctaHOBKE KyXOHHOW BLITSDKKM ybeautecb B
cobrniiogeHun npasun  TexHUkn 6Ge3onacHocTH,
yKasaHHbIX Ha cTp. 38.

Y1008bI nobutbcs HaunyJwen
NPON3BOANTENBLHOCTU, BHELUHAS COeAMHWUTENbHas
Tpyba gomkHa ObiTb AnvHow He 6onee YETBIPEX
METPOB, nmeTtb He Gonee aByx yrnos 900 , a ee
AvameTp - kak MUHUMYM 120 mm.

I MOAOCOEOMHEHME WMCTOYHUKA TMNTAHUA

MOTOPA  OOJDKHO BblTb  COEJTAHO
YMNOJIHOMOYEHHOW TEXHNYECKOU
CINYyXBOW.

1) Wcnonb3ys pepxatenb (O), obo3HauybTe K
npoceBepnunTe O0TBEPCTUSA AN BUHTOB (S) (D8x45),
KOTOpbIMY AepxaTenb OyAeT KpenuTbCs K BEPXHEN
CTEHKe.

2) TpukpyTuTe AepxaTenb K BEepXHeW CTEHKe C
NMOMOLLbIO0 BUHTOB (S) (D8x45).

3) C nomouypto BuHTOB (Q) (M6Xx16) npukpenuTe
BEPXHUI Kapkac K gepxarento.

4) CoeMHNTE BEPXHIOI YacTb BHYTPEHHEN TpyObl
(He npunaraeTcs K BbITSDKKE) C BbIXOAOM.

5) YcraHoBuTe BepxHuin Yexon (A8) n npukpenute
ero k kapkacy (A6) ¢ nomoLpto BUHTOB (G) (M4x 12).
6) C nomoLbto 6ontoB (A10) (M4 x 12) npukpenute
Ha >Xeraembll ypOBEHb HWKHUI kapkac (A7) Ha
BEPXHIOK 4aCTb, YKPENIeHHY0 Ha NOTOrKe.

7) TMpukpytnte petans (B), ecnun pguametp
BHYTpPEHHel TpyObl (He npunaraeTcst K BbITSXKKE)
paBeH @120 mm.

8) YbepuTte MeTannuyeckme unbTpbl.

9) CobGepute kapkac ¢ nomouypto 6ontoB (A21)
M4x16 n kombueBbIXx Mpoknafgok (wanb) (A22)
(96,4 x @12) c BHYTPEHHEW 4acTu BbITSHKHOIO
Lwkada.

10) CoeanHuTe BHYTPEHHIOW TPYOy C 3aKnMOM (He
npunaraetcs) Kk (B) wnu Ha BeHTUNSLMOHHOE
OTBEPCTUE BbITSXKN.

11) C nomowbto BuHTOB (I) (M4x12) npukpenute
HDKHIOKO YacTb Yexna (A9a) Ha HKHWIA kapkac (A7).
12) Otperynupyiite HwxHIOW YacTb (A9b) uexna
(A9a), kak mokas3aHO Ha PUCYHKe.

PUnbTpbl Ha OCHOBE aKTUBHOIO APEBECHOro
yrnsa (MocTaensloTcs oTAeNbHO)

Ecnu BbiBOO 3arps3HeHHOro BO34yxa Hapyxy
HEBO3MOXEH, MOXHO HaCTPOUTb  KYXOHHYIO
BbITSKKY Ha OYMCTKY BO3[yxa MyTeM MpornycKaHus
ero yepes punbTp U3 aKTVBHOrO APEBECHOTO YIS,
[MonesHbIli cpok cnyxObl UNLTPOB N3 aKTUBHOIO
APEBECHOr0 Yrnsi COCTaBnseT OT Tpex A0 LUecTu
MecsileB B 3aBUCMMOCTM  OT  YCIOBWWA
akcnnyataumu. Takve unbTpbl HE MOKTCA U He
BOCCTaHaBnmBatTcs. [10 ncteyeHnm cpoka cnyxobl
yronbHble OUNbTPbI NOANEexXaT 3aMeHe.

Puc 1 (cTp. 63)

I MOACOEANHEHME WNCTOYHUKA TNTAHNA

MOTOPA  [JOJDKHO BbITb COEJTAHO
YMNOJNTHOMOYEHHONW TEXHNYECKOU
CINY>XBOW.

1) 3akpenute pepxatenb auddysopa (A13) Ha
BepxHeM kapkace (A6) c nomoupto BMHTOB (A4)
(M4x12).

2) Otperynupynte anddysop (A5) Ha aepxatene
(A13).

3) CoeauHuTe BEPXHIO YacTb BHYTPEHHeN TpyObl
(He npunaraeTcs K BbITSKKE) W KONblLieBOe
KpenneHue Bbixoga (A13).

4) Wcnonb3yss gepxartenb (O), obosHaubTe K
npoceBepnuTe OTBEPCTUSA AN BUHTOB (S) (D8x45),
KOTOpbIMY AepxaTens 6yAeT KpenuTbCs K BEpXHen
CTEHKe.

5) lMpukpyTuTte aepxaTtenb K BepPXHeEW CTEHKe C
MOMOLLIbIO BUHTOB (S) (D8x45).

6) C nomotypbto BuHTOB (Q) (M6X16) npukpenuTe
BEPXHUI Kapkac K Aepxarernto.

7) YcraHoBuTe BepxHuii Yexon (A8) n npukpenute
ero k kapkacy (A6) ¢ nomoLpto BUHTOB (G) (M4x 12).
8) C nomotypto 6ontoB (A10) (M4 x 12) npukpenute
Ha >Xenaembll ypoBEeHb HWKHUI Kapkac (A7) Ha
BEPXHIOK YacCTb, YKPENIEHHYI0 Ha NOTOrKe.

9) T[pukpytnte petans (B), ecnu paunametp
BHYTPEHHEN TpyObl (He mpunaraeTcsi K BbITSXKE)
paseH @120 mm.

10) Y6epute meTannuyeckne unbTpbl.

11) Cobepute kapkac ¢ nomolypto 6ontoB (A21)
M4x16 n konbLeBbIX Mpoknagok (waib) (A22)
(96,4 x @12) c BHYTPeHHel 4acTu BbITSHKHOIO
Lwkada.

12) CoeamHuTe BHYTPEHHIOW TPYOy C 3aXUMOM (He
npunaraetcst) Kk (B) unu Ha BeHTUNAUUOHHOE
OTBEPCTUE BbITSKKU.

13) C nomouwbto BuHTOB (I) (M4x12) npukpenuTe
HIDKHIOIO YacTb Yexna (A9a) Ha HYpKHUIA kapkac (A7).
14) OTperynupyinte HwkHiolo Yactb (A9b) uexna
(A9a), KaK MokasaHO Ha PUCYHKE.

15) BcTtaBbTe unbTpbl B MOABOASILLYIO TSrOBYHO
ceKkuuio ABuraTensi, COBMECTUB OTBEPCTUS Ha
dunbTpax (A11) c ocsamu (A12) kapkaca gBuratens
16) BctaBbTe Ha MecTo meTannmyeckme UnbTPbI.

41

RU



UA

Mw BiTaemo Bac 3 Bawumm Bnbopom.

Mwu  nepekoHaHi, WO Uehn  cyyacHuUn,
yHKLiOHaNbHUA  TOoBap,  CTBOPEHUW 3
BUKOPUCTaHHAM MaTepianis HaBULLIOTO raTyHKy,
MOBHICTIO BignoeiaaTume Balumm cnogiBaHHAM.
MpoxaHHA npounTaT BCi  po3pinu  Uiel
IHCTPYKUIl 3 EKCIJTYATALUIl po nepuworo
BUKOPUCTaHHS BUTSXKM — LUe 3abe3neuye
eeKTMBHE BUKOPUCTaHHA Ta [JOMOMOXe
YHUKHYTU Henonagok, WO MOXYTb BUHWUKHYTU
Yyepes HeBipHE BUKOPUCTAHHS, OTXe, AOMOMOXe
3anobirtu BWHWKHEHHI GaraTtbox ApiOHUX
npo6nem.

306epiranTe Lo iHCTPYKLit0. B Hili 3aBXan MoxHa
HaWTK BipHY iHpOpMaLiito MPO BUTSXKKY, NigKasKy
ONS iHWKUX 0Ci0 3 NUTaHb ii BUKOPUCTAHHS.

Besneka
« byaob nacka, o3HanoMTeCb 3 AiloyYumu
mMicLueBuMmu npasunamu, BiJHOCHO

CBITNIOTEXHIYHOI apmaTypu i BUoaneHHs rasy.
» lepesBipTe, W06 Hanpyra i YactoTa Mepexi
BignoBiganu TiMm, WO BKasaHo Ha Tabnuuui,

sKka po3TalloBaHa BCepeauHi  KyXOHHOI
BUTSDKKM.
» EnektponobGytoBuii npunag Mae 6yTu

NIAKMTYEHO OO0 Mepexi 3 BUKOPUCTaHHAM
BMMMKaya 3 yHiBepCanbHUM BIOKMOYEHHAM i
MiHIManbHUM MPOMIXXKOM MiX PO3IMKHYTUMU
KOHTaKkTamu y 3 Mm.

» [licna BCTAHOBMEHHSI BUTSXKN BMNEBHITLCA B
TOMy, WO mMarictpanbHuin  kabenb
€NEeKTPOXMBMEHHA HEe Mae TOYKM AOTUKY i3
nobyMK  IHWKXMKU MeTaneBuMMMU KOHTaKTammu
SKi 3HaX0AATbCA Nif Hanpyroto.

*  YHukanTte NiAKNIOYEHHSA Lboro
enekTponobyToBOro nNpunagy 4o kaHanis, ki
BMKOPUCTOBYIOTLCS Y SKOCTI BiABEAEHHSA Ans
OVMY, SIKUA YTBOPIOETLCS HEenekTpU4H1MM
Kepernamu eHeprii, Hanpuknag, kotnamu,
KamiHamu i T.4.

* Axkwo ogHoyacHo ¢ obnagHaHHsAM,
XKUBNEHHS SKOro BiabyBaeTbCA 3a
[OMNOMOroK  HeenekTpu4yHoro  axepena
eHeprii, Hanpuknag, BapuibHUMK anapaTamu
Cc rasoBuM 06irpiBom, npunyckaeTbcs
BMKOPWUCTOBYBaTW BEHTWUMATOP, NPUMILLEHHS
mae 6yTn OCHallleHO  [OCTaTHLO
BEHTUMALIE0.

* HapmipHe cKOMMiHHA >XWPY B  KYXOHHIN
BUTSDKLi | MeTaneBux inbTpax Lae pusuK
3ananeHHsl, a TakoX MOXe Bu3BaTu
KpanaHHs, TOMY BHYTPILIHIO MNOBEPXHIO
KyXOHHOI BUTSXKKM | MeTanesi inbTpu
HeoOXiAHO YMCTUTK LOHaWMeHLIe OauH pa3
Ha micsub.

*  HwxkHSA YacTuHa BUTSDKKM ANS KyXHi Mae OyTtn
po3TalloBaHa Ha BiAcTaHi WwoHanveHw y 50
CM Haj, enekTpUYHUMK nanbHUKkamu i B 65 cm

42

Hag rasoBumu  abo  KombiHOBaHUMMU
nanbHUKaMu.

Hikonn He 3anuwarite rasoBi nanbHUKK
ropitv, SIKWO Haa HUMKM He PpOo3TalloBaHO
nocyn. Xwup, skuii ckonueca Yy QinbTpax,
MOXe Npu 36iNbLUEHHI TeMNepaTypu KpanaTm
abo 3anantoBaTucs.

YHuKkante  rotyBaHHsa  Ni4  KYXOHHOWO
BUTSDKKOIO, SKLLO He BCTAHOBMEHO MeTanesi
GinbTpy, Hanpuknag npu iX YULEHHI B
NOCYOOMUIAHIV MaLUWHi.

Bam He cnig 3ananioBatu BOroHb nif
KYXOHHOI BUTSKKOHO.

Mepen nobuMn BHYTPIWHIMU onepauisimu,
Hanpuknag, nig Yac YnLeHHs abo TEXHIYHOro
06CnyroByBaHHs, BUMUKaNTE
eneKkTponobyToBMIA Npunag Big Mepexi.

Mi pekomMeHayeMo KopucTtyBaTtucs
nevyatkamMm u MposiBAATM  HaA3BUYalHY
06epexHiCTb MpU  YMLLEHHi BHYTPILIHBOT
NOBEPXHi KYXOHHOT BUTSKKU.

Bala KyxOHHa BWTSXKa CNpOekToBaHa Ans
OOMAaLUHBbOrO BUKOPUCTAHHA | TiNbkM Ans
BUOINEHHA | OYMWEHHA  OuMIB,  AKi
YTBOPIOKOTLCA MpU NPUrOTYBaHHI Xi. Bun
HeceTe BiAnoBiganbHICTb, SKWO BOHa byae
BMKOPUCTOBYBATUCA ANSA iHWMX LUinen, Lo
MOXe BUSIBUTUCST HebeaneyHum. BupobHuk

He MOXe HecTW BignosiganbHicTb 3a
NOLUKOOXKEHHS!, SIKE BU3BAHO HEeHanexHuUm
BUKOPUCTAHHSIM enekTponobyToBoro
npunagy.

Ona  3pifcHEHHA  peMOHTHuUX  poboTt

3B’AXITbCb 3 Hanbnwmxkyoto Cnyx60t0
TexHiyHoro obcnyroByBaHHsA komnaHii TEKA,
3aBXAu BUKOPUCTOBYINTE OpuriHasbHi 3anacHi
4YacTUHU. PeMOHTHI po60Tn abo 3MiHEHHS, SKi
BMMNOBHEHO HekBanidikoBaHWM NepcoHasnom,
MOXYTb MNPMBECTM [0 HenpaBWIbHOro
YHKLiOHYBaHHA abo MOXyTb MOLUKOAMTH
eneKkTponobyToBuMI Npunag, NOCTaBUBLLM Mig
3arpo3y Bawuy 6e3neky.

Butar noBiTps He NOBMHEH NPOHWKaTW B
OUMOXiZ, SIKMA  BUKOPUCTOBYETbCA  ANA
BWCMOKTYBaHHA AWMy 3 npunagis, ski
NpayiolTb Ha rasi Yun iHWOoMY NanmBei.
YBara:fKWo YULLEHHS BUKOHYETbCA He 3a
IHCTPYKL|EI0, MOXEe BUHUKHYTU  3aliMaHHs
BUTSDKKM.



3micT

CropiHka
Onuc npoaykry 43
IHCTpyKUis 3 BUKOPUCTaHHSA 43
Yuctka Ta gornan 44
YcyHeHHs HecnpaBHOCTEN 44
Po3amipu Ta TexHi4Hi napameTpu 44
Axcecyapy B KOMNNEKTi 45
MoHTax 45
ByrinbHui inbTp 45

Onuc npoaykty
A EnekTpoHii mynbT 3 nporpamHum
NpPUCTPOEM 3 MiACBiYYBaHHAM [A5iS
KHOMOK AJ1s CBiTNa i LWWBUAKOCTEMN.

MeTanesi inbTpu
4 ranoreHHi namnu MNOTYXHICTto
20W (G-4)

oOw

Koxyxu Tpyb6, LIO perynoiTbcs B
BEPTUKaNbHOMY HanpsiMKy

F [ekopaTrBHa YacTuHa

BukopucTtaHHs

Bn moxeTe  3giicHoBaTUM  KepyBaHHS
KyXOHHOK BUTSDKKOIO 3@ [OMOMOrOH OpraHis
KEPYBAHHS , sIKi MOKa3aHO Ha CXeMi.

#  CgiTno

1 MiHimanbHa BeHTUAALIA

2 CepepHsa WwWBMAKICTb BeHTUAALIT

3 MakcumanbHa WBUAKICTb BeHTURALT
2. IHTeHCrBHa BeHTUNALIA

© PerynioBanbHuK yacy

Ona nokpaweHHa TArm pPEeKoMeHOYyeEMO
BKITHOYNUTN BUTSDKHUA BEHTUNATOP 3a AeKinbka
XBWIMH OO0 NoYaTKy roTyBaHHSA Ang Toro, wob
3abe3neunTn CTBOPEHHHA BCTAHOBMEHOrO
OesnepepBHOro  MOTOKY  MOBITPA  npwu
BUAINEHHI Anmy.

AHanoriyHMM YMHOM  JanTe BUTSXKHOMY
BEHTUMATOPY NomnpauoBaTy AeKiNbKa XBUMWH
nicns 3aBepLUEHHS roTyBaHHSA Ans Toro, wob
NMOBHICTIO BUAINUTK 3anaxu Ta AUMm.

lMporpamMyBaHHs1 Yacy BEHTUNALi

BukoHaeTe HaCTyMHi KPOKM:

1.- Bubepete GaxaHy LIBUAKICTb BEHTUMALIT
2.- Hatuckyiite Ha «perynioBanbHuKa Yacy».
MoyHe 6nvumatu cBiTno.

Tpueanicte 3anporpamoBaHoro 4acy 10
XBUIVH.

MpoTarom LbOro Yacy MOXHa 3MiHUTK
LIBMAKICTb BEHTUASALIT.

IHTEHCMBHA LWBMAKICTb 3anporpamoBaHa

aBTOMAaTM4HO, BOHA 3MIHUTBCS Ha LUBMAKICTb
2 nicnga npnbnunaHo 10 xBunuH poboTw.

43

<
>



<t
s}

OuuncTka i TexHiYHe obcnyroByBaHHS

Mip  vac poboTM nO  TEXHiYHOMY
o6cnyroByBaHHIO | YMLLEHHIO BMEBHITLCA B
OOTPUMaHHI iHCTPYKLIi 3 TexHiku Gesneku, ki
HaBeaeHo y po3gini «besneka» paHoro
KepiBHULTBA.

YUnLeHHA Kopnycy KyXOHHOT BUTSDKKU

+ Akwo Bawa KyXOHHa BUTSIXKKA
BUrOTOBNSAETLCA i3 HepXaBilovoi cTani,
BMKOPUCTOBYITE 4YWUCTAYM 3acobu,  SkKi
CTBOPEHO  crneuianbHO  AnNd  UbOro
mMaTepiany, fKi ykasaHO B IHCTPyKUisaX A0
BMPOOY.

«  Axwo Bawa Butsikka Anst KyxHi okpalleHa,
BMKOPUCTOBYNTE  Tennmy  Body Ta
HenTpansHe MUMo.

+ Hikonn He BUMKOPUCTOBYNTE MeTanesi

ckpebkn , abpasmBHi noBepxHi abo
KOPOSiNHEaKTUBHI NPOAYKTU.
+ Cywitb BUTSXKKY — Ang KYXHi 3

BUKOPUCTAHHAM TKaHWHWU, AKa HE 3anuliae
BOJTOKOH.

YuiLieHHs MeTaneBux inbTpiB.

Ona BuganeHHs inbTpiB 3 iX QikcaTopis,
NIEerko HaTUCHITb Ha 3aMKW, a MOTIM BUAMITb
iX.

MeTaneBi inbTPY MOXHA YUCTUTU LUNAXOM
3aMOYyBaHHSA iX y rapadin  Boai 3
HenTpanbHUM MUIOYMM 3acobom Ao Tux nip,
AOKU Xup He 6yde po3yMHeHe, a MoTiM
npononowite iX nig KkpaHom, abo 3
BMKOPUCTaHHAM creuianbHux 3acobiB ans
BUAINEHHA XMpy. BoHn MOXyTb Takox OyTu
BMMUTI Yy MOCYAOMUWMHIA MawuHi. Y UbOMy
BMNagKy PeKoOMEeHAOBaHO BCTAHOBUTU iX
BEPTUKaNbHO, Wo6 3anobirtn HanunaHHa Ha
HUX 3anuLLKiB DXi.

YuweHHs NOCYyAOMWAHOT ~ MalWHU 3
arpecuMBHUMM MUOUYMMKM  3acobamn  abo
cknagammu ons nonipyBaHHs MoXe

NOLLKOAUTN MeTaneBy MOBEPXHIO (3aTEMHITU
i), Xo4ya Le i He CKaXeTbCs Ha X 34aTHOCTI
YyTPUMYBaTU XUP.

Micnsa yvweHHa ganTe iM NPOCOXHYTU, a
NOTiM BCTAHOBITb Ha MiCLie Y KYXOHHY
BUTSIKKY.

3amiHa namnou4ok.
MMocTyniTb HACTYMHUM YUHOM:

« Bwuainite meTanesi inbTpn

« 3aMiHiTb NonamaHy/neperopiny namnoyky.
MakcumarnbHa NOTYXXHICTb Namnu cknagae
20 Bt (G-4).

« BcTaHoBITb Ha MicLe MeTanesi inbTpu.

BwupilueHHsi npobnem

BunoBHITb HACTyMNHy NepeBipKy Nepea TUM, sk 3BepTaTucs Y Biaain TexHiYHoro oGecnyroByBaHHS:

NiAKIYeHo A0 Mepexi
eNeKTPOXUBNEHHA
B mepexi BiacyTHA Hanpyra

Mpobnema Moxnuea npuinHa | PiLLeHHS
He npautoe BUTSKHMIA MaricTpanbHuii kabenb MigknioviTe MaricTpansbHuiA
BEHTUNATOP KYXOHHOI BUTAXKKN He kabens no mepexi

ENeKTPOXUBNEHHA

MepesipTe HasBHICTL HaNpyru B
Mepexi

Butsikka npunuHae
iHTEHCUMBHE BUOINEHHA
abo sibpye

DiNbTPU HACUYEHD XKMPOM
3abpyaHeHHs B kaHani Buxony
noBiTpA

3amiHite abo ouncTUTL inbTpK
3 aKTMBOBaHWM Byrinnam i/ abo
meTanesi inbTpu - B
3anexHocTi Big cuTyauji
Buainite nepelwkoay

He ropsTe namnoyku

TNamnoyku neperopinu
IlamMnoYkK HeWinbHO 3aKpydeHi

3amiHiTb namnoYku
MiATArHITE NAaMNOYKK

OuB. cTopiHky 62

Po3mipy Ta TexHiuHi ymoBM

KomnaHisi Teka 3anuwiae 3a coboto NpaBo BHECEHHS 3MiH | BUNpaBfieHb Y CBOI BUpoOM, 6e3
3MiH X OCHOBHMX XapakTepUCTWK, KON BOHa BMPILLMTBL WO Lie HeobxigHe.

44




Mpunaaas Wwo nocTaBnsoTbCs

MepexigHmk 150 / 120 mm
Onopa anst Koxyxy Tpyou
CrtiHHa onopa

Owobens (D8 x 40)

[ogri 6oBTU (D5 X 45)
Owobens (D6 x 30)

Oosri 60BTH (J4 x 30)
Lanoun &6,4 x 318
a6 6,4 x B12
BuHTK (3,9 x 13)
BMHTK (M4 x 12)
3aTnckavi

NENNDNBRERBROONN -

MoHTax

YcraHoska Man. 1

Mpu BCTaHOBMEHHi KYXOHHOI BUTSKKA
nepeKoHamnTeCh, LLO IHCTPYKLT 3 6e3nekn BUKOHaHI.
[ina opepxXaHHA MakcumanbHOi edeKTUBHOCTI
30BHILLHIl OTBip Mae GyTu Ha BigcTaHi He Binbw 4
MeTpiB Ta MaTu He Ginblue ABOX FHYTWX Mif NPSMUM
KyTOM 3’edHaHb (KOniH), AdiameTp mae OyTn He
meHLwe 120.

NpoBOAMTU CMeuianicT YNOBHOBaXEHOI TEXHIYHOI
cnyxe6u.

1) 3a ponomorot kpinneHHs (O) BigmipTe Ta
NpoCBEPANITb MicUs ANA FBUHTIB Ha Kpuwyi (S)
(08%45).

2) MNpuremHTITb KpinneHHs (O) 40 KPULLKM FBUHTaMM
(S) (8x%45).

3) MpukpiniTe BepxHi0 YacTuHy (AB) A0 KpinneHHs
(O) 3a ponomoroto reuHTIB (Q) (M6 * 16).

4) 3’egHaiiTe BEPXHIO YaCTUHY BHYTPIWHLOI Tpyou
(He BXOAUTb [0 KOMMMEKTY) A0 BUXiAHOrO OTBOPY.
5) 3akpiniTb BepxH KpuwKy Tpybu (A8) i
npuegHawTe ii 4O BEPXHbOI MOHTaXHOI naHeni (A6)
reuHTamm (G) (M4 x 12).

6) 3a ponomoroto 6ontiB (A10) — M4x12 - Ha
DOaxkaHOMy piBHI 3akpiniTb HWXHIA kapkac (A7) Ha
BEPXHIO YaCTUHY, fKa 3akpinneHa Ha cTeni.

7) TMpukpinite 4YacTuHy (B), akwo AaiameTtp
BHYTPILWHbOI TpyOoW (He BXOAMTb [0 KOMMIEKTY)
@120.

8) 3HimiTb MeTanesi inbTpU.

9) Cknapgitb kapkac 3a gonomoroto 6ontis (A21) —
M4x16 — Ta KinbLeBuX yLinbHoBaYiB (wanb) (A22)
— 6,4 x @12 — 3 BHYTPILWHBOT YaCTUHN BUTSKKN.
10) MpwKpiniTe BHYTPILWHIO TPYOY i3 KpiNNeHHam (He
BXOAUTb A0 komnnekty) go (B) abo Ha
BEHTUMALINHWIA OTBIP MOTOPY, SKLLIO TaKUi €.

11) MpurKpiniTe HWXHIO YacTuHy (A9a) KpULIKM OO0
HWDKHBOI MOHTaXHOI 4YacTuHu (A7) reuHTamm (l)
(M4 x 12).

12) HanawTtynte HwkHIO yYacTuHy (A9b) KpuLkm
(A9a), sk Nnoka3aHO Ha MasltoHKax.
13) 3HOBY BCTaHOBITb MeTanesi inbTpu

ByrinbHi dinbTpn

BuBig rasy Ha3oBHi HEMOXIMBUNA, SKWO KYXOHHA
BUTSXKKA HE OYMLLYE MOBITPA Nponyckawyu noro
yepes aKTMBHI BYTifbHI inbTpW. ByrinbHi dinbTpu
aKTMBHI NpoTsirom Big 3 4o 6 Micsuis, 3anexHo Big
iHOMBIOyanbHMX yMOB BUKopucTaHHA. Lli dinbTpu
He MOXHa MUTWM abo MOBTOPHO BMKOPUCTOBYBATWU.
Micns 3aKiHYeHHs1 TepMiHY akTMBHOCTI Taki dinbTpu
HeobXigHO 3aMiHWTW.

Man. 1

NpoBOAWTM cneLjarnicT YMNOBHOBaXKEHOI TEeXHiYHOT
cryx6m.

1) MpukpiniTe kpinneHHa andysopa (A13) Ha
BEPXHIO MOHTaxHy 4acTuHy (A6) reuHTamun (A4)
(M4 x 12).

2) Hanawrtynte andysop (A5) Ha kpinnerHi (A13).
3) lNNpuegHanTe BEPXHIO YaCTUHY BHYTPIWHbLOI
Tpybu (He BXoAMTb OO KOMMMEKTy) A0 Kpyrmnoro
OTBOPY Y KpinneHHi (A13).

4) 3a ponomoroto kpinneHHa (O) BigmipTe Ta
npocBepaniTe Micus AN rBUHTIB Ha Kpuwi (S)
(98x%45).

5) MpuremHTITE KpinneHHst (O) 4O KPULLKM rBUHTaMM
(S) (98%45).

6) MpukpiniTb BepxHIO YacTuHy (A6) 4O KpinneHHs
(O) 3a ponomoroto reuHTIB (Q) (M6 x 16).

7) 3akpiniTb BepxH KpuwKy Tpyom (A8) i
npuegHaviTe ii 4O BEPXHbOI MOHTaxHOI naHeni (A6)
revHTamm (G) (M4 x 12).

8) 3a ponomorow 6onTiB (A10) — M4x12 — Ha
GaxkaHOMy piBHi 3akpiniTb HWXHIA kapkac (A7) Ha
BEPXHIO YACTUHY, SIka 3akpinneHa Ha cTeni.

9) [pukpinitb 4YactTuHy (B), sKkwo aiameTtp
BHYTPILWHBOI TpyOW (He BXOAUTb [0 KOMIMIEKTY)
@120.

10) 3HimiTe MeTanesi diNbTpU.

11) Cknapgitb kapkac 3a gonomoroto 6ontis (A21) —
M4x16 — Ta KinbLeBuMX yLUinbHIOBaYiB (Lwainb) (A22)
— 36,4 x @12 — 3 BHYTPILUHbOI YaCTUHWN BUTSDKKN.
12) MpwuKpiniTe BHYTPILLHIO TPYDY i3 KpiNMeHHAM (He
BXOAUTb [0 komnnekty) po (B) abo Ha
BEHTUMALINHWIA OTBIP MOTOPY, SKLLO TaKUiA €.

13) MpukpiniTe HWKHIO YacTuHy (A9a) KpuWLLKM A0
HVDKHBOI MOHTaXHOI YacTuHu (A7) reuHtamu (1) (M4
x 12).

14) HanawTtyite HWkHIO YacTuHy (A9b) KpuLukm
(A9a), sk noka3aHo Ha MartoHKax.

15) Moknapite dinbTpn y BiYHY NpoAyBHY CeEKLiito
MOTOpa, Tak, Wobu oTBOpK y dinbTpax nonaganu
(A11) Ha wTupi (A12) kapkacy MoTopy.

16) 3HOBY BCTaHOBITb MeTanesi QinbTPU.

45

UA



SK

Vazeni zakaznici,

blahozelame vam k dobrému vyberu. Sme
presvedc¢eni, ze s tymto modernym,
praktickym a funkénym pristrojom budete
spokojni a Ze vyhovie vasim narokom. Pri
jeho vyrobe boli pouzité tie najkvalitnejSie
materialy.

Skér, ako zacnete spotrebi€¢ pouzivat,
starostlivo si prestudujte tento navod na
obsluhu. Dozviete sa z neho, ako odsavac
spravne pouzivat a ako sa vyhnut Skodam
v dobsledku nespravnej obsluhy. Najdete
v flom aj niekolko rad, ako sa mensSie
problémy daju odstranit’ viastnymi silami.

Po preéitani vam odporu¢ame navod si
uschovat, aby ste mali text poruke vzdy, ked
budete potrebovat’ konkrétnu informaciu.
Pomozete tym aj inym osobam, ktoré budu
pristroj pouzivat'.

Bezpeénostné pokyny

» Dodrziavajte vSetky ustanovenia platnych
predpisov, tykajucich sa inStalacie
elektrickych spotrebi¢ov v domacnostiach
a vetracich zariadeni.

* Overte si, ze Udaje o napati a frekvencii
prudu v elektrickej sieti zodpovedaju
udajom uvedenym na vyrobnom Stitku vo
vnutri spotrebica.

* Pristroj musi byt od elektrickej siete
oddeleny poistkou, ktora vyhovuje platnym
vnatrodtatnym  normam. PRIVODNU
SNURU NIE JE DOVOLENE VYMIENAT -
MOZE TAK UROBIT LEN
AUTORIZOVANE SERVISNE
STREDISKO.

» Ked odsavac¢ vyparov namontujete, overte
si, ze privodna $nura sa nedotyka ostrych
kovovych predmetov.

» Spotrebi¢ nepripajajte k potrubiu, ktoré sa
pouziva na odvadzanie vyparov a dymu
z réznych neelektrickych zdrojov energie,
akymi su napr. otvorené krby, kotly atd'.

* Ak budete odsava¢ pouzivat sucasne

s neelektrickymi pristrojmi (napr. s
plynovym varicom a pod.), musite
miestnost’ primerane vetrat'.
 Pri nadmernom hromadeni tukov

v kovovych filtroch a v odsavaci samotnom
hrozi, Ze tuk bude stekat’ a Ze sa pripadne
zapali. Preto vnutrajSok odsavaca i kovové
filtre Cistite aspon raz za mesiac.

46

Dolna ¢ast' kuchynského odsavac¢a musi
byt upevnena najmenej 50 cm nad
urovnou plochy elektrického vari¢a a 65 cm
nad Udroviiou dosky plynového alebo
kombinovaného varica. DODRZIAVAJTE
PRITOM POKYNY VYROBCU TYCHTO
ZARIADENI.

Nikdy nenechavajte horiet’ plynovy sporak
bez toho, aby ste nan neumiestnili nadobu.
Tuk usadeny vo filtroch sa moéze
s narastajucou teplotou rozpustat a
kvapkat na horaky, takze by sa mohol
zapalit.

Pod odsavacom nikdy nevarte, ak v nom
nie su namontované filtre (napr. ak ich
prave Cistite v umyvacke riadu).

Pod odsavacom jedla nikdy neflambuijte.
Vzdy, ked budete manipulovat’
s vnutrajSkom odsavaca (napr. pri Cisteni
alebo udrzbe), spotrebic¢ najprv odpojte od
siete.

Pri Cisteni vnutornych casti odsavaca

postupuijte mimoriadne obozretne;
odporuéame vam pouzivat ochranné
rukavice.

Odsavac je skonstruovany na pouzivanie
v domacnosti, a to len na odsavanie, resp.
Cistenie vyparov a plynov, vznikajucich pri
priprave potravin. Ak spotrebi¢ pouzijete
na iné ucely, preberate na seba vsetku
zodpovednost. Takyto postup modze byt
nebezpecny. Vyrobca nenesie
zodpovednost za S$kody, spdsobené
nespravnym pouzitim spotrebica.

Pri.  poruche kontaktujte  najblizsi
autorizovany servis spolo¢nosti TEKA a
pouzivajte vzdy originalne nahradné diely.
Opravy alebo Upravy, ktoré by vykonali
nekvalifikované osoby, mdbzu jednak
poSkodit’ spotrebi¢ a jednak ohrozit’ vasu
bezpecnost.

Spotrebi¢ je oznaCeny v sulade
s eurépskou normou &. 2002/96/EU ,0
elektrickom a elektronickom odpade*
(WEEE).Tato smernica vytvara jednotny
europsky ramec pre spatny odber
a opatovné vyuzitie vyradenych pristrojov.
Ak je odsava¢ kuchynskych vyparov
v prevadzke zaroven s inymi zdrojmi ohna,
podtlak v prisluSnej miestnosti nesmie byt
vy$Si ako 4Pa (4x10-5bar).



Obsah

Strana
Popis spotrebica 47
Navod na obsluhu 47
Cistenie a Udrzba 48
Odstranovanie problémov 48
Rozmery a technické udaje 48
Dodavané prislusenstvo 49
Montaz 49
Aktivne uhlikové filtre 49

Popis spotrebi¢ta

A Elektronicky programator kontroly

Skatulka s tladidlami pre ovladanie
rychlosti a svetlom.

B Kovové filtre

C Osvetlenim (Styri Ziarovkami s
vykonom 20W-G4)

D, E Vy$kovo nastaviteiné posuvné
kryty odsavacieho potrubia

Navod na obsluhu

Funkcie odsavaca vyparov sa nastavuju
pomocou ovladacov, tak, ako je znazornené
na obrazku.

(o] (] (2] (3] [ (]

s# Svetlo

1 Miniméalna rychlost

2 Stredna rychlost

3 Maximalna rychlost
M. Intenzivne odsavanie

® Timer

Ak chcete docielit' ucinnejSie odsavanie,
odportiéame zapnUt odsava& uZ niekolko
minut pred zacCiatkom varenia, aby ste tak
este pred tvorbou vyparov vytvorili podmienky
na plynulé a rovnomerné odsavanie vzduchu.
Prave tak by mal byt odsavac zapnuty eSte aj
niekolko minGt po skonéeni varenia, aby ste
z miestnosti odstranili aj posledné zvysky
vyparov a pachov.

Programovanie Timer
Postupuje sa takto:

1) Vyberte pozadovanu rychlost’.

2) Stlacte tlacidlo “Timer*. Svetlo za¢nu flash.
Trvanie na “meraC” je 10 min. PoCas napro- o
gramovany ¢as, otacky ventilatorov, je mozné ¢

zmenit'.

Intenzivne rychlost’ je autoprogramed a
zmena rychlosti 2 priblizne po 10 minutach.

47



SK

Cistenie a Gidrzba

Pri Gisteni a udrzbe pristroja dodrziavajte
bezpecnostné pokyny uvedené na strane 46.

Cistenie telesa odsavaca

*+ Ak je vas odsavac vyrobeny z nehrdzave-
jucej uslachtilej ocele, na Cistenie
pouzivajte len  Specialne Cistiace
prostriedky vhodné na uvedeny druh
materialu a dodrziavajte pritom pokyny
vyrobcov tychto prostriedkov.

* Ak je vas$ odsavac lakovany, pouzivajte na
Cistenie letnu vodu a neutralne mydlo.
Nepouzivajte Cistiace prostriedky,
obsahujuce abrazivne alebo leptajuce
latky, pripadne riedidla.

» Nikdy nepouzivajte kovové Skrabky a kefy
ani abrazivne ¢i leptajuce Cistiace
prostriedky.

* Po vycisteni pristroj osuste handri¢kou,
ktora nezanechava vlakna.

* Neodporu¢a sa pouzivanie
Cistiacich zariadeni.

parnych

Cistenie kovovych filtrov

Ak chcete z pristroja vybrat filtre, najprv
uvoinite drziaky filtrov — ziahka stladte

zaklopky a filtre vytiahnite.

Aby ste si Cistenie filtrov ulahdili, mozete ich
predtym namocit do horlcej vody
s neutralnym mydlom, aby zvySky nazhro-
mazdeného tuku zmakli a rozpustili sa, takze
potom ich uz len jednoducho splachnete
prudom tecucej vody. Mozno takisto aplikovat’
rébzne Specialne spreje na odstranenie
mastnoty. Na vycistene filtrov mozno pouzit’ aj
umyvacku riadu. V takom pripade je vhodné
umiestnit’ filter v umyvacke vertikalne, aby sa
v nom nezachytavali zvySky Jedla z riadu.
Cistenie v umyvacke riadu moéze zapriginit
stmavnutie kovového povrchu, €o vSak nema
negativny vplyv na absorpénu schopnost
filtra.

Po vycisteni dajte filtre uschnut' na vzduch
a az potom ich vlozte spat’ do odsavaca.

Vymena ziarovky
Postupuﬁe takto:
Odskrutkujte kryt svetla.
* Vymenit poskodenu/spalenu Zziarovku.
Maximalny vykon zZiarovky 20 W (G-4).
* Naskrutkujte kryt svetla.

Odstrafiovanie problémov

Skoér, ako by ste sa so ziadostou o pomoc obratili na opravoviiu, preverte, & problém

neodstranite vlastnymi silami:

Chyba Mozna pricina RieSenie
Odsavac nefunguje. Je odpojena privodna 3nura. | Zapojte $niru do siete.
V elektrickej sieti nie je prud. Presved(te sa, Ze dodavka
prudu je obnovena.
Odsavac pracuje so znizenym| Vo filtri sa nazhromazdilo Vycistite alebo vymerite filter.
vykonom alebo vibruje. prilis vela tuku.
Odstrante pri¢inu upchania.
Zablokovany vyvod.
Osvetlenie nefunguje. Chybna Ziarovka. Vymerite Ziarovku.
Uvolhena Ziarovka. Pritiahnite Ziarovku.
Rozmery pristroja a technicka charakteristika
Pozri str. 62.

Spolo¢nost’ TEKA INDUSTRIAL S. A. si vyhradzuje pravo na nevyhnutni zmenu &i Upravu
svojich vyrobkov, avSak bez toho, aby sa zmenili ich zakladné vlastnosti.

48



Dodavané prislusenstvo

redukcia 150/120 mm

nastenné drziaky (O)

drziaky na prichytenie k potrubiu (C a H)

kotviciek (8 x 40)

dlhych skrutiek na upevnenie do steny (5 x

45)

kotvicky (6 x 30)

dlhé skrutky na upevnenie do steny (4 x

30)

2 podlozky @6,4 x @ 12 pod skrutky na
upevnenie do steny

2 podlozky @6,4 x & 18 pod skrutky na
upevnenie do steny

4 skrutky so zapustenou hlavou &3,9 x 13 na
upevnenie k hornej Casti potrubia

2 skrutky M4 x 12

2 svorky

DONN =

EEN

InStalacia
Obr. 1 (str. 63)

Pri montazi kuchynského odsavaca dodrzujte
bezpecnostné pokyny uvedené na strane 46.

Aby odsava¢ pracoval optimalne, vonkaj$i vyvod
vyparov nesmie byt dihsi ako STYRI METRE,
nesmie mat’ viac ako dva uhly 90° a jeho priemer
musi byt najmenej @ 120.

Pripojenie privodného kablu motoru odsavac¢a musi
vzdy vykonat’ odborny pracovnik!

1) Podla drziaka (O) vyznaéte a vyvftajte otvory na
mieste, kde bude pristroj skrutkami (S) (&8 x 45)
pripevny k stropu.

2) Pomocou skrutiek (S) (@8 x 45) primontujte
drziak (O) k stropu.

3) Pomocou skrutiek (Q) (M6 x 16) pripevnite horny
ram pristroja (A6) k drziaku (O).

4) Pripojte hornd ¢ast’ vnutorného potrubia na
odvadzanie vyparov (nie je sucastou dodavky) k
vyvodu.

5) Namontujte horny kryt potrubia (A8) a pomocou
skrutiek (G) (M4 x 12) ho pripojte k vonkajSiemu
ramu (AB6).

6) Urobte montaz celej spodnej jednotky (A7)
k vrchnej ¢asti pomocou skrutiek (A10) (M4 x 12)
v pozadovanej vyske.

7) Instalujte diel (B), ak vnutorné potrubie (nie je
sucastou dodavky) méa priemer @120.

8) Odoberte kovové filtre z tela odsavaca.

9) Nainstalujte korpus pomocou skrutiek (A21) (M4
x 16) s podlozkami (A22) (& 6,4 x 12) vnutrajSkom
digestora.

10) Pripevnite vnutorné odsavacie potrubie
pomocou svorky (nie je su¢astou dodavky k dielu
(B), pripadne ho pripevnite na vyvod z motora.

11)Pomocou skrutiek (I) (M4 x 12) pripevnite
spodnu Cast plasta potrubia (A9a) k spodnému
ramu (A7).

12) Dbajte na to, aby ¢ast’ (A9b) presne dosadla na
Cast’ (A9a), ako je znazornené.

13) Pripevnite spat’ kovové filtre do tela odsavaca.

Filtre s aktivnym uhlim (voliteiné vybavenie)

Ak sa vypary nedaju odvadzat von z kuchyne, je
mozné do odsavaca namontovat’ filtre s aktivnym
uhlim, ktoré dokazu precistit’ a obnovit' vzduch i v
uzavretej miestnosti.

Uhlikové filtre maju Zivotnost' od troch do Siestich
mesiacov v zavislosti od podmienok pouzivania.
Aktivne uhlikové filtre sa nedaju Cistit ani
regenerovat. Po uplynuti doby zZivotnosti ich treba
nahradit’ novymi.

Obr. 1 (str. 63)

1) Pomocou skrutiek (A4) (M4 x 12) pripevnite
drziak difuzéra (A13) k hornému ramu (A6).

2) Nasadte difuzér (A5) na drziak (A13).

3) Spojte hornu Cast' vnutorného potrubia (nie je
suCastou dodavky) s okruhlym otvorom drziaka
(A13).

4) Podia drziaka (O) vyznaéte a vyvrtajte otvory na
mieste, kde bude pristroj skrutkami (S) (8 x 45)
pripevny k stropu.

5) Pomocou skrutiek (S) (&8 x 45) primontujte
drziak (O) k stropu.

6) Pomocou skrutiek (Q) (M6 x 16) pripevnite horny
ram pristroja (A6) k drziaku (O).

7) Namontujte horny kryt potrubia (A8) a pomocou
skrutiek (G) (M4 x 12) ho pripojte k vonkajSiemu
ramu (A6).

8) Urobte montaz celej spodnej jednotky (A7)
k vrchnej €asti pomocou skrutiek (A10) (M4 x 12)
v pozadovanej vyske.

9) Instalujte diel (B), ak vnutorné potrubie (nie je
sucastou dodavky) ma priemer @120.

10) Odoberte kovové filtre z tela odsavaca.

11) Nainstalujte korpus pomocou skrutiek (A21)
(M4 x 16) s podlozkami (A22) (@ 6,4 x 12)
vnutrajSkom digestora.

12) Pripevnite vnutorné odsavacie potrubie
pomocou svorky (nie je su¢astou dodavky k dielu
(B), pripadne ho pripevnite na vyvod z motora.

13) Pomocou skrutiek (I) (M4 x 12) pripevnite
spodnu cCast’ plasta potrubia (A9a) k spodnému
ramu (A7).

14) Dbajte na to, aby Cast’ (A9b) presne dosadla na
Cast’ (A9a), ako je znazornené.

15) Zalozte filtre na odsavacie potrubie po oboch
stranach motora, a to tak, ze otvory filtrov (A11)
nasuniete na os (A12) krytu motora. Nakoniec ich
otoCte smerom, aky je znazorneny na obrazku.

16) Pripevnite spat’ kovové filtre do tela odsavaca.

49

SK



Cz

Vazeny zakazniku,

Blahoprejeme Vam k dobrému vybéru. Jsme
presvédceni, ze s timto modernim, praktickym
a funk&nim pfistrojem, pfi jehoz vyrobé byly
pouzity nejkvalitnéj§i materialy, budete
spokojeni.

Nez zaCnete spotfebiC pouzivat, prostudujte
peclivé tento NAVOD NA POUZITI. Dozvite
se, jak spotfebi¢ spravné pouzivat a jak
postupovat v pfipadé, Ze se vyskytnou drobné
potize. Predejdete tak problémdm, které by
se mohly objevit pfi nespravném pouzivani
spotrfebice.

Po precteni doporuCujeme tento navod
uschovat, nebot’ mize Vam i dalSim osobam,
které budou spotfebi¢ pouzivat, kdykoliv
v budoucnu poslouzit jako uziteény zdroj
informaci.

Bezpecnostni pokyny

* Prosime Vas, abyste se seznamili
s pfislusnymi vyhlaskami a predpisy, které
se tykaji elektrické instalace a plynového
vedeni.

+ Ovérte si, ze Udaje o napéti a proudu
v elektrické siti odpovidaji udajum,
uvedenym na $titku uvnitf spotrebice.

» PFipojeni k siti musi byt opatfeno tavitelnou
pojistkou pro bézny zkrat, s minimalni
vzdalenosti kontaktli 3 mm.

+ Poté, co kuchynsky odsavaC par
nainstalujete, ovéfte si, ze se hlavni
napajeci kabel nedotyka zadnych ostrych,
resp. zhavych kovovych pfedmétu.

» Spotrebi¢ nepfipojujte k potrubi, které se
pouziva jako odvodni vedeni par a koure
z jinych neelektrickych zdrojt, napf.komin,
boiler apod.

* Pokud budete pouzivat ventilator
odsavacCe par soucCasné s jinymi neelek-
trickymi zafizenimi ( napf. plynovy vafric),
musi byt dana mistnost dostatecné
odvétrana.

* PFi nadmérném hromadéni tuk( v prostoru
odsavace par a na kovovych filtrech hrozi
nebezpedi stékani tukl a jejich vzniceni.
Proto je tfeba vnitfek odsavace par i
kovové filtry Cistit nejméné jednou za
meésic.

» Spodni ¢&ast kuchynského odsavace par
musi byt upevnéna nejméné 50 cm nad
deskou elektrického vafice a 65 cm nad

50

deskou plynového nebo kombinovaného
varice.

POKUD  JDE O _ MINIMALNI
VZDALENVOSTI, RIDTE SE
DOPORUCENIMI VYROBCE VARNYCH
DESEK.

Nikdy nenechavejte horet plynovy sporak
bez umisténé nadoby. Tuk, usazeny ve
filtrech se mlzZe s narGstajici teplotou zadit
rozpoustét a kapat na zapalené horaky.
Pokud nejsou v odsavaci par nasazené
kovoveé filtry (napf. kdyz je Cistite v mycce),
nevafte na desce pod odsavacem par.
Nikdy nepracujte pod odsavacem par
s otevienym ohném (napf. flambovani).
Vzdy, kdyz budete jakkoli manipulovat
s vnittkem odsavace par (napf. Cisténi a
udrzba), vypojte nejprve spotfebic ze sité.
PFi CiSténi vnitfku odsavace par postupujte
zvlasté obezfetné a pouzivejte gumové
rukavice.

Vas kuchynsky odsava¢ par je
konstruovan pouze pro pouzivani
v domacnosti na odsavani a Cisténi par a
plynt, které vznikaji pfi pfipravé pokrm0.
Pokud pouzijete spotfebic k jinym uceldm,
je to pouze na Vasi zodpovédnost a mize
to byt nebezpecné. Vyrobce nenese

zadnou zodpovédnost za  Skody,
zplsobené nespravnym  pouzivanim
spotriebice.

V pfipadé poruchy kontaktujte nejblizsi
autorizovany servis TEKA, ktery pouziva
vyhradné originalni  nahradni  dily.
Jakékoliv opravy nebo Upravy, provedené
nekvalifikovanymi osobami mohou vést
poskozeni spotfebi¢e a mohou ohrozit Vasi
bezpecénost.

Tento spotfebi¢ nese oznaceni v souladu
s Evropskou normou 2002/96/EC ,O
elektrickych a elektronickych odpadech®
(WEEE).

Spravnym nakladanim s témito odpady lze
predejit negativnim vlivim na Zivotni
prostiedi i zdravi.

Pokud je kuchyrisky odsavac par v provozu
soucasné s jinymi neelektrickymi spotfebici
nebo zafizenimi, odsavani vzduchu
(podtlakové) nesmi byt vySSi nez 4Pa
(4x10-5bar).

Tento spotfebi¢ neni ur€en pro pouzivani
détmi nebo nesvépravnymi osobami bez
dohledu.



Obsah

Navod na pouziti

Tlaéitky zndzornénymi na niZe uvedeném obrazku

Strana ¢ oyiadat jednotlivé funkce odsavace.
Popis spotiebice 51
l:lavodkpouzm 51 (@] (7] (2] (3] (=] ()
Cisténi a udrzba 52
Reseni problémi 52 s Svétlo
Rozméry a specifikace 52 1 Minimalnirychlost
Dodavana prislusenstvi 53 2 Strednirychlost
3 Maximalni rychlost
Instalace 53 A Dodate¢ny ventilator
Aktivni uhlikové filtry 53 ® Hlavni ukazatel
Popis spotiebice Pro lepsi odpafovani doporucujeme zapnout
) ) } odsavac nékolik (asi 3-5) minut pred zacatkem
A Posuvné ovladade: vypinad a ovladad  yaieni, tok vzduchu je pak pfi odsavani dymu

rychlosti motoru, vypinaa osvdtleni a
hlavni kontrolka

Kovove filtry
C Svétlo se Ctyfi zarovkami- 20 W (E-14).

Vertikalné posuvné kryty trubice

plynuly.

RovnéZz po ukonceni vareni ponechte z dlvodu
odstranéni veskerého dymu a pachl odsavac jesté
nékolik minut zapnuty.

Programovani ¢asovace:

Postupujte nasledovné:

Vyberte pozadovanou rychlost

Stlacte ¢asovac. Svétlo zacne blykat. Maximalni
doba odloZzeného vypnuti je 10 min. V pribéhu
nastaveného ¢asu mlzete ménit rychlost
ventilatoru. Intenzita rychlosti je naprogramo-
vana a dveé rychlosti mizou byt zménény
pfiblizné po 10 minutach.

51

(074



Cz

Cisténi a udrzba

Bé&hem ¢isténi a udrzby dbejte na dodrzovani
bezpec¢nostnich pokyn(, uvedenych na strané
50.

Cisténi korpusu odsavade par

Pokud je kuchynsky odsavac¢ par vyroben
vV nerezové Upravé, pouzivejte k cisténi

specialni Cistici prostfedky, uvedené
v pokynech k pouzivani vyrobku.
Nikdy nepouzivejte kovové Skrabky,

abrazivni Ci ziravé prostfedky.

Po vycisténi osuste kuchyrisky odsavac
par pomoci hadrfiku, ktery nepousti viakna.
Nedoporucuije se pouzivani parnich Gisticd.

Cisténi kovovych filtri

Uvolnéte upevnéni filtru, lehce zatlaéte na
zaklapky a vytahnéte je.

Kovové filtry I1ze vycistit pomoci horké vody
s neutralnim saponatem a poté filtr
oplachnete proudem Ccisté vody nebo

muzete pouzit rizné specialni prostfedky
na odstranéni mastnoty.

K vycisténi filtru muazete pouzit rovnéz
mycku na nadobi. PFi Cisténi v mycce je
vhodné umistit filtr vertikalné, aby se v ném
nezachytavaly zbytky jidla z nadobi.
Cisténi v mysce mize poskodit kovovy
povrch (ztmavnuti), nema to vSak vliv na
absorpéni schopnosti filtru.

Po vycisténi nechte filtry oschnout, a pak je
umistéte do odsavace.

Vyména zarovek

Postupujte nasledovné:

OdSroubuijte kryt svitilny.

Vymeénit poskozenou/vyhorelou zarovku.
Maximalni vykon zarovky 20 W (G-4).
NasSroubujte kryt svitilny.

Reseni problémii
Nez se rozhodnete kontaktovat pfislusny servis, provedte nasledujici kontrolu:

Porucha

Mozna pricina

Reseni

Odsavac nefunguje

* Neni pfipojen kabel
* \ zasuvce neni napéti

* Pfipojte kabel k elektrické siti
* Prekontrolujte /opravte privod
elektrického napéti

Odsavac dostatecné nesaje
Ci se chvéje

mastnotou

potrubi

* Filtry jsou zaneseny

¢ Ucpané ventilaéni potrubf
* Nedostacujici vzduchové

* Vycistéte & vyménte filtr

* 7ajistéte prichodnost ventilace

* Kontaktujte servis a dodrzujte
instrukce uvedené v tomto

manualu

Osvétleni nefunguje

* Praskla Zzarovka
* Uvolnéna Zarovka

* Vymente Zarovku
* Dotahnéte Zarovku

Rozméry a specifikace

Viz strana 62

TEKA INDUSTRIAL S.A. si vyhrazuje pravo na zmény a Upravy svych vyrobku, které jsou
nezbytné, aniz by se vSak zménily jejich zakladni vlastnosti.

52



Dodavana prislusenstvi

-

Redukce odtahového potrubi 150/120
mm

Drzak pro kryty odtahové potrubi
Drzak na zed

Hmozdinky (8x40)

Srouby (5x45)

Hmozdinky (6x30)

Srouby (4x30)

6,4 x 18, podlozky

6,4 x 12, podlozky

Srouby (3,9x13)

Srouby M4x12

Svorky

NANNNRERROONDN

Instalace
Obr. 1 (strana 63)

Pfi  montazi kuchyfiského odsavace par
dodrzujte bezpec€nostni pokyny uvedené na
strané 50.

Pro dosazeni optimalniho vykonu nesmi byt
vnéj§i vyvod delsi nez CTYRI METRY, nesmi
mit vice nez dva uhly 900 a jeho primér musi
byt nejméné 120mm.

PFipojeni pfivodniho kabelu motoru odsavace
musi vzdy provadét odborny pracovnik!

1) Podle drzaku (O) vyznacte a vyvrtejte otvory
na misté, kde bude Srouby (S) (8x45) pfipevnén
ke stropu.

2) Pomoci $roubl (S) (8x45) pfipevnéte drzak
(O) ke stropu.

3) Pomoci Sroubl (O) (M6x16) pfipevnéte horni
ram (AB) k drzaku (O).

4) Pfipojte horni ¢ast vnitfniho potrubi pro odvod
koure (neni soucasti dodavky) k vyvodu.

5) Namontujte horni kryt (A8) a pomoci $roubl
(G) (M4x12) ho pripojte k hornimu ramu ((A6).
6) Provedte montaz celé spodni jednotky (A7)
k vrchni ¢asti pomoci Sroubu (A10) (M4 x 12)
v pozadované vysce.

7) Pripevnéte dil (B), pokud ma vnitini odtahové
po trubi (nedodava se) pramér 120.

8) Sejméte kovove filtry z téla odsavace.

9) Nainstalujte korpus pomoci Sroubt (A21) (M4
x 16) s podlozkami (A22) (86,4 x 12) vnittkem
digestore.

10) Pfipojte vnitfni odtahové potrubi pomoci
svorky (nedodava se) k dilu (B)  nebo k vyvodu
vzdu chu z motoru.

11) Pomoci Sroubd (I) (M4x12) pFipevnéte

spodni ¢ast (A9a) krytu ke spodnimu ramu (A7).
12) Nastavte spodni ¢ast (A9b) krytu (A9a) dle
vyob razeni.

13) Pripevnéte filtry zpét.

Filtre s aktfvnym uhlim (volitelné vybavenie)

Ak sa vypary nedaju odvadzat' von z kuchyne, je
mozné do odsavata namontovat filtre s
aktivnym uhlim, ktoré dokazu predistit’ a obnovit’
vzduch i v uzavretej miestnosti.

Uhlikové filtre maju Zzivotnost od troch do
Siestich mesiacov v zavislosti od podmienok
pouzivania. Aktivne uhlikové filtre sa nedaju
Cistit ani regenerovat. Po uplynuti doby
zivotnosti ich treba nahradit’ novymi.

Obr. 1 (Pagina 63)

Pfipojeni pfivodniho kabelu motoru odsavace
musi vzdy provadét odborny pracovnik!
1) Pomoci Sroubu (A4) (M4x12) pfipevnéte
drzak

difuzéru (A13) k hornimu ramu (A6).
2) Nasadte difuzér (A5) na drzak (A13).
3) PFipojte horni ¢ast vnitini odtahové potrubi
(ne dodava se) ke kulatému otvoru drzaku (A13).
4) Podle drzaku (O) vyznacte a vyvrtejte otvory
na misté, kde bude Srouby (S) (8x45) pfipevnén
ke stropu.
5) Pomoci Sroubl (S) (8x45) pfipevnéte drzak
(O) ke stropu.
6) Pomoci Sroubu (O) (M6x16) pfipevnéte horni
ram (AB) k drzaku (O).
7) Namontujte horni kryt (A8) a pomoci Sroubl
(G) (M4x12) ho pripojte k hornimu ramu ((A6).
8) Provedte montaz celé spodni jednotky (A7)
k vrchni ¢asti pomoci Sroubt (A10) (M4 x 12)
v pozadované vysce.
9) Pfipevnéte dil (B), pokud ma vnitfni odtahové
po trubi (nedodava se) pramér 120.
10) Sejméte kovoveé filtry z téla odsavace.
11) Nainstalujte korpus pomoci Sroubd (A21)
(M4 x 16) s podlozkami (A22) (26,4 x 12)
vnittkem digestore.
12) Pfipojte vnitfni odtahové potrubi pomoci
svorky (nedodava se) k dilu (B)  nebo k vyvodu
vzdu chu z motoru.
13) Pomoci Sroubl (I) (M4x12) pfipevnéte
spodni ¢ast (A9a) krytu ke spodnimu ramu (A7).
14) Nastavte spodni ¢ast (A9b) krytu (A9a) dle
vyob razeni.
15) Nasadte filtry na boéni saci ¢asti motoru del
vyobrazeni ve spodni ¢asti obrazku.
16) Pfipevnéte filtry zpét.

53

(074



RO

Stimati clienti:

Va felicitam pentru alegerea facuta.Suntem
siguri ca acest dispozitiv modern, functional si
practic, facut cu piese de cea mai buna
calitate, va corespunde nevoilor dvs. Va
rugam sa cititi fiecare sectiune a acestui
MANUAL DE INSTRUCTIUNI inainte de a
folosi hota de bucatarie pentru prima data,
pentru a asigura o functionare optima a dis-
pozitivului si pentru a evita defectiunile

provocate de folosirea incorecta, precum si
pentru a putea rezolva orice problema minora
aparuta. Pastrati acest manual, deoarece
poate oferi informatii utile despre hota de
bucatarie in orice moment si de asemenea va
ajuta si alte persoane s-o foloseasca.

Instructiuni de Siguranta

* Varugam sa tineti cont de regle-
mentarile in vigoare referitoare la
accesoriile electrice si emisia de gaze.

» Verificati daca tensiunea si frecventa
retelei sunt aceleasi cu cele indicate pe
eticheta din interiorul hotei de bucatarie.

+ Cand cablul de retea al hotei de aragaz nu
are fisa de conectare, dispozitivul trebuie
cuplat la retea folosind un intrerupator cu o
separare universala si o distanta intre
contacte de minim 3 mm. CABLUL DE
RETEA NU TREBUIE INLOCUIT DECAT
LA UN CENTRU AUTORIZAT DE
REPARATII TEHNICE.

» (Odata ce hota de bucatarie a fost instalata,
asigurati-va ca si cablul de alimentare la
retea nu se afla in contact cu margini din
metal sub tensiune.

« Evitati conectarea dispozitivului la
conducte folosite pentru evacuarea
aburului produs de surse de energie non-
electrica, de ex.: boilere, seminee etc.

+ Daca ventilatorul extractor va fi folosit
simultan cu echipament alimentat de la o
sursa de energie non-electrica, de ex.:
aragaz pe gaze, atunci camera trebuie sa
fie suficient de aerisita.

» Acumularea excesiva de grasimi pe hota
de bucatarie si pe filtrele de metal
constituie un risc crescut de incendiu si
poate provoca de asemenea scurgeri de
ulei, astfel interiorul hotei de bucatarie si
filtrele de metal trebuie curatate cel putin o
data pe luna.

» Partea inferioara a hotei de bucatarie
trebuie montata la cel putin 50 cm
deasupra plitelor electrice si la 65 cm
deasupra plitelor mixte sau pe gaz.

54

URMATI RECOMANDARILE MINIME ALE
PRODUCATORULUI DE PLITE.

Nu lasati niciodata plitele cu gaz pornite
daca nu sunt acoperite cu un recipient.
Grasimea acumulata in filtre se poate
scurge sau poate lua foc daca temperatura
creste.

Evitati sa gatiti sub hota de bucatarie daca
filtrele de metal nu sunt montate, de ex.:
cand acestea se afla in masina de spalat
vase.

Nu trebuie sa produceti flacari sub hota de
bucatarie.

Decuplati dispozitivul inaintea unei
manipulari interne, de ex. in timpul curatarii
sau intretinerii.

Recomandam folosirea manusilor si o
atentie sporita in timpul curatarii partilor
interne ale hotei de bucatarie.

Hota dvs. este proiectata pentru uz casnic
si doar pentru extragerea si purificarea
aburului  produs in timpul prepararii
mancarii. Va veti asuma responsabilitatea
folosirii acesteia in alte scopuri, care pot fi
periculoase. Fabricantul nu isi asuma res-
ponsabilitatea pentru defectiunile cauzate
de folosirea acesteia in alte scopuri, care
pot fi periculoase. Fabricantul nu isi asuma
responsabilitatea pentru defectiunile
cauzate de folosirea inadecvata a dispozi-
tivului.

Pentru reparatii va rugam contactati cel
mai apropiat centru de Asistenta Tehnica
TEKAsi folositi intotdeauna piese de
rezerva originale. Reparatile sau
modificarile realizate de persoane
neautorizate pot provoca o proasta
functionare sau defectiuni ale dispozitivului
care va pot pune viata in pericol.

Acest dispozitiv este marcat conform
directivei europene 2002/96/EC asupra
“Deseurilor de Echipamente Electrice si
Electronice” (WEEE). Acest criteriu este
cadrul valabil in Europa referitor la
returnarea si reciclarea Deseurilor de
Echipamente Electrice si Electronice, E
Cand hota de aragaz este pornita in
acelasi timp cu un alt dispozitiv sau
echipament care nu e electric si are alta
sursa de energie, extragerea aerului
(subpresiunea) nu trebuie sa depaseasca
4Pa (4 x 10-5bari).

Dispozitivul nu este destinat folosirii de
catre copii sau persoane infirme fara a fi
supravegheate. Copiii mici trebuie
supravegheati pentru a nu fi lasati sa se
joace cu dispozitivul.



Cuprins

Biztonsagi utasitasok

Puteti regla hota de bucatarie folosind

Pagina comenzile cum sunt prezentate in diagrama.
Descrierea dispozitivului 55
Instructiuni de folosire 55
Curatare si intretinere 56 Le) L) L2} 03] L&) (]
Rezolvarea problemelor 56
: — : ~ #  Lumina
Dimensiuni si specificatii 56 1 Viteza minima
Accesorii incluse 57 2 Viteza medie
Instalare 57 3 Viteza maxima
Filtre de carbune active 57 + Vitezaintensiva
© Temporizator
: : o : Porniti ventilatorul de extractie pentru cateva
Descrierea dispozitivului - - - .
minute inainte de a gati pentru a va asigura ca
, s-a creat un curent de aer constant inainte sa
A Un programator electronic cu butoane

pentru a controla viteza si lumina.

B Filire metalice.

C Lampi cu patru becuri - 20 W (E-14).

D, E Capac tub ajustabil vertical.

F Parte decorativa.

apara aburul.

Permiteti ca ventilatorul de extractie sa
functioneze cateva minute dupa ce ati
terminat de gatit (intre 3 si 5 minute) pentru a
inlatura grasimea din tubul de evacuare.

Acest lucru previne intoarcerea grasimii,
fumului si mirosurilor.

Programarea Temporizator

Procedeaza dupa cum urmeaza:

1 .- Alegeti viteza necesara.
2 .- de presa “de timp”. Lumina se va incepe
sa flash. Durata de “timp” este de 10 min. Tn
perioada de timp programat, viteza ventilato-
rului poate fi schimbat.

55

RO



RO

Curatare si intretinere

In timpul efectuarii curatarii si intretinerii,
asigurati-va ca sunt respectate instructiunile
de siguranta prezentate la pagina 54.

Curatarea corpului hotei

folositi curatitori brevetati mentionati in ins-
tructiunile de folosire ale produsului.

* Nu folositi niciodata curatitori metalici, sau
produse abrazive ori corozive.

* Uscati hota de bucatarie folosind un
material care nu lasa scame

* Nu este recomandata folosirea curatitorilor
cu abur.

Curatarea filtrelor metalice

Pentru indepartarea filtrelor din locasul lor,
apasati usor pe inchizatoare si trageti-le.
Filtrele de metal pot fi curatate prin inmuierea
lor in apa fierbinte si detergent neutru pana la
dizolvarea grasimii si apoi clatirea lor la
robinet sau folosind produse speciale pentru
indepartarea grasimii.

Pot fi de asemenea spalate intr-o masina de
spalat vase. In acest caz, se recomanda
depozitarea lor in pozitie verticala pentru a
evita lipirea resturilor de mancare de acestea.
Curatarea intr-o masina de spalat vase poate
deteriora suprafata metalica (innegrind-o),
desi

acest lucru nu va afecta capacitatea sa de a
retine grasimile.

Odata curatate, lasati filtrele sa se usuce apoi
montati-le la hota de bucatarie.

Schimbarea becurilor

Procedati astfel:

» Desurubati capacul reglabil al lampii.

» Schimbati lampa defecta/arsa. Puterea
* maxima a lampii este de 20 W (G-4).

» Insurubati capacul reglabil al lampiil

Rezolvarea problemelor
Efectuati urmatoarele verificari inainte de a suna centrul de Intretinere Tehnica:

Problema

Cauza posibila

Solutia

Ventilatorul de extractie nu

functioneaza nu este conectat

Cablul de alimentare la retea

Nu exista curent in retea.

Conectati cablul de
alimentare la retea

Furnizati curent in retea.

Hota de bucatarie nu extrage
suficient sau vibreaza

a aerului.

Filtrele sunt imbacsite de grasime

Blocaj in conducta de evacuare

Schimbati sau curatati filtrele
active de carbune si /sau
metalice, in functie de caz.

Inlaturati blocajul

Lampile nu se aprind Lampile sunt arse

Lampile sunt slabite

Inlocuiti lampile
Fixati lampile

Dimensiuni si specificatii

Vezi pagina 62.

TEKA INDUSTRIAL S.A. isi rezerva dreptul de a efectua schimbari si corectari ale produselor
considerate necesare, fara a le modifica caracteristicile de baza.

56



Accesorii incluse

150/ 120 mm reductie.
Suport pentru capacul tubului.
Suport pereti.
Fise de perete (8 x 40).
Buloni de ancorare (95 x 45).
Fise de perete (d6 x 30).
Buloni de ancorare (94 x 30).
76,4 x @18, saibe.
36,4 x @12, saibe.
Sururburi (& g\/l 3,9 x 13).
Surubun (M4 x 12).

Clame.

NNONNNNNNR R

Instalare

Fig. 1 (Pagina 63)

Inainte de a instala hota de bucatarie cititi si
respectati Instructiunile de Siguranta
prezentate la pagina 54.

Pentru o functionare optima, conducta
externa nu trebuie sa depaseasca PATRU
METRI lungime, sa nu aiba mai mult de doua
unghiuri de 90° iar diametrul trebuie sa fie de
cel putin @120.

ISURSA DE ALIMENTARE A MOTORULUI
TREBUIE CONECTATA DE CATRE
PERSONALUL TEHNIC AUTORIZAT.

1) Folosind suportul (O) trasati si perforati
orificiile in care vor fi montate suruburile pe
plafon (S) (@8 x 45).

2) Insurubati suportul (O) pe plafon cu
suruburile (S) (8 x 45).

3) Montati cadrul superior (A6) pe suport (O)
folosind suruburile (Q) (M6 x 16).

4) Conectati partea superioara a tubului
interior (nu e inclus) la orificiul de evacuare.
5) Montati capacul superior (A8) si atasati-l la
cadrul superior (A6) cu suruburile (G) (M4 x 12).
6) Partea inferioara (A7) a unitatii se
monteaza de partea superioara si se
ataseaza acoperisul folosind suruburi
(A10)(M4x12) la inaltimea ceruta.

7) Montati partea (B) daca tubul interior (nu e
inclus) este de @120.

8) Se indeparteaza filtrele metalice.

9) Se monteaza corpul unitatii cu suruburi
(A21) si o saiba (A22) (96,4 x ©@12) in
interiorul hotei de bucatarie.

10) Atasati tubul interior cu o clama (nu e
inclusa) la (B) sau la ventilul de aerisire al
motorului in functie de caz.

11) Montati partea inferioara (A9a) a
capacului la cadrul inferior (A7) cu suruburile
(I) (M4 x 12).

12) Reglati partea inferioara (A9b) a
capacului (A9a) ca in diagrame.

13) Montati filtrele metalice din nou.

Filtre active de carbune (Optional)

Cand extractia gazului exterior nu este
posibila, atunci hota de bucatarie poate fi
setata sa purifice aerul prin reciclarea
acestuia prin filtre de carbune.

Filtrele active de carbune pot fi active pe o
perioada intre 3 si 6 luni, in functie de
conditiile individuale de utilizare. Aceste filtre
nu pot fi curatate sau innoite.

Ele trebuie sa fie inlocuite atunci cand
perioada in care pot fi utilizate se apropie de
sfarsit.

Fig. 1 (Pagina 63)

ISURSA DE ALIMENTARE A MOTORULUI
TREBUIE CONECTATA DE CATRE
PERSONALUL TEHNIC AUTORIZAT.

1) Montati suportul difuzorului (A13) pe cadrul
superior (A6) cu suruburile (A4) (M4 x 12).

2) Reglati difuzorul (A5) peste suport (A13).
3) Conectati partea superioara a tubului
interior (nu e inclus) la iesirea suportului
circular (A13).

4) Folosind suportul (O) trasati si perforati
orificiile in care vor fi montate suruburile pe
plafon (S) (98 x 45).

5) Insurubati suportul (O) pe plafon cu
suruburile (S) (98 x 45).

6) Montati cadrul superior (A6) pe suport (O)
folosind suruburile (Q) (M6 x 16).

7) Montati capacul superior (A8) si atasati-l la
ca;irul superior (A6) cu suruburile (G) (M4 x
12).

8) Partea inferioara (A7) a unitatii se
monteaza de partea superioara si se
ataseaza acoperisul folosind suruburi
(A10)(M4x12) la indltimea ceruta.

9) Montati partea (B) daca tubul interior (nu e
inclus) este de @120.

10) Se indeparteaza filtrele metalice.

11) Se monteaza corpul unitatii cu suruburi
(A21) si o saiba (A22) (96,4 x ©@12) in
interiorul hotei de bucatarie.

12) Atasati tubul interior cu o clama (nu e
inclusa) la (B) sau la ventilul de aerisire al
motorului in functie de caz.

13) Montati partea inferioara (A9a) a
capacului la cadrul inferior (A7) cu suruburile
() (M4 x 12).

14) Reglati partea inferioara (A9b) a

capacului (A9a) ca in diagrame.

15) Asezati filtrele in sectiunea de curent
laterala a motorului potrivind gaurile din filtre
(A11) cu cu pivotii (A12) de la carcasa
motorului.

16) Montati filtrele metalice din nou.).

57

RO



BG

YBaxkaemu KIneHTH,

Bnarogapum nckpeHo n Bu nosgpassiBame 3a
Bawwna un3bop. Hue cme ybepeHw, 4e TO3MU
MoAepeH, (byHKUMOHaNeH W npakTUyYeH ypen,
KOHCTPYMpaH OT BUCOKOKa4eCTBEHW MaTepvanu,
e OTroBOpvM HamW-NnbNHO Ha Bawwute
noTpebHocTU.

Mons, npeau ynotpebata Ha ypeda 3a MbpBu
nMbT, Aa NpoyeTeTe BHUMATENHO W AETalIHO
ToBa pbkoBoACTBO 3a ynotpeba, 3a pAa
nsnonseate Hain-gobpe BB3IMOXHOCTUTE Ha
abcopbaTtopa npu ekcnnoatauuaTa U ga
nsberHeTe nospeau, KOUTO MoraT Aa nocrneasat
npv HenpaeunHata My ynotpeba. CbLuo Taka Bu
npefocTaBsMe KpaTKM WMHCTPYKUMM, 3a Aa
n3berHete u Haml-mankute npobnemu npwu
HeroBaTa ynotpeba.

CbxpaHsiBaiiTe ToBa PbKOBOACTBO Ha CUrYpHO
msacto. To BuHarm we Bu paBa nonesHa
nHopMaLUs 1 Le nomara 1 Ha Apyrv xopa aa
n3nonaeaTt TO3u ypea.

MHcTpykumm 3a 6esonacHocT

» [lpegn ynotpebata Ha Bawwusi abcopbatop
3a MbpBM MbT, TpsbBa Aa 06bpHETE 0COOEHO
BHUMaHue Ha pPBbKOBOACTBOTO 3a
WHCTanvpaHe u cBbp3BaHe Ha ypeaa.

» Ako xxenaete ga mnsknounte abcopbartopa ot
eneKkTpuyeckaTa Mpexa HuUKora He AbpnanTe
kabena. BuHarn gbpnaiite camo wencena.

+ He BkntouBavite abcopbartopa, ako LenocTra
Ha enekTpuyeckusi kaben e HapylleHa unu
ako uMa npekbcBaHuA u 6Genesum Ha
N3HOCBaHE OKOJI0 KOHTPOJTHUSI MaHer.

» Ako abcopbaTopbT cnvpa aa pabotu unm He
(byHKLMOHUPA HOPMarnHo, U3KMYeTe ro oT
eneKkTpuyeckaTa Mpexa 1 ce KOHCynTupanTe
C TEXHVK OT OTOPU3MPAHUS CEPBU3.

* He ocrtaBsiiTe rasoBu KOTMOHM C OTKPUT
nnambk, 6e3 ga uma BbpXy TAX CbA 3a
rOTBEHE.

* He ponyckante ga ce HaTpynBa MasHWHA
BBPXY KOSAATO U Aa e yacT Ha abcopbaTtopa u
ocobeHo BbB untpute - TOBA
YBEJIMYABA OMNMACTHOCTTA OT MNOXAP!

* He dnambupanTte OVPEKTHO nog
abcopbatopa.

* [lpean wuHcTanupaHeto Ha abcopbaTtopa
cnegBa fda ce cbobpasuTte C MecTHUTE
npaBuna v cTaHgapTV U Aa cnasute HopMmuTe
no AocTaBKaTa Ha ras.

» [lpegn pa Bkntounte abcopbaTtopa ybenete
ce, Ye YyecToTaTa U HaNpPeXeHWeTo Ha ToKa B
eriekTpuyeckata mMpexa CbOTBETCTBAaT Ha
Te3n, Kouto ca oTbenssaHu Ha eTukeTa C
TEXHWYECKUTE XapaKTepUCTUKM, KOMTO ce
HamMmupa OT BbTpelHaTa cTpaHa Ha
abcopbatopa.

+ BknioyBaHeTo M wusknioyBaHeTo Tpsbea Aa
cTaBa upe3 e[HOMOMICEH MNpeKkbcBay ¢

58

MUHUManNHO pas3cTosiHMe Mexay knemute 3
MM.

EnekTpuyecko cBbp3BaHe TpsibBa fa cTaHe ¢
noaxoAsuy reBkaB kaben. He ce paspeluaBa
nsnonssaHe Ha kaben 6e3 3asemsBaHe.
MN3TernsHmnat Bb3gyx He TpsibBa fa Bnv3a B
TpbbonpoBoa, KOWTO ce wu3non3ea 3a
OTBEXAAHEeTO Ha oTnagbuu, napa wunm
BEHTMNaUMOHHM  TpbOONPOBOAM,  KOWUTO
nanonssaTt apyra eHeprus ocBeH
enekTpuyeckaTa.

Crasata TpsibBa ga uma fobpa BeHTMnauwus,
ako abcopbatopa Wwe ce wu3nonsea
€JHOBPEMEHHO C HSKOW ApYrn ypeau, KoUTo
nsnonseaTt apyra eHeprusa ocBeH
enekTpuyeckara.

dunTpute TpsibBa Oa ce noyucTBaT Hal-
Marsko BEAHBX MECEYHO.

[onHaTa YacTt Ha abcopbaTopa TpsbBa Aa e
Ha BMCOYMHA Hamn-manko 50 CM. OT KOTIOHa,
aKo nanonaearte enekTpuyecka neyka, Unu Ha
65 cm, ako umaTe rasosa neyka. Ako obave B
WHCTPYyKUMsTa /ynbTBaHeTo/ 3a ynotpeba Ha
neykata unu KOTIOHUTE ce npenopbysa Mo-
ronsiMo pascTosiHue, TO crnefBa pfa ce
cnassa.

Pasbupa ce, ToBa 3aBuCK OT YecToTata Ha
nsnonssaHeTo Ha abcopbartopa. Vmalite
npeasua, 4Ye nNOo BpeMe Ha rOTBeHe
MasHWHWUTE W napute ce akymynupar B
abcopbaTopa, He3aBMCUMO pJdanu TOW e
BKITIOYEH UMK He.

MpenopbyBame Bu ynotpebaTa Ha pbkaBuum
1 Aa nposiBUTe BHUMaHWe MNpu noyucTBaHe
Ha BbTpeLlIHoCcTTa Ha abcopbaTopa.

He wusnonseaiite abcopbatopa, 6e3 ga ca
nocraBeHu untpuTe.

AbcopbaTopbT € MpoekTMpaH 3a AoMallHa
ynotpeba M camo 3a oOTBexgaHe w
npeyncTeaHe oOT MUPU3MKU, KOUTO Cce
cb3gaBaTt Mpu NPUroTBAHETO Ha SACTUSA.
Ynotpebarta My ¢ kakBaTo 1 fja e Apyra len e
caMo Ha Bawa OoTroBopHOCT M MOxe pJa
cb3fage onacHoCT.

B cnyyam Ha noBpema TpsibBa ga ce
06bpHETE KbM Hali-6nM3kuns oTopMU3npaH
cepBu3 Ha ,Teka” M nNpu PemMOHT BUHaru
TpsbBa f[a ce uM3non3eBaT OpWUrMHarHK
pesepBHU 4acTn! PeMOHTM U npomeHwu,
HanpaBeHW OT ApYyr, MOXe Aa npeausBukat
weTn u noBpeau B ypeda, Aa Hapywart
HeroBoTO (DYHKUMOHMPaHE M TOW Aa CTaHe
onaceH npu ynotpeba. MponsBogutenst He
Ce cyMTa OTFOBOPEH 3a LWeTW W TpaBmW,
npeamsBMKaHn OT HenpasunHa ynotpeba Ha
abcopbaTopa.

He ocTaBsiiTe 6e3 Hag3op nNpu ypeaa Aeua un
MHBanNUau.



CbaobpxaHue

MHcTpyKumm 3a ynotpe6a

Ypes HaTuckaHeTo Ha 6yTOHVITe NoKa3aHu Ha

crp- cxemaTta, Bue koHTponuparte dyHKUMOHMpPa-
OnwucaHve Ha ypena. 59 HeTo Ha abcopbaTopa.
WHcTpykyum 3a ynotpeba. 59
PyitiA 38 yriot (o) (O (2] (30 (2 &)

MouucTtBaHe 1 nogapwbXKa. 60
Ako Hewwo He paboTu. 60 s  OceTneHune
TexHuyecka UHopmauus. 60 1 Munumana ckopoct
Akcecoapu. 61 2 Cpearia copoct

3 MakcumanHa ckopocT
WMHctanayus. 61

. donbnHuteneH BeHTUNATOP
dunTpu C aKTMBEH BBITIEH. 61 © Taitmep

Onucanue Ha ypepa

A EnektpoHeH

nporpamatop C

6yTOHVI 3a KOHTPOJN Ha CTeneHute

N OCBETIIEHNETO

B MeTanHu comntpu.

C CraHpapTHo ocBeTneHue — 4x20
W (G-4)

D,E BepTukanHo perynupyemmu
BBHLLUHW KOPMYCK.

F [ekopaTuBHO Kpuno

3a pga wvmate no-gobpa abcopbauus, Bwu
npenopbyBamMe Aa BKMHOUUTE ypeaa HAKOMKO
MUHYTW Mpeau [a 3anoyHe npoueca Ha
roTBeHe, Taka 4e oOTBexgawusa OoTBOp Aa
nocTurHe  no-ctabuneH ©  MNOCTOSIHEH
Bb3AylWEeH MOTOK 3a OTCTpaHsaBaHe Ha
MUpU3MHUTE.

CblWo Taka, cneg npuknioYBaHe Ha
rotBeHeto ocTtaBeTe abcopbaTtopa Aa
nopaboTu oLLe HAKOMNKO MUHYTH (3-5 MUHYTH),
Taka ye ga oTBede BCUYKM Napu U MUpUsmmu
OT NoMeLLeHneTo.

MporpamMupaHe Ha Tarimepa
CneppgaiiTe VHCTPYKLUWUTE OMUCaHW Mno-Jony:

1. N3bepeTe xenaHaTta CKOPOCT.

2. HatucHete OyTOHBT Ha Tanmepa.
MHOvkaTopbT LWe 3anoyHe g[a  mura.
MpoabmxkntenHoctta Ha Tanmepa e 10
MUHYTHU.

Korato nporpammpaHoTo BpemMe 3anouvHe aa
Teye, CKOPOCTTa Ha BeEHTMNaTopa Moxe fa ce
NpoMeHs.

VMIHTeH3nBHaTa CKOPOCT € aBTOMaTU4HO

nporpamMmpana, kato crnej nepuop ot Bpeme
10 MVHYTK LLEe Ce NPEBKIYN Ha CKOPOCT 2.

59

BG



BG

MounctBaHe U noaapbXKa

Mpeau oa 3anoyHeTe kakBaTo M Aa e pabota
no nouyucTeaHe WU  noagpbXka  Ha
abcopbaTtopa ro uskKIoveTe oT
enekTpuyeckaTa Mpexa.

Mpun nouucTBaHeTO UM  NOALbPXKAHETO
chnasBaiiTe WHCTPYyKUMMTE 3a CUrypHocT,
hageHu Ha ctp. 58.

MouuncTBaHe Ha hunTpute

Ma3Bapete mnTtpuTe, KaTo rm ocBoboanTe ot
3aKonyasnkuTe UM 4pes3 JIeKO HaTUCKaHe U U
n3gbpnate. Namuinte duntpute, Kato rum
HakMcHeTe B ropelia Bofa C HeyTpareH
npenapar, 4OKaTO Ma3HWHUTE Ce Pa3TBOPST U
crnep ToBa M U3NMakHeTe C Boda WM CbC
creumanHu npenapaTtu cpelly MasHUHMN.
dunTpuTe MoraTt fa ce MUAT U B CbAOMUSINIHA
MawuHa. B To3M cnyyarW BuHarM ru
nocTaBsarTe BepTuKanHo, 3a na usberHete
3aA4pbCTBaHe ¢ oTnagbun. Cren nammuBaHe
ocTaBeTe HUNTpUTE Aa U3CbXHAT 1 Toraea rm
nocraeeTe obpaTHO Ha abcopbaTopa.

3abenexkn: MwueHeTo B cbaoMusinHaTa
MallMHa ¢ ,arpecuBeH” (CuUneH) nouyncTeall
npenapat Moxe Aa MOTbMHU NMOBbPXHOCTTa

Ha MeTanHuTe YyacTu Ha punTpuTe, 6e3 ToBa
[a noenuMsie Ha cnocobHocTTa MM 3a
abcopbupaHe.

MouncTeaHe Ha kopnyca Ha abcopGaropa

3a noYncTBaHe ce npenopbyBa
M3MoN3BaHeToO Ha cneumanHu npenapaTu
(ocobeHO 3a WMHOKCOBUTE MOAENU) UM Ha
BMaXeH napuan, HanoeH C xnagka Boga C
HeyTpaneH canyH (3a moAenute B UBAT).
Cnen ToBa noacyweTte cbC Cyx napuan,
KOWTO He OCTaBsl BMakHa.

3abenexka: Hwkora He wu3nonseanTe
KyXHEHCKa Ten Unm 4YeTkun, KakTo 1 abpasvBHM
N KOPO3MBHW MNpenapaTtu, KOMTO MoraT Aa
HapaHsT NOBbPXHOCTTa Ha abcopbaTtopa.

He n3nonaeaiite ocTpyu MeTanHu npeameTu,
KaTO HOXOBE, HOXULM U OPYTH.

CmMsiHa Ha eneKkTpu4eckuTe KpyLIKu 3a
ocBeTneHue

Ceanete cuntpute.
CwmeHeTe namnuTe - makc. 20W (G-14).
3aBbpTeTE METANHUTE PUNTPMU.

Ako Hewwo He paboTn
Mpean ga noTbpcuTe TEXHUYECKa NOMOLL, 3a HsIKO Npobnem, Mons Aa npoBepute B Tabnuuara:

Mpobnemun

BepoAaTHM npuumnHm

PeweHune

AbcopbatoptT He paboTtn
CBbp3aH.

EnekTpnueckua kaben He e

Hama TOK B KOHTaKTa.

Cebpete Kabena C en. 3axpaHBaHe.
MNposepete/ pemoHTMpaiiTe
eNeKTpUYecKaTa MHCTanauna.

A6copbupaHeTo He e

mlf"IJ'ITpI"ITe Ca 3anyweHn ¢ MazHUHW.

MouuncTeTte unu nogmeHete Gpuntpure.
Mouuncrete naxoaawarta Tpbba.

namnu He CBeTAT PazeuHTINMK Ca ce.

3aQ0BONWUTENHO
CBbp?KETE‘ ce CcbC CHegMaHHCT
W3xopswara Tpbba e 3anyweHa. MOHTaXHUK U cnasgaiiTte
PBLKOBOACTBOTO 3a MHCTanaywAa
HeotroBapsAwa usxogHa Tpuba. OT Ta3u bpowypa.
Enektpuyeckure WN3ropenw ca. MNopmeHeTe ru.

3aBWiATe r' OTHOBO.

CTp. 62.

*TEKA ViHgbectpuan S.A. cu 3anas3Ba npaBOTO [a M3BbLPLUBA MPOMEHU U KOPEKLMN B CBOUTE
npoaykTh, 6e3 Aa NPOMEHSI OCHOBHUTE TEXHUYECKU XapakTepUCTUKK

60



Akcecoapu B KOMMmneKTa

16p. 150/120 mm peayumpaly, HakpanHUK
26p. [bpxaun 3a BbHLLEH KOpnyc
20p. CTeHeH gbpxad
66p. Owobenun (I8 x 40)
606p. Bontose (5 x 45)
46p. Oo6enn (J6 x 30)
46p. Bontose (J4 x 30)
26p. LLaribn @6,4 x @18
26p. LLlanbun @6,4 x 312
26p. BuHToBe (3.9 x 13)
46p. BuHToBE (M4 X 12)
26p. Ckobu
WHcTanupaHe

3a pa MoHTupate abcopbaTtopa B KyxHATa,
cneppalite cxemara (cur.1) Ha cTp. 63.

3a pa 6baoe abcopbupaHeTo onNTUMAarHo,
nsxogsiata Tpbba He TpsAbBa Aa HaaBWLWaBa

4 meTpa ObIIKUHA U la He BKM0YBa noBeye oT 2
yynku ¢ 90 rpagyca, a AnameTbpbT Aa € NoHe &
120.

| CBbp3BaHeTO Ha abcopbaTopa TpsibBa aa 6bae
M3BBPLUEHO OT KBaNUMULUMpaH cneumanuct.

1) M3nonseaiku abpxaybT (O), otbenexete n
npobuitTe Aynku TaMm KbAETO BUHTOBETE Lie ce
3aBUHTAT B atobenute S (28 x 45).

2) 3aBuHTeTe gbpxaybT (O) ¢ nomowTa Ha
atobenute S (28 x 45).

3) MoHTupante ropHoTto wacu (AB6) BbPXY
avpxava (O) kato usnonasate BuHTOBeTE (Q)
(M6 x 16).

4) CBbpxeTe ropHaTa 4acT Ha Bb3QyXx0BOAa KbM
usxopa.

5) MoHTupanTe ropHoto nokputue (A8) u ro
3aKayeTe KbM ropHoTO wacwu (A6) ¢ nomoLyTa Ha
BuHTOBeTE (G) (M4 X 12).

6) 3akpenete abcopbatopa (A7) KbM TaBaHa C
nomotyTa Ha BuHToBeTe (A10) (M4x12).

7) Moctaeete yacT (B), ako Bawusa Bb3gyxoBop,
e 120.

8) OTcTpaHeTe MeTanHuTe UNTPU.

9) NocTtaBeTe kopryca Ha ypefa KaTo 3aTerHete
BuHTOBEeTe (A21) (M4x16) c waribute (A22)
(96,4 x @12) oT KbM BbTpellHaTa CTpaHa Ha
abcopbaTopa.

10) 3axBaHeTe Bb3AYyXOBOABLT CbC ckoba 3a (B)
UMK 3a U3XOOHWS OTBOP Ha MoTopa.

11) MoHTupante pgonHata 4act (A9a) Ha
NOKPUTUETO KbM AOMHOTO WwacK (A7) ¢ nomoLyTa
Ha BuHTOBeTE (1) (M4 x 12).

12) TloctaBete ponHata 4yact (A9b) Ha
nokputmeto (A9a) kakTo e MoKa3aHo Ha
avarpamuTe.

13) MNocTaBeTe OTHOBO MeTanHUTE OUNTpU.

¢’VI]'ITpVI C aKTUBEH BbITIEH

Bbnpekn ye e npenopbuMTENHO M3BEXAaHe Ha
napuTe HaBbH, MOXe [a ce 13rnonaeat UITpu ¢
aKTUBEH BbITEH, KouTo cnocobcTeaT
NOCTBLMBAHETO HA NMPEYUCTEH Bb3AyX B KyXHATA.
dunNTpUTE C aKTUBEH BBIMEH ca rogHn ot 3 Ao 6
Mecella B 3aBMCUMOCT OT TSIXHOTO M3Mon3BaHe
Ha abcopbatopa.

duNTpUTE C aKTUBEH BBLITIEH HE Ce MUSIT, HUTO
Bb3cTaHoBsABaT. Cnep TsaxHata ynoTtpeba
TpsibBa Aa ce 3aMeHST C HOBU OUNTPU.

! CBbp3BaHeTo Ha abcopbaTopa Tpsibea Aa 6bae
M3BBPLUEHO OT KBaNMULUMpaH crneuuanmcr.

1) MoHTupanTe gbpxavybT Ha audysepa (A13)
KbM ropHoTo wacu (AB) c nomowTa Ha
BuHTOBETE (A4) (M4 X 12).

2) MoctaBeTe andysepbT (A5) Hag Abpxada
(A13).

3) CBbpXeTe ropHaTa YacT Ha Bb34yXoBoAa KbM
n3xoaa Ha avpxada (A13).

4) N3nonssavikn abpxaybT (O), oTbenexete u
npobuiiTe Aynku Tam KbAeTO BUHTOBETE LUe ce
3aBUHTAT B Atobenute S (88 x 45).

5) 3aBuHTeTe AbpxaybT (O) ¢ nomowTa Ha
arbenute S (28 x 45).

6) MoHTupante ropHoto wacu (A6) BBpXY
abpxava (O) kato manonseate BuHTOBeTe (Q)
(M6 x 16).

7) MoHTupanTe ropHoTo nokputue (A8) u ro
3akayeTe KbM ropHoTo wacu (A6) ¢ nomoLiTa Ha
BuHTOBeTE (G) (M4 x 12).

8) 3akpenete abcopbatopa (A7) KbM TaBaHa C
nomouyta Ha BuHToBeTe (A10) (M4x12).

9) MocTaBeTe 4yacT (B), ako Bawwmsa Bb3ayxoBos
e 9120.

10) OTCcTpaHeTe MeTanHuTe UNTPU.

11) TlloctaBeTe koprnyca Ha ypeda KaTto
3aTterHete BuHTOBeTE (A21) (M4x16) C warbute
(A22) (26,4 x D12) OoT KbM BbTpELLHATa CTpaHa
Ha abcopbatopa.

12) 3axBaHeTe Bb3AYyX0BOABLT CbC ckoba 3a (B)
UK 3a U3XO0OHWUS OTBOP Ha MOTopa.

13) MoHTtuparite ponHata uvact (A9a) Ha
NOKPUTMETO KbM [0NHOTO wacu (A7) ¢ nomoLuta
Ha BuHTOBeTE () (M4 X 12).

14) ToctaBeTe ponHata 4act (A9b) Ha
nokputneto (A9a) KakTo e MnokasaHo Ha
avarpamure.

15) MocTtaBete unTpute BbLB BCMyKaTenHata
cekuMsi Ha MoTopa, Taka u4e AynkuTe Ha
duntpute (A 11) aa ceBnagHat ¢ ocute (A12) Ha
MOTOPHUS KOpMyC.

16) MocTaBeTe OTHOBO MeTanHUTe hUNTpU.

61

BG



N — []

JeKQ

TEKA INDUSTRIAL 5.A.
SANTANDER (E)

CAMPANA DECORATIVA
Céseign Técnico : *

Serial No.
Mo KATAEKEMHE:

ELECT:*

LAMPS POWER:

PUISSANCE LAMPES.
NENNLEISTUNG HALOGENLAMPEN:
POTENCIA NOMINAL DAS LAMPADAS:
METTETH ONOMALTH IEXIE;

POTENCIA NOM. LAMPARAS:

€ g

i [

810)1110| 61

200 600 330 297

Codigo Técnico Tension (V) de red Frecuencia (Hz) de red

Potencia (W) de luces/motor

Code Nr. Netzspannung (V) Frequenz (Hz)

Nennleistung (W) Lampen/Motor

Technical Code Network Tension Network Frequency

Lights/ Motor Power (W)

Code Technique Tension (V) Réseau Fréquence (Hz) Réseau

Puissance (W) Lumieres/Moteur

Codigo Técnico Tenséo (V) Da Rede Freq. (Hz) Da Rede

Poténcia (W) Das Luzes /Motor

Texvikog Kwdikog Tdon Aktoov (V) Suxvotnta Aiktoou (Hz)

loxug ®wtog/ Motép (W)

Teknik Kodu Hat Gerilimi (V) Hat Frekansi (Hz)

Isik/ Motor Guict (W)

Kod techniczny Napigcie znamionowe (V) | Czestotliwos¢ (Hz)

Oswietlenie/ Moc silnikéw (W)

Mdiszaki K6d Szam Halozati Feszultség (V) Frekvencia (Hz)

Névleges Teljesitmény 1zzé/Motor (W)

TexHUYecKunii kog HanpsxeHue B cetu (B) Yacrora B ceTu (M)

MolyHocTb namnoyek/moTopa

TexHiuHe no3HaueHHA | Hanpyra B mepexi (B) YacrtoTta ctpymy B mepexi (M)

MoTyHicTb Nnamnoyok/asuryHa (BT)

Technicky kéd Napatie v sieti (V) Frekvencia siete (Hz) Osvetlenie / Motor vykon (W)
Technick™ kod Elektrické napti (V) Frekvence v siti (Hz) V kon osv(tleni/motoru (W)
Cod Tehnic Tensiune Retea (V) Frecventa Retea (Hz) Putere Lumini/Motor (W)
TexH. koa En. 3axpaH. (V) YecToTa (Hz) MouwHocT OceT./MoTop

* 220 - 240 50/ 60 4x20/*

* 110-127 60 4x20/*

*\er Placa de Caracteristicas en el interior de la campana.

* Siehe Typenschild im Innern der Dunstabzughauben.

* Check Characteristics label inside the hood.

*Voir Plague des Caractéristiques a l'intérieur de la hotte.

*\Vér Placa de caracteristicas no interior do exhaustor.

* ENéy&te TV Tapméla TexVIKwy XapaKTNPIoTIKWVY PHECA OTOV amoppo®nTipa.
* Cihazyn Uzerindeki teknik 6zellikler etiketini kontrol ediniz.

* Patrz tabliczka znamionowa wewnatrz okapu.

* Lasd a tipuscimkét a paraelszivo belsejében!

* NpoBepbTe TabNNUKY XapaKTePUCTUK BHYTPU BbITSXKKN

* [INBITbCA CMUCOK XapakTepPUCTUK BCEPeAVIHI BUTAXKKN.

* Pozri Gdaje na vyrobnom stitku pristroja, umiestnenom vo vnutri odsavaca.
* Popis naleznete na Stitku uvnitf digestore.

*Vezi Eticheta cu caracteristici in Interiorul hotei.

* TEXHWYECKUTE LLAHHU CA YKA3AHW HA ETUKETA C ENNEKTPUYECKIW MOKA3ATENN.

62




63



COUNTRY COMPANY CcC
AUSTRALIA TEKA AUSTRALIA Pty. Ltd. 61

AUSTRIA KUPPERSBUSCH GesmbH 43
BELGIUM B.V.B.A. KUPPERSBUSCH S.P.R.L. 32
BULGARIA TEKA BULGARIA LTD. 359
CHILE TEKA CHILE, 5.A. 56
P. R. CHINA TEKA INTERNATIONAL TRADING (Shanghai) 86
CZECH REPUBLIC TEKA CZ S.R.0. 420
ECUADOR TEKA ECUADOR, S.A. 593
FRANCE TEKA FRANCE 5.A.S. 33
GERMANY TEKA KUCHENTECHNIK GmbH 49
GREECE TEKA HELLAS ALE. 30
HUNGARY TEKA HUNGARY KFT 36
INDONESIA PT TEKA BUANA 62
ITALY TEKA ITALIA S.P.A. 39
KOREA (SOUTH REP.) TEKA KOREA CO. LTD. 82
MALAYSIA TEKA KUCHENTECHNIK (MALAYSIA) SDN. 60
MAROC TEKA MAROC, 5A 34
MIDDLE EAST TEKA KUCHENTECHNIK MIDDLE EAST FZE Eral
MEXICO TEKA MEXICANA S5.A. de C.V. 52
PAKISTAN KUPPERSBUSCH-TEKA PAKISTAN Pvt. Ltd. 92
POLAND TEKA POLSKA SP. Z0.0. 48
PORTUGAL TEKA PORTUGAL, S.A. 351
ROMAMNIA SC TEKA KUCHENTECHNIK ROMANIA SRL 40
RUSSIA TEKA RUS LLC 7

SINGAPORE TEKA SINGAPORE PTE. LTD. 65
SPAIN TEKA INDUSTRIAL, S.A. 34
THAILAND TEKA (THAILAND) CO. LTD. 66
TURKEY TEKA TEKNIK MUTFAK 90
UKRAINE TEKA UA 380
UNITED ARAB EMIRATES ~ TEKA KUCHENTECHNIK U.A.E. LLC 971
UNITED KINGDOM TEKA PRODUCTS LTD. 44
usA TEKA USA, INC. 1

VENEZUELA TEKA ANDINA, 5.A. 58
VIETNAM TEKA VIETNAM CO LTD 848

C/ Cajo, 17

TEKA INDUSTRIAL, S.A.

TELEPHONE E-MAIL / FAX
39550 6100 sales@tekaaustralia.com.au
1 866 800 info@kueppersbusch.at
2 466 8740 info@kuppersbusch.be

2 9768 330 29768 332
2 4386 000 info@teka.cl
21511 688 41 info@teka.cn
2 84 691940 info@teka-cz.cz
4210031 ventas@teka.ec
1343 01597 134301598
2771 3950 info@teka-kuechentechnik.de
210 9760283 info@tekahellas.gr
13542110 teka@teka.hu
21 390 5274 teka@tekabuana.com
0775 898271 info@tekaitalia.it
2 599 4444 222 345 668
3 7620 1600 customer_svc@teka.com.my
942 355 286 942 355 260
4 BB7 2912 teka@emirates.net.ae
555133 0493 ventas@tekamexicana.com.mx
42 5757676 42 631 2183
22 7383270 teka@teka.com.pl
234 329 500 sacliente@teka.pt
21233 44 50 21233 44 51
495101 31 08 info@tekarus.ru
67342415 tekasin@pacific.net.sg
942355050 mail@teka.com
2 652 2999 2652 27401
212 288 3134 teka@teka.com.tr
44 496 0680 info®teka.ua
4 283 3047 uaeteka@emirates.net.ae

1235 861916
813 2888820

2122912821
38 258 746

info@teka.co.uk
info@tekausa.com

teka@teka.com.ve
38 258 747

TEKA KUCHENTECHNIK GmbH
Sechsheldener Str. 122

Mod. 6.217 - Gréficas Alhambra

39011 Santander (Spain)
Tel.: +34 942 355050
Fax: +34 942 347694
mail@teka.com

eK

www.teka.com

35708 Haiger (Germany)
Tel.: +49 2771 81410
Fax: +49 27718141 10
info@teka-kuechentechnik.de



